Genie

A TEREX BRAND

Parts Manual

Serial Number Range

GTH -3007 GTH from SN 19051 to 20630
GTH from SN 20632 to 20709

AG R I '730 AGRI from SN 19241

Part No. 645004
Rev E
January 2011



January 2011

Technical Publications

Terexlift has endeavored to deliver the highest
degree of accuracy possible. However, continuous
improvement of our products is a Terexlift policy.
Therefore, product specifications are subject to
change without notice.

Readers are encouraged to notify Terexlift of
errors and send in suggestions for improvement.
All communications will be carefully considered for
future printings of this and all other manuals.

Contact Us: The technical data contained in this document is
indicative and not binding, insofar as TEREXLIFT
S.r.l reserves the right to make modifications and
A TEREX GOMPANY improvements to its products at any time in order to
o . enhance the quality thereof.
www.genieindustries.com
e-mail: techsup@genieind.com 57.0411.0012 RevA May 2008
First Edition, First Printing

ATEREX BRAND

GTH-3007,AGRI-730 Part No. 645004



January 2011

How to Read Your Serial Number

Chassis serial number

(The chassis serial number is punched on the front
right part of the chassis side member)

GTH3007 ,D,08,19051

|
MODEL SERIAL

ENGINE NUMBER
TYPE
YEAR OF

MANIFACTURER

Machine data plate

(On machines destined for the Italian market, the machine data plate is
installed in the driving cab, on the right, and is well-visible when the door
is opened. On the machines destined for foreign markets, the data plate
is applied on the front right side of the chassis)

4 N
I E R E XIL_P‘E' s.r.l.

ZONA INDUSTRIALE - 06019 UMBERTIDE (PG) - ITALY

Tel. +39 075 941.811 Fax +39 075 941.53.82

MODELLO - MODEL - MODELE - TYP - MODELO | I

ANNO DI COSTRUZIONE - YEAR OF CC N - ANNEE DE G JCTION

BAUJAHR - ANO DE FABRICACION I:l

MATRICOLA - SERIAL N. - N. DE SERIE - FZ.-IDENT NR. - NO. DE SERIE :
ASSALE ANT. - MAX FRONT AXLE WEIGHT - POIDS MAX ESSIEU AVANT

DL ACHSLAST V0. N, STVFO.- PESO MAX EJE ANTERIOR | kg
ASSALE POST. - MAX REAR AXLE WEIGHT - POIDS MAX ESSIEU ARRIERE

UL ACHSLAST Hi: N ST V20 - PRS0 MAX EJE POSTERIOR

PESO TOTALE - TOTAL WEIGHT - POIDS TOTAL - ZUL. GESAMTGEWICHT N, STVZO

PESO TOTAL

MATRICOLA MOTORE TERMICO - ENGINE SERIAL N. - N. MOTEUR E

FABRIK NR. DIESEL MOTOR - NO. DE SERIE MOTOR TERMICO I l

POTENZA MOTORE TERMICO - ENGINE POWER - PUISSANCE MOTEUR

MOTORLEISTUNG - POTENCIA MOTOR Ijl

CARICO STATICO VERT. GANCIO DI TRAINO-MAX.VERTICAL LOAD ON

THE COUPLING HOOK-EFFORT VERTICAL MAXIMAL SUR LE CROCHET D'ATTELAGE

MAXIMALE STUTZLASTBEANSPRUCHUNG DES ZUGHAKENS IN VERTIKALER RICHTUNG-

ESFUERZO VERTICAL SOBRE EL GANCHO DE TRACCION

MASSA MAX RIMORCHIABILE - MAX.DRAWBAR PULL AT THE COUPLING HOOK

s e o

SUGBEANSPRUGKUNG AM ZUGHAKEN MAXIMO ESFUERZO DE TRAGCION EN EL

GANCHO DE TRACGION

ororeaszons 1

O FABBRICATO IN ITALIA - MADE IN ITALY c € O
\_ J

ATEREX BRAND

Part No. 645004

GTH-3007,AGRI-730



January 2011

| Table of Contents

This manual is updated frequently. If you have a
printed manual, you can keep it up to date by
downloading new figures from the Genie website at

www.genieindustries.com. For the most up-to-date
parts information, visit the Parts Lookup System on
the Genie website at www.genieindustries.com.

How to Read Your Serial Number
Parts Stocking List.............

How to Order Parts
Service Parts Fax Order Form

Electronic Version

Click on any page number to view the figure.

100 Decals
101.1 605828 Decals, VIEW L.......ccevviiiieiieeiiieeeeeee e 10
102.1 605829 Decals, VIEW 2......ccovviiiiiiiieeeiieeee e 12

200 Drive Chassis Components

201.1 605830 Rear Frame Unit.........cccceeeeeeieeeeiiiieiiiiceeene.
202.1 605831 Left Frame....................
203.1 605832 Right Frame..................
204.1 605833 Hydraulic Oil Tank.........
205.1 605834 Driveline And Wheels
206.1 605835 Front Axles - Hub Reduction......................... 24
207.1 605842 Rear Axle - Hub Reduction
208.1 605836 Axles - Steering Cylinders..........cccccceeevenneee.
209.1 605837 Front Axle - Differential................ccvvvvveeeenn...
210.1 605838 Front Axle - Brake

211.1 605839 Front Axle - Reduction Gear...........cccccunnn..... 34
212.1 605840 Rear Axle - Differential................coevvvveeeeenn... 36
213.1 605841 Rear Axle - Coupling Support...........c.ceeuue.e. 38

300 Engine Components

301.1 605843 Diesel Engine - Engine Cooling System....... 40
302.1 605844 Diesel Engine - Exhaust System - Injection -
ACCEIBTALON . .....eviiiiiee ettt 42
303.1 605845 Diesel Engine - Hydraulic Pumps................. 44

400 Cab Components

401.1 605670 Cabin, VIEW L.......cccceeviiriienieniee e
402.1 605671 Cabin, VIEW 2.......cccveviiriienieniee e
403.1 605846 Dashboard...........ccccoeveeririienieeeiee e
404.1 605825 Jaystick Connections....
405.1 606002 HEALET........eiivieieiiiiieniie et

500 Boom Components
501.1 605847 Boom (1st - 2nd Telescopic Element)........... 56
502.1 605826 Overload Warning Unit Up To Serial Number

Genie
4 GTH-3007,AGRI-730

504.1 605848 Fork Attachments...........ccccvvveeiniieencineennn.
505.1 605849 Fork Attachments (Optional)
506.1 605850 FOrks........ccccovervennnens
507.1 605851 CyliNders........ccccoviiieiieeiiiiieie e

600 Hydraulic System

601.1 605852 Hydraulic System - Fork Balancing............... 70
602.1 605853 Hydraulic System - Auxiliary Circuits............ 72
603.1 605854 Hydraulic System - Lifting and Boom

EXIENSION....ceiiiiiiie e 74
604.1 605855 Hydraulic System - Negative Brake.............. 76

605.1 605856 Hydraulic System - Hydraulic Switches........ 78
606.1 605857 Hydraulic System - Tank and Exchanger......80
607.1 605858 Hydraulic System - Suction System Hydraulic

P UMIPS e 82
608.1 605859 Hydraulic System - Transmission.................. 84
609.1 605860 Hydraulic System - Power Steering System..86
610.1 605861 Hydraulic System - Gear BOX..............cee.e... 88

700 Electric Installation
701.1 605688 FUSE BOX....covvuneeiiiiiieeeiiic e
702.1 605643 Complete Rear Lights

703.1 605862 Electric Installation, View 1.........ccccceeevvnnnneen. 94
704.1 606463 Electric Installation, VIEW 2..........cccoeevevvnnnenn. 96
705.1 605863 Electric Installation, View 3.........cccoeeeevvnenen. 98

800 Optionals

801.1 606450 Transport Locking Devices
802.1 606451 T.U.V. Kit..o.oooriiiiiiiieeniieceeeeee

803.1 606452 Hydraulic JackK...........cccceeiiiiieiieiiiiiiieeens
804.1 606453 Air Conditioning Cabin...........ccceeccveveeeennne
805.1 606454 Air Conditioning Deutz Engine
806.1 606455 air Conditioning Electrical Parts.................. 110
807.1 606456 Windshield Protection Grid............ccccccvvenns
808.1 606457 Adjustable Spotlight on Boom
809 1 606458 Special Air Filter...........ccoooiieiieiiiiiieeeee
810.1 606459 Inching ValVe..........ccceeeeiiiiiiieieeeiiieceee e
811.1 606460 Towing Hitch...............

812.1 606461 Rear View Mirror
813.1 606462 Plate For Swiss Market
814.1 606464 Concrete Mixing Bucket Pre-arrangement...126
815.1 606465 Second Hydraulic Circuit (Hydraulic Part)...128
816.1 606466 Second Hydraulic Circuit (Electrical Part)....130
817.1 606467 Wheels 24"..........ccoveviiiiiiiieeec e
818.1 606468 Lock FOrks FEM3.........cccoeviiiiecniieieennene
819.1 606469 Special Air Filter............ccoccvveeeenn.

820.1 606470 Cab Roof Windscreen Wiper
821.1 606471 Boom Electric Line And Optionals Adapter.140

Indices
Part NUmMber INAeX........cooovviviiiiieeieeieeeeeeeeeee e 142
Part Description INAeX..........cceveviiieriieeiiee e 146

Cross References
Fittings Cross Reference........cccccceeveiiiieeieiciiieece e 152

Part No. 645004



January 2011 |

Table of Contents (continued) |

This Page Intentionally Left Blank

Genie
Part No. 645004 GTH-3007,AGRI-730 5




I January 2011

| Notes

Gm‘e
ATEREX BRAND

6 GTH-3007,AGRI-730 Part No. 645004



January 2011

Parts Stocking List

The following parts are required to perform maintenance Manuals
procedures as outlined in the GTH 3007 Operator’s and

Service Manuals. Terexlift offers the following support documents for these
_ models:

Description Part No.
Diesel Fuel Filter...............cccoooormrerrrrccen 07.4501.0068  Title Part No.
ENgine Ol Filter ... vvvveoooroeveeeeeeeoeeeeeeeee 07.4501.0067 Genie GTH 3007- AGRI 730

Operator’s Manual, 1t edition..................... 57.0009.0445
Hydraulic Oil Filter Cartridge ..................... 07.0700.0023  Genie GTH 3007- AGRI 730
Qil Filter Immersed in the Tank................... 09.4604.0004  Service Manual, 1+ edition (English) .......... 57.0009.0419
Engine Air Filter Primary Cartridge.............. 07.0700.0040

Engine Air Filter Secondary Cartridge ........ 07.0700.0041  Part list abbreviations

ZN Zinc-plated

Used Varnishes RNFT Reinforced
FLNG Flanged
Description Type PSNT Heavy type
ocC Eye
TEreX Grey ....oooieouiiiieiiiiiie et RAL 7012 PSRT  Through-coupling
TereX White .......ccooeeiiiiiiiieeee e RAL 1013 CNTF Hole centre
Terex Matte Black for Cylinders........................ RAL 9005
GEeNIE BIUE.......eoiiiieiee e
GENIE GIeY ....oiceeiiiiiiie ettt e
Genie Mat Black for Cylinders.............cccccu.... RAL 9005
Genie

TEREX BRAND

Part No. 645004 GTH-3007,AGRI-730



January 2011

| How To Order Parts

Please be prepared with the following information
when ordering replacement parts for your Genie
product:

Machine model number

Machine serial number

Genie part number

Part description and quantity

Purchase order number

"Ship to" address

Desired method of shipment

Name and telephone number of the
authorized

Genie Distributor in your area

EREEENEHEA

Use the Service Parts Fax Order Form on the
next page and fax your order to our Parts
Department.

If you don't know the name of your authorized
distributor, or if your area is not currently serviced
by an authorized distributor, please call Genie
Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Gm‘e
ATEREX BRAND

Genie North America
Telephone (425) 556-6551

Toll Free (877) 367-5606 in U.S.A. and Canada

Fax (425) 556-8659

Genie UK
Parts Telephone (44) (0) 1476 584352
Parts Fax (44) (0) 1476 584340

Genie Australia
Parts Telephone (617) 03375 1660
Parts Fax (617) 03375 1002

Genie France
Parts Telephone (33) (0) 237 26 09 99
Parts Fax (33) (0) 237 31 50 10

Genie Germany
Parts Telephone (49) (0) 4202 885223
Parts Fax (49) (0) 4202 885225

Genie Scandinavia
Parts Telephone (46) (31) 3409612
Parts Fax (46) (31) 3409613

Genie lberica
Parts Telephone (34) (93) 5795042

Genie Brazil
Parts Telephone (55) (114) 1665755
Parts Fax (565) (114) 1665754

Genie Japan
Parts Telephone (81) (33) 4536082
Parts Fax {81) (33) 4536083

Genie China
Parts Telephone (86) (215) 3852570
Parts Fax (86) (215) 3852569

GTH-3007,AGRI-730

Part No. 645004



January 2011

Qnie.

A TEREX COMPANY

Fax Order Form |

Service Parts Fax Order Form

Fax to: (425) 556-8659 or Toll Free: 888-274-6192
International: +1-425-556-8659

Please fill out completely

Date Account Number
Your Name Your Fax Number
Your Phone Number

Bill To Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment

Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order

unless noted below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

For GeNIE INpusTRIES UsSE ONLY

Order Number
Date Scheduled
Order Total

Part No. 645004

Origin Code Comments
Ship Condition
Terms Code
Genie
GTH-3007,AGRI-730 9



January 2011

I 100 Decals

101.1 605828 Decals, View 1

N
»m/\

N\
&

WON
4 T

A\

AN
N

QS

V4

N

Genie
H-3007,A




January 2011 100 Decals |
101.1 605828 Decals, View 1
Iltem Part No. Description Qty.
1 0946180786 Label - Testing ports.........cccccuveeeennn. 1
2 0946160102 Max Capacity.......ccccceeeirrveeeeessinrnnne 1
3 0946180485 Cosmetic - Genie GTH-3007........... 2
4 0946180734 Cosmetic - Genie AGRI-730............ 2
5 0946181030 Machine Data Plate................c........ 1
6 0946181025 DECAL,UPPR DOOR EXT UNLOCK
SY S e
7 0946180924 Burn/Explosion Hazard
0946180916 Lift POINt......ccevveeeeeeiiieiiiecccciiriinnes 2
09.4618.0918 Falling Object Hazard..................... 3
10 0946181001 Maintenance Collar...........cccceeeeennen.n 1
11 0946180919 Crush Hazard..........cccooovieeviivnnnennn. 4
12 0946180928 Hydraulic Oil........cccovvervirenieeeninennn 2
13 0946180922 Crush Hazard...........ccccocvieeeeeeeennnns 6
14 0946180547 Tyre Inflation Sticker...........ccceee.... 4
15 0946180242 Genie Logo in White...........cccceenee. 1
16 0946180925 Crush Hazard...........ccccocvvvieeeeeeeennns 1
17 094618.0791 DECAL,SAFETY PIN
OPERATION
18 (0946180784 DECAL....ccccoiiciiiieeeeeiiiiee e
Italian, French, Spanish, German,
Portuguese, Dutch, Finnish
18 0946181349 Truck And Attachment..................... 1
Bulgarian, Czech, Estonian, Latvian,
Lithuanian, Polish, Romanian
18 0946181350 Truck And Attachment.................... 1
Swedish, Greek, Hungarian, Slovak,
Slovenian, Icelandic, Turkish
19 0946180926 NO RIderS......ccvvvvveeieiiiiiieeeeeeieieiein, 1
20 0946180240 Genie Logo in White.........cc.cceeuuueeee. 1
21  09.0803.0357 BOOM LEVEL IND.........ccvvvveveennn... 1
22 0946180776 DECAL,UPPER DOOR INT UNLOCK
S 1
23 77172 LABEL,BLANK,4X5,CHROME
POLY e 1
From Serial Number 20368 -
ECNO02210
24 77184 FILM,POLY,CLEAR,4.5 X 5.87***,....1

From Serial Number 20368 -
ECNO02210

Part No. 645004

GTH-3007,AGRI-730

Ganie

11



January 2011

I 100 Decals

102.1 605829 Decals, View 2

Ganie

Part No. 645004

GTH-3007,AGRI-730

12



January 2011 100 Decals |
102.1 605829 Decals, View 2
Iltem Part No. Description Qty.
1 094616.0794 Quick guide and Control lever......... 1
2 0946180563 Guaranteed sound power level........ 1
3 0946181033 Mechanical Gear Instructions.......... 1
4 0946180921 Use limits close to electric power
INES e 1
5 0946180484 Cosmetic - Genie GTH-3007........... 1
0946180736 Cosmetic - Genie AGRI-730............ 1
0946160112 Machine data plate...........cccceeuueeee. 1
up to SN 20367
09.4618.0916 Lift POINt.......coovieeieiiieeiiiieeriece e 2
09.4616.0109 Fork Data Plate
10 0946180922 Crush Hazard.........cocoooveenniiiennann.
11 0946180986 Crush Hazard...........cccoovvinieiennnnennn 1
12 0946180919 Crush Hazard.........cccoooveenniinnnnennn. 2
13 0946180061 DECAL,TIRE PREASURE............... 2
14 0946180920 Compartment ACCESS..........ccceevennn. 1
15 0946180949 Engine Fuses & Relays Board......... 1
16 0946180918 Falling Object Hazard...................... 1
17 0946180241 LABEL,GENIE DECAL.................... 1
up to SN 19224 - ECN02210
18 (0946180917 Diesel Fuel Cap
19 0946180923 Burn Hazard..........ccccooeveenniiinnnenn.
20 0946180792 DECAL,ENGINE COVER
CLOSING.....c.ooeiiieiiie e 1
21 094616.0100 Cab Approval Plate.............ccccvvennee. 1
22 0946180934 Cosmetic - Genie GTH-3007........... 1
23 0946181023 Cosmetic - Genie AGRI-730............ 1
24 0946180927 Burn Hazard.........cccccooviiiieneeniiinnnnn. 1
25 0908030529 Plate Genie Logo 12".........c.cccouuueeee. 1

From SN 19225

Part No. 645004

GTH-3007,AGRI-730

Ganie

13



I 200 Drive Chassis Components

January 2011

201.1 605830 Rear Frame Unit

Gm‘e
ATEREX BRAND

14

GTH-3007,AGRI-730

Part No. 645004



January 2011 200 Drive Chassis Components |
201.1 605830 Rear Frame Unit
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0908050000 CARBONPRES PIPE,D8X15 36 0100310295 Plain WaSher.........ccocoiuorvomeemrrennn, 4
(39:37) - 3 37 0100310055 WASHER,D 8,UNI 6592 ZN........... 4
2 0402270051 &l)CI"ESTLHG(gs'E'C'-AMRDN A 38 0140320003 SPRING WASHER,D 8,ZN.............. 4
3 090805000 CARBONPRES PIPE.DBX15 39 0100010256 SCREW, 8.8 HCS 8MM-1.25X257...4
(I TT A T 0,6 40 5108114005 SUPPOIt....ccumeieeeiiiiiieieeeiiiieeee e 2
4 5110004900 Counterweight..........coccoeeoeeerveeeenen. 1 41 0100010156 SCREW,TE,MEX20.......cccovvvniiniiness 2
5 0140010052 Screw TE M24X90..........cccooomrenn.n.. 2 42 605643 ref. 21 Ref
6 0140320000 SPRING WASHER......cccocvveminrnnn.. 2 43 605643 ref. 2. Ref
7 5108003800 HitCh...o.eoveeeeeeeeeeeeeeeeeeeeesee s 1 44 0908030089 PIN/DOWEL HOOK.......cocovvviinnnne. 1
8  0L000LO703 SCREW,TE.ML6X35... oo 2 45 0100310059 WASHER,D16,UNI 6592,ZN........... 4
9 0140320007 SPRING 46 0140320007 SPRING
WASHER,D16,ZN,REINFORCD.....2 WASHER,D16,ZN,REINFORCD.....4
10 5400000027 HitCh PiM....oooveoieeeieeeseeeeseerees 1 47 0100010606 SCREW, 8.8 HCS 14MM2.0X40 Z...4
11 0908030026 SPRING SPLIT PIN.WIRE,D4......... 1 48  56.0002.0005 SOCKEL......cuoiiiieriiiiiiiieeeeiiie e 1
12 0100010156 SCREW,TE,M6X20.......ccoocrmrvermncns 4 49 0100030110 SCREW CYLINDER HEAD............. 3
13 0140320002 WASHERMM LIW 6 ZPvvoooooo. 4 50 0908030038 TOWING HOOK........ccooeivrivemrnenn. 1
14 01.0031.0298 PLAIN WASHER,FEND 6MM X 18MM 51 0442270006 CLAMP ... oo 2
Z e 4 52 0100010204 SCREW,8.8HCSM8-1.25X45Z FT....1
15 0100190103 NUT,M 6 UNI 5588 6SZN................ 4 53 0946700000 RETAINER/DOOR LOCK.......oo....... 1
16 09.0803.0421 Hinge ............................................... 1 54 01.0001.0158 SCREW,8.8 HCS 6MM-1.0X25 Z..... 1
17 52.1100.8000 COVEr.....uiiiierieeieiiieeeeiiee et 1 55 01.0031.0054 CHAMFERED WASHER,D6,UNI
18 09.0803.0518 LOCK.........cocivmverreresreseesrsrsnesreneen. 1 B592ZN.cooiiiiii 2
19 5108112000 SUPPOIt......cveiveivereeereereeeeereereseereens. 1 56 0100230053 NUT,NYLOCK MB-1.0 Z.....ccovuninve 1
20 5211007900 COVEN.......ooooereeeermeeereseeesesesseenes 1 57 5401010002 Teflon SpaCer.........coovvuiiiineinnns 1
21 0140010078 SCREW,TE,M8X20.....oieeeemrnnn. 4 58  01.0001.0007 SCIrEW....ccceevvuieeieiiieeeiiiieeeeriieeeeeenns 1
22 0908030352 SPRING CLIP.... . 4 59 0100230054 NUT,M8,UNI 7473......ccccvvvivemrnan.. 1
23 5106004300 Fuel TanKe..mm oo 1 60 5108114019 License plate support........c...ccuueee. 1
24 0946610022 CRAIN......oeveieeeeeeeeeeeeeeeeeeeeeeeeeen. 1 61 0140010080 Screw TE M6x90 UNI 5739 8.8.......2
25 0946610021 AIR INLET....iveoiviiereeeeeeerereereeeene 1 62 0100010044 Chamfered washer D6 UNI 6592.....2
26 0946610020 PlUG......ocivivereerreireereresresressersnenn. 1 63 0100230053 NUT,NYLOCK MB-1.0 Z....ccoovvninve 2
27 0140010045 SCREW,5MM-0.8X10 8.8 HCS Z.....3
28 0100010254 SCREW, 8.8 HCS 8MM-1.25X20Z...1
29 0908050000 CARBONPRES PIPE,D8X15
(39.37") et 3
30 5600120074 Fuel Gauge........ccccvvveerrrerenineennne 1
31 0140010006 SCREW,8.8 HCS 4M-0.7X8 Z......... 2
32 0402200055 PLUG/STOPPER HEAD.................. 1
33 0604420103 WASHER,BRASS.....ccccovoiiviriernnn 1
34 01.0001.0086 SCIEW......ccevvuieeiiiiieeriiiieeeeiiaeeeeananns 2
35 0100310154 Chamfered Washer...........ccccceee....... 6
Genie
Part No. 645004 GTH-3007,AGRI-730 15



I 200 Drive Chassis Components January 2011

202.1 605831 Left Frame

il

Agri 730

Genie
16 GTH-3007,AGRI-730 Part No. 645004




January 2011 200 Drive Chassis Components |
202.1 605831 Left Frame
Item Part No. Description Qty. |Item Description Qty.
1 5101123000 Complete Frame.........ccocovvveneennnee. 1 39 0100320058 WASHER........cccooviiiiiiiiiiieniene 39
2 5109034300 Cab Lateral Casing.........cccccceeruvrnen. 1 40 07.0703.0304 BULB, HEADLAMP.........ccceveeeeruns 40
3 5109034200 Central Casing........ccocvvveerveeeriineennns 1 41  51.0800.3800 LOCK......ceciiumreriiiiirieieiiiee e 41
4  01.0006.0033 SCREW, M6-1.0X25MM FHSCS
ZP e 4
5 09.0803.0012 WASHER,COUNTERSUNK............ 6
6 0100310055 WASHER,D 8,UNI 6592 ZN............ 6
7 0100230053 NUT,NYLOCK M6-1.0 Z.................. 6
8 0140060016 SCREW, 10.9 FHSC M6-1.0X60Z....2
9 09.0803.0513 Left Mudguard..........ccoceervveeniineenns 1
10 5108114026 Left Mudguard Support.............c...... 1
11 09.0803.0514 Left Mudguard.........ccccveveeeviuirnnnennnn 1
12 5108114027 Left Mudguard Support.................... 1
13 5108106100 Front Axle Bracket Fixing Plate........ 2
14 0140010057 SCREW M24........ccooevivviiiiiiieninns 4
15 0100310063 WASHER M24........ccccooiiiiiiiiennnnnns 8
16  01.00230062 STOP NUT M24......cccoovviiiviireannnnns 4
17 0908030352 SPRING CLIP.......cccoveriiiiiiiiieniee 5
18 014001.0078 SCREW,TE,M8X20.........ccccuvrrurrnn. 5
19 01.0001.1465 SCREW,TE,M8X40,UNI 5739,8.8
ZN it 6
20 0100310055 WASHER,D 8,UNI 6592 ZN.......... 12
21 0100230054 NUTM8,UNI 7473.....cccceiiiiiieannnnns 6
22 5600100000 L Front Light........ccccoovriiiniiiiinnnnns 1
23 51.0806.6500 SUPPOIT...ccccuurrririririiiiieieieieieaeaeaaaeanns 1
24 5109034400 Protection........ccccvveeeriererieeenninen 1
25  51.0811.0100 SUPPOIT....cuumiiiiriririiiiiiiririreeeeeeeeaeens 1
26 56.0009.0003 HOIMMN.....ccovviiriiiiiiiiirie e 1
27 0140010078 SCREW,TE,M8X20........cccceererruneene 5
28 0100320054 WASHER,D8,UNI 1751 ZN............. 5
29 902404 Spring Washer A8,4........cccceveeeens 5
30 5113018700 Collar For Cylinder Raising Ar....... 30
31 0100010034 Nut M8 UNI 5588 6SZNW............. 31
32 0707030302 GLASS, AMBER..........cccevuerrenn 32
33 0707030310 GLASS......ccccoiiiiriiiieiceee e 33
34  07.07030305 BuUID.....ccoviiiieiiiiiecc e 34
35 0707030304 BULB, HEADLAMP.........cccvcvvvrrenn.. 35
36 07.07030306 BULB, HEADLAMP...........ccccueenee. 36
37 5400000027 PiN..cicieiiiiiieiiiiiiesee e 37
38 0908030026 SPRING SPLIT PIN,WIRE,DA4....... 38
Genie
Part No. 645004 GTH-3007,AGRI-730 17



January 2011

I 200 Drive Chassis Components

‘ 203.1 605832 Right Frame

Part No. 645004

GTH-3007,AGRI-730

18



January 2011 200 Drive Chassis Components |
203.1 605832 Right Frame
Item Part No. Description Qty. |Item Part No. Description Qty.
1 521100.7600 Engine Casing........ccccceeveeriiireeeaenn 1 38 0100190103 NUT,M 6 UNI 5588 6SZN................ 3
2 09.0803.0420 CLOSING TO JAM....ccoevvvierivnnnreanen 1 39 5100034600 Sheet.....cccccoviiimiiiiiiieniriiiesieeiieens 1
3 54.0800.0000 Spring 2.5x18X100........ccccceveerrurnen. 1 40  014001.0102 SCREW......ovvciiiieieeieieeeeiiciie e 6
4 5108104200 Engine Cover Lock Pin.................... 1 41 01.0031.0053 WASHER,D5,UNI 6592,ZN........... 12
5 5108105100 Engine Cover Frame...............cc....... 1 42 0100230052 NUT,M5-0.8 NYLOCKHXNUT Z......6
6 0100010254 SCREW, 8.8 HCS 8MM-1.25X20Z...1 43 0100010358 SCREW,8.8 HCS 10MM-1.5X40Z....4
7 0100310299 WASHER,CHMFRD,D8,UNI 44  01.0031.0301 WASHER,CHMFRD,D10(10X30)ZN.8
6593, ZN.cvvvooesce 1 45 0100230055 NUT,SELFLOCK,M10,UNI7473,ZN..4
8 0140320003 SPRING WASHER,D 8,ZN.............. 1 46 0100310299 WASHER,CHMFRD,D8,UNI
09.0803.0513 Right Mudguard............ccceeeeerrnnnnn.. 1 6593,ZN...coiiiiiiii e 5
10 5108114026 Right Mudguard Support................. 1 47  01.0023.0054 NUT,M8,UNI 7473.....ccccceivvevviiennnnnn. 5
11 09.0803.0514 Right Mudguard...........ccccceeviurrnnnennnn 1 48 5506020407 Battery Cable Line (+)......ccccceeennnns 1
12 5108114027 Right Mudguard Support................. 1 49 5506020408 Battery Cable Line (-)......ccccceveerrnns 1
13 0707260109 COVEI...ciiiieeeieiieeiiiieeee e ee e 1 50 56.0008.0002 Battery.......cccoourmrimmiieiririieeaaaaenanannnns 1
14  01.0001.0355 SCREW, 8.8 HCS 10MM-1.5X25Z7...4 51 5108114006 Support
15 0140320004 SPRING WASHER,D10 ZN............. 4 52 0707030302 GLASS, AMBER
16 5109034917 Engine HouSINg.........cccccveerniiieenennn. 1 53 0707030310 GLASS......ooticiiiieeeeeeeeeeeeren e 1
17 0707230042 DRIVING MIRROR ONLY/ 54  07.0703.0305 BuUIb....cccocoviiiiieeiiiiiiiie e 1
SINGLE.occcmmmmsssssnssscnnssessss 55  07.07030304 BULB, HEADLAMP..........ccoooooo...... 1
18 5108066400 Right Rear Mirror Support 56 0707030306 BULB, HEADLAMP................. 1
19 0100011465 iﬁREW'TE'MSXA'O'UN' 5739,8.8 57 0100230054 NUT,M8,UNI 7473........ccccommmmmrrrr.... 1
20 0LO03LO0S5 WASHER.D 8,UNI 6592 ZN 58 0100310055 WASHER,D 8,UNI 6592 ZN............ 1
59 0707260107 BATTERY HOLD DOWN
21 0100230054 NUT,M8,UNI 7473.....cuvveiieieieieaanann. 6 BRACKET... 1
22 0908030245 SEAL (UM =39.5INCHES).....1,5-m 60 56.0017.0066 Engine Cover Key.........cccocvvrieerunnnne 1
23 0100060033 ;CD:REW’ M6-1.0X25MM FHSCS 4 61 09.0804.3400 Engine Cover Sound Proofing......... 1
24 0908030012 WASHER,COUNTERSUNK........... 5 62  09.0804.3401 Engine Cover Sound Proofing......... 1
25 0100310055 WASHER,D 8,UNI 6592 ZN............ 6
26 0100230053 NUT,NYLOCK M6-1.0 Z.......cceeeun.e 6
27 014006.0016 SCREW, 10.9 FHSC M6-1.0X60Z....2
28  09.0804.3400 Panel........cccccoeiiiiiiiiiiiiiiiiieee e 1
29 5600100001 R Front Light
30 5108103200 Support
31 0100010204 SCREW,8.8HCSM8-1.25X45ZFT....3
32 0100320054 WASHER,D8,UNI 1751 ZN............. 3
33 01.0019.0104 NUT, M8-1.0 FINHEXNUT Z............ 3
34 5108105000 Engine Cover Support.............c.ee.... 1
35 5109034700 Sheet...ccccceiiiiiiiiieeiiiiiiieee e 1
36 51.0810.7300 Engine Cover Opening.................... 1
37 0100010004 Screw Te M6X20..........ceevveeeerireennnnn. 3
Genie
Part No. 645004 GTH-3007,AGRI-730 19



I 200 Drive Chassis Components January 2011

‘ 204.1 605833 Hydraulic Oil Tank

<
N
N
T~
T~
.
>
-
///

9
o

®

Genie
20 GTH-3007,AGRI-730 Part No. 645004




January 2011 200 Drive Chassis Components |
204.1 605833 Hydraulic Oil Tank
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0707000006 COVER, OIL FILTER..............ccnn.... 1 40 0946610014 PlUg....cccvveieeiiiiiieae e 1
2 07.07000023 OIL FILTER,CARTRIDGE................ 1 41 0946610016 FILTER, FUEL TANK........ccoocveernnnns 1
3 07.0700.0028 INDICATOR (OIL CLOGGING)........ 1 42 0604420111 WASHER........oooiiiiiiiieeeeeeeeee 1
4 0406070174 NIPPLE........ooiiiiiiieeeeees 1 43 0946610002 OIL LEVEL INDICATOR.........cvvveeee 1
5 0946040047 HYD OIL FILTER 5519..........ccuuuee. 1 44 5330014800 Oil Manifold..........ccccevveveiiiiiieiiiieenns 1
6 0100230054 NUT,M8,UNI 7473......ovvvvveeeienenann. 10 45  51.0600.8000 Oil TanK.......ccoovveeiiiiiiiieeiiiiiiieeeees 1
7 0100010355 SCREW, 8.8 HCS 10MM-1.5X25Z...4
8 0140320004 SPRING WASHER,D10 ZN............. 4
9  04.0607.0194 NIPPLE......ccccoiiiiiiiiiiiiiieieieeeeeeeeen 1
10 0140320011 WASHER,D 4,ZN.......ccccevvieiiinnnn. 6
11  01.0031.0054 CHAMFERED WASHER,D6,UNI
B592ZN....ciiiiiiiiiiiie e 6
12 0140030012 SCIrEW......euvereereeriririiaeaeaaanaeasaaanaannnnes 6
13  56.0013.0028 Low Level Indicator Control............. 1
14 0442200063 Hex-head Cap DA 1" Gas................ 2
15 0604420107 WASHER/UNION.......c..coiiiiiirennns 3
16  07.0726.0102 Inspection Hatch...........ccccevuiiieeennn. 1
17 5333010005 Rubber Gasket 240 x 330 Sp. 3....... 1
18 04.0607.0101 Nipple 3/4" GAS x 1 3/16-16
ORFS...co e 3
19 04.0607.0139 PIPE FITTING......ccccevvviieiiiiiiiiine 1
20 04.0607.0107 PIPE FITTING,3/4"....cccccoveiiiniennnnn 3
21  04.0607.0046 Pipe Fitting.........cccverieeerrverenineennne 1
22 040607.0174 NIPPLE.......ccccoiiiiiiiiiieieeneceeeen 1
23  044239.0083 VALVE VUC 3/4 8 BAR 55109........... 1
24 0604420105 WASHER,JC 27,SP.25.....ccccccveeeen. 2
25 56.0013.0000 Thermistor M16 X 1,5.......ccceevvvvvnnnens 1
26 0604420102 WASHER,JC 17,SP2......ccccccvvvunnne 2
27 0402200055 PLUG/STOPPER HEAD.................. 1
28 0604420103 WASHER,BRASS........covvvvviriiiiennn. 1
30 04.0607.0114 PIPE FITTING,3/8.....cccccvvveririennnn 1
31 040607.0121 PIPE FITTING......cccoovmriiiiriiieieeeaann. 1
32 0442240000 BALL VALVE,MANUAL.........ccceeee... 1
33 0604420111 WASHER......ccoiiiiiiiiiiiiiiiieieeeeee, 1
34 04.0600.0055 PIPE FITTING......ccccoummiiirieieieaeaann. 1
35 0604420107 WASHER/UNION.........ccceevirirrnnnnnn. 3
36  09.0806.0020 SUPPORT/RUBBER DOOR............ 1
37 0946040004 Filter.......ccveveeeiiiiiiiiee e 1
38  04.0227.0144 CLAMP.....ottiiiiiiiiiiiiiiiiee 2
39 09.0805.0087 HOSE, FLEXIBLE 5519................... 1
Genie
Part No. 645004 GTH-3007,AGRI-730 21



I 200 Drive Chassis Components

January 2011

205.1 605834 Driveline And Wheels

Gm‘e
ATEREX BRAND

22

GTH-3007,AGRI-730

Part No. 645004



January 2011

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 0946320076 Rear Steering AXle........cccccoecuveeeennn. 1
2 0946320078 Front Steering Axle........ccccceeevvnnnenn. 1
3 0946350036 Cardan Shaft..........cccccoeiriieeiiieenns 1
4 0707380002 STAR WHEEL........ccceevviiveeiireinennn 2
5 0946350014 CARDAN JOINT ASSY KIT............. 4
6 5504030051 Complete Wheel.........c.cccocvvveiiieene 4
7 0946290020 RIM...ciiiiiiiiiiiieeiiie e 4
8 0946270016 TIRE 405/70/20 OPTION..........c.... 4
9 07.0709.0713 Reduction Gear..........ccccevreerruvnnnn. 1

Genie

205.1 605834 Driveline And Wheels

Part No. 645004

GTH-3007,AGRI-730

23



I 200 Drive Chassis Components January 2011
206.1 605835 Front Axles - Hub Reduction
90 %0
/b"@ RN - / ;}2}\1 -\ /’f } L “

4 af@'\ £ ,\\1 v "r\ T TR A TN
NS s N 7t OPTIONAL
,_j oy s “ B N 3 iy
% gl i

2l ,

TEREX BRAND

24 GTH-3007,AGRI-730

Part No. 645004



January 2011 200 Drive Chassis Components |

206.1 605835 Front Axles - Hub Reduction

Item Part No. Description Qty. |Item Part No. Description Qty.
O7.0709.0261 SEAL vveoeeeeeeeeeeeeeeeeeeeeeeeseessenens 2 38 07.0700.032L SUPPORT...ooveoovveroeereeeseeeeesrreenen 2
07.0709.0912 Plug, ,Breather.............ccccvvvveeirnnnenn. 1 39 0707090279 WASHER........ccoooiiiiiiiiee e, 2

3 0707090262 SCREW, 10.9HCS 40 O7.0700.0280 NUL..oveoooveeeooeeesoeeeseeeeeseeeessee 16
12MM-L.75X50. .o, 16 41 O7.0709028L StUT....oveeooooeeesoeeeeeieseeeeseseeee 16
4 0707090861 AMM.....ooiiviiiiiiiininiee 1 42 O7.07000171 BEAMNNG...... vveoroeeeeoeereeerereseseressnenns 4
5 07.07090264 BUSHING......ooooooviiiiiiiiniis 4 43 0707090282 HUB....ooocoooooeeeoeeeeoeseeeeeeeeeeeeeseen 2
6 0707090265 SEAL.....ooovviimiiimiiiininiininens 4 45 0707090119 StUC.. . ovveoeoooeeeeeeeeeeseeeeeeeseereeeeeeee 8
7 0707090391 JOINte.ovvororeeeoeeeeeeeeeeseeeeseeeeeseeee 2 46 0707090071 Washer..........___ 8
8 07.0709.0267 PIN..oveoeeveereereeeeesrerseeseeeeseeeessseeeee 2 47 0707090070 Nut....... .. 8
9 633176 GREASE NIPPLE. ... 4 48 07.07090926 SUPPOM.....oveeoooeeerereeeeseseseeeseeeee 2
10 638548 CAP i, 4 50  07.07000934 AXIE CASE..vvveoveveeeerereereessreeseseee 1
11 0707090057 FLANGE BOLT W/ NYLON 51 O7.0700.0323 SCIOW.....ocooooveeoeeeeeoeeseeeesesseeeee 16
T o1 TR 12
12 0707090268 THICKNESS......oveoorveesrreerereeeeeseee 2 52 0707090365 SCREW...oooovsvmsivssrsissvssnsns 4
12 0707090290 THICKNESS.......ccooeoveveeeeerererennnnn, 2 56 0707090757 CROWN SUPPORT.....coovssvsce !
12 0707090291 THICKNESS......oveoorveremrrererseeeenee 2
13 0707090269 SEAL....ooovveoooeeeoeeeeeeeeseseeessseenn 2
14 0707090932 ShiMl.ooeooeeooeeeooeeeeeeeeeeeeseeeeseeen 2
15 0707090270 ARTICULATION.......mvverrrveerrmrreeen 2
16 0707090271 PINeeoveooooeeeoeeeeeeeeseeeeeeeseeeeeeseeeeee 2
17 634546 NUT,DIN439 JAM M16-2.0 P........... 4
18 0707090104 SCREW......mvveoooeeeeeresesseeessreeeen 4
19 0707090754 Steering Case........cccceevvvrercrveennnnnnn 1
20 07.07090764 Steering Case.......cccccevvuvreeeeenrinnnnn. 1
21 07.0700002L PlUG.v.eirveeoeeereeeeereeseereeseeesseeeenee 1
22 07.0700.0363 SEAL...oimveooeeooeeeeeeeeeoseeeeesseeeseen 2
23 07.07000117 WHEEL STUD.....ovvveerorereeree. 16
24 07.07000118 NUT eoveororeeeereeeeeeeseseeeeesssesssseens 16
25 632383 SEAL / DIFFERENTIAL.....ccovvon..... 2
26 639646 SNap RiNG....ceeviiiiiiiiiieeeieeceees 2
27 639639 RING GEAR.....coveeeeeeeeeeeeesreeeeee 2
28 07.0700.0275 SUPPORT ..vveoooveeeeeeeeseeeeeseeeenen 2
29 07.0700.0933 ShEEL.....oveorvereeeeereesreeeeeeeeeeereeeen 2
30 07.0709.0925 SPACER......ocooooveeoororossoeeeoerereenen 2
31 07.0700.0278 SNAP RING......ovecoooverooreesererseneen: 2
32 639641 SNap RiNG....ceevviiiiiiiieeeiiieecee s 6
33 639642 PINION,DIFFERENTIAL. .....onro....... 6
34 639643 Bearing.....c.ccocvvveeeiiiee e 6
36 07.07000113 PLUG.....o.eooveooeoeerreeeeeesseseseseeeeen 2
37  07.0709.0065 SCIrEW......cevvvrruriiiiireeeerrrerrnniniiaaeaaaeans 4
Genie

Part No. 645004 GTH-3007,AGRI-730 25



I 200 Drive Chassis Components January 2011

207.1 605842 Rear Axle - Hub Reduction

e
SN
AR w\\* e
N -
% e 8 o U
A . i e A @”}}’\Q\t
LN fod T W] R R L
= % % \?\ “a\‘ i '«‘u?uﬁ
] e e
220

<L
A

TEREX BRAND

26 GTH-3007,AGRI-730 Part No. 645004




January 2011 200 Drive Chassis Components |

207.1 605842 Rear Axle - Hub Reduction

Item Part No. Description Qty. |Item Part No. Description Qty.
07.0700.0261 SEAL ... roveeeeeeeeeeseeeeeeseseeeeseeseenns 2 38 07.0709.032L SUPPORT ..oooocoovveoroeeeeeeeeeeeeseseee 2
07.0700.0912 V&N .vvvrreeveeeeeeseereeseseeeeeseeeesseseenns 1 39 07.0700.0279 WASHER ...o....oooveeesseerereeessseeeeeeee 2

3 0707000262 SCREW, 10.9HCS 40 07.07090280 NUL.....ovveooooeeeeosooeeeoeeeeeeeeseseeeeen 16
12MM-L.75X50. .o, 16 41 O7.0709028L StUT....oveeooooeeesoeeeeeieseeeeseseeee 16
4 0707090830 AIM...ooiimiiiiiiiinine 1 42 O7.07000171 BEAMNNG...... vveoroeeeeoeereeerereseseressnenns 4
5 07.07090264 BUSHING......ooooooviiiiiiiiniis 4 43 0707090282 HUB....ooocoooooeeeoeeeeoeseeeeeeeeeeeeeseen 2
6 0707090265 SEAL.....ooovviimiiimiiiininiininens 4 44 0707090392 ARM...o.cooovveeoooeeeeeesseeeeoeseeseeesseeenns 1
7 0707090391 JOIN.covviiiinnienennee 2 45 O7.07000119 StUG.......oovoeeereooeeoeeeeseseeeeeerseseenees 8
8 07.07000267 PIN..ocorooveeoeeeeeeeeeeeeeeeeseseeseeesseeeen 2 46 0707000071 Washer. ... . 8
9 633176 GREASE NIPPLE. ... 4 47 0707090070 NUL....vvoeoooeeereeeeeeesseeeeeeeeeeeeeseee 8
10 638548 CAP 4 48 O7.07000926 SUPPOrt.....oveeoiveeereeeeseeereseeeeserenn, 2
11 0707090057 FLANGE BOLT W/ NYLON 52 07.0709.0365 SCREW.....oovecooooeeoosroeeoreseereeienien 4
T L T 12
12 07.0709.0268 THICKNESS. ... mmvveroroereserrrrereie 2 o6 0707090757 CROWN SUPPORT.....ooocsvvsee 2
12 0707000250 THICKNESS. ) 58  07.07000758 PIPE FITTING..oovvomsoveereeerrerreenen 2
12 07.0700.0291 THICKNESS ... mvvveeeerrereeerreroen 2
13 07.0700.0269 SEAL...ovveoooooeeeoeoseeeeoseseeseeesseneenns 2
14 07.0709.0932 BUSHING......ovveoooreeeoseeeereeseeeeseseee 2
15  07.0709.0270 ARTICULATION......corvvereerrrereseen 2
16 07.0700.0271 PIN.eorooveeoooeeeoeeeeeeeeeseeeeeeeeeeeeeeseee 2
17 634546 NUT,DIN439 JAM M16-2.0 P........... 4
18 07.07000108 SCREW......mmvveroooreeressreereeseseeion 4
19 0707090754 Steering Case........cccceevvvrercrveennnnnnn 1
20 07.07090764 Steering Case.......cccccevvuvreeeeenrinnnnn. 1
21 O7.0700002L PIUG....ovveeeereereeeeseeeeeeseeeessssereee 1
22 O7.0709.0363 SEAL...ovvoooooeeeeeseeeeeeeeeeeseeseeeeeee 2
23 07.07090117 WHEEL STUD....oovecoooooveeeeseree. 16
24 O7.07000118 NUT.oooooovveeoeeoeeoseeeeereeesseessseseenns 16
25 632383 SEAL / DIFFERENTIAL........oooo....... 2
26 639646 SNap RiNG....ceeviiiiiiiiiieeeieeceees 2
27 639639 RING GEAR.......oovveeeeerrrreessreioen 2
28 07.0709.0275 SUPPORT .ooooooooveeeseeeeeeeseeeeeenee 2
29  07.0709.0933 Locking Plate.........ccccuvuireeeerniinnnnn. 2
30 07.0709.0925 SPACER........ccommmmveeoosroeerroseeeerenien 2
31 07.0709.0278 SNAP RING......ooveooorooeereoseeeeeereee 2
32 639641 SNap RiNG....ceevviiiiiiiieeeiiieecee s 6
33 639642 PINION,DIFFERENTIAL. ................. 6
34 639643 Bearing.....c.ccocvvveeeiiiee e 6
36 O7.07000113 PLUG ... ooveeooooeeresseeeeeeseeeeesseenee 2
37  07.0709.0065 SCIrEW......cevvvrruriiiiireeeerrrerrnniniiaaeaaaeans 4
Genie

Part No. 645004 GTH-3007,AGRI-730 27



I 200 Drive Chassis Components

January 2011

208.1 605836 Axles - Steering Cylinders

TEREX BRAND

LEFT

28 GTH-3007,AGRI-730

Part No. 645004



January 2011

200 Drive Chassis Components

Iltem Part No.

1 07.0709.0935
2 634397

3 07.0709.0370
4 07.0709.0930
5  07.0709.0938

Description

Cylinder.................
O-RiNg....cccccveeeins
Articulated Tie Rod
SCrew......oooeveeeeeee
Joint Kit.....cocooneee.

Part No. 645004

Ganie

208.1 605836 Axles - Steering Cylinders

GTH-3007,AGRI-730

29



I 200 Drive Chassis Components January 2011

209.1 605837 Front Axle - Differential

Genie
30 GTH-3007,AGRI-730 Part No. 645004




January 2011

200 Drive Chassis Components

Item Part No. Description Qty. |Item
1 640207 StU. e 8 33
2 640206 NUL. e 8 34
3 07.0709.0174 BeEariNg....c.ccovvervrvreeirreesreressivnennnnns 2 35
4 0707090716 Seal..cccccceeeiiieeiiii e 1 36
5  07.0709.0359 SPACEN......uururiririiiiiiiriiiiieeeanaeinaninnnns 1
6 634391 SHIM, THICKNESS.........ccocveevvveene 1
6 634392 SHIM, THICKNESS..........ccceevieeene 1
6 634393 SHIM, THICKNESS..........ccceevviieene 1
7 07.0709.0245 RiNQ..cciiiiieeiiiieeeiiieeiieeesiieesnieee s 1
7 07.0709.0249 RiNG..ciiioieeiiieeaiiieeiieeesieee e e 1
8 07.0709.0717 RING NUT....ccooeiiiiiiiiiieiiiiee e 1
9 07.0709.0936 Bevel Gear Set......cccccevvveeeeeniinnnnnn. 1
10 07.0709.0751 SCREW,016.28.3658 12............... 12
11 07.0709.0257 THICKNESS.......cccccvieviiiieiieeenien. 1
11  07.0709.0258 THICKNESS........ccccovveviireeriiee e 1
11  07.0709.0259 THICKNESS.......ccecovieiiireeieeeeeeen. 1
11 07.0709.0260 THICKNESS.........cccvieviiieiieeerienn 1
12 633529 Bearing.....c.ccocevveeeiiieeese e 1
13  07.0709.0897 Differential Case.........cccccceeviuvreenennn. 1
14  07.0709.0914 Snap Ring (Circlip)....cccccceevviiivnnnnnnn 1
15 07.0709.0015 Differential Side Gear...................... 1
16  07.0709.0916 SATELLITE ART....cccceviivreriineiinennn 4
17  07.0709.0917 Friction Washer...........c.cccevceeennnnenn. 4
18  07.0709.0918 PiN...cciiiieieeiiieeeiiieeeeeeseee e 2
19  07.0709.0254 DOWEL...ccceoouieeiiiiieeiieieiiee e 3
20  07.0709.0919 PiN..cccciiiiiiiiiiiiieeiiiee e 1
21  07.0709.0256 STAR WHEEL.........cccceevviverirrenen. 1
22 0707090920 Differential Side Gear...................... 1
23  07.0709.0752 WASHER,SHIM,111.04.060.01....... 1
24 07.0709.0305 CLUTCH DISC.......cccovvvvivvreniireennen 7
25 07.0709.0301 CLUTCH DISC.......ccccvveirieenireeennne 8
26 07.0709.0306 Bearing.......cccccovvvveeeeiiirenieesiiiinnneans 1
27  07.0709.0302 Snap RiNG......cccccovvirimeerrrieenieeenne 1
28 639637 Bearing.....ccccoeuueieeeiiiiieiee e 1
29 07.0709.0310 THICKNESS..........ccovvvriiieieeeeeeeees 1
29  07.0709.0311 THICKNESS......c..cccvveiiireeriire e 1
29  07.0709.0321 SUPPORT....ccccoiiiiieeeniiie e 1
30 07.0709.0303 SNAP RING.........ccevvrvriiiiiiiieeeeeeeens 1
31 07.0709.0320 Clutch DiSC......cccovriiureeriireniirennen 1
32 07.0700.0441 CirClip..ccceeeeieeeeiiieeeiee s 1

Genie

Part No. 645004

209.1 605837 Front Axle - Differential

Part No. Description Qty.
07.0709.0084 PLUG........ccooiiiiieiieeiee e 1
07.0709.0747 MAGNETIC PLUG........ccccvvevvrnnnee. 1
07.0709.0358 HOUSING.....coeermeieiiiiieniiieeiieee e 1
636202 Bearing.....ccccoeuueeeeeiiiiieiee e 1
31

GTH-3007,AGRI-730



I 200 Drive Chassis Components January 2011

210.1 605838 Front Axle - Brake

@

& A

ATEREX BRAND

32 GTH-3007,AGRI-730 Part No. 645004




January 2011

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 07.0709.0324 BRAKE DISC.....ccceeviveeiiireniireeee 6
2 0707090325 BRAKE DISC......cccceevmvieiriiieiiieenns 6
3 07.0709.0928 BuShin.........ccovveviiiieiiiie i 1
4 0707090327 SPHERE........ccccceiiiiiiiiieeeiee e 1
5  07.0709.0937 SPACEN......uuviriririiieiiiiiiiiieeeanarananannnns 1
6 629733 SHIM, THICKNESS.........ccocveevvveene 2
6 629735 SHIM, THICKNESS..........ccceevieeene 2
6 639327 SHIM. .o 2
6 639328 SHIM..ooiiiii e 2
6 639329 SHIM. .o 2
7 07.0709.0900 DISK...ccooiiiiiiieiiiieiiieee e 1
8 07.0709.0330 Split PiN..ccveeiieeesiieeeiieeecieeesiiee s 2
9  07.0709.0331 PiStON....ccceviiiuiireniieeniieesiieeesiiee s 1
10 07.0709.0332 SEAL..cociiiiiiiiiiiiiiieeiiie e 1
11 632070 SCIEW..oe i 1
12 630328 BLEEDER VALVE,LONG................. 2
13 638548 CAP ..o 2
14 07.0709.0333 Back-up RiNG......ccccoovvemirvrercieeerinennn 1
15  07.0709.0334 SEAL..coiiiiiiiiiiieeiiee e 1
16  07.0709.0335 Back-up RiNG.....ccccccovuviereeeiiirnnnnnnn 1
17 0707090336 Snap RiNG......cccocemmmreeniririnieeeninens 2
18  07.0709.0337 SPriNg....cccccereiieeeeiiereeiieeasieaesineeens 1
19 07.0709.0338 Back-up RiNG......cccccevvviereeviiirnnnannn 2
20 07.0709.0339 SEAL..ccccoiiiiiiiieeiiiee e seee e 4
21 07.0700.0254 DOWEL....cccoeeviiieiiiieeeniieesiiee e 1
22 07.0709.0340 PiStON......ceeiiieiiiiiieniiee e 1
23 07.0700.0341 SEAL..ccceiiiiiiiiieeeiee e 3
24 07.0700.0342 PiN.ccciciiiiiiiieiiiee e 3
25  07.0700.0343 SEAL...cccooiiiiiiiiieiiiee e 1
26 07.0700.0344 SEAL..cccooiiiiiiiieiiee e 1
27  07.0709.0345 PiStON......cceiiieiaiiiieriieesiiee e 1
28  07.0709.0346 SPriNG...cccceeeiiiiurrreeeiiiiiiieeeesiiiiveeeeaans 2
29  07.0709.0347 RiNG NUL......ccvveriieiiiie e 1
30  07.0709.0348 SCreW.......cccecumveiniriririiiiieieirieeeeeeeens 2
31 0707000034 SEAL..ccccooiiiiiiiieiiieeeeiee e 2
32 07.0709.0349 SPACET.....cccoiiirriiieeiirrieeeee e 2
33 07.0709.0350 SECURITY DOWEL.......c.ccccuvrnnnee. 1
34 0707090351 SEALING WASHER...........ccceeeeeenn 2
35  07.0709.0352 SCIEW......cceiiuveerivreeieeresiieeeanneeessnenns 2

Part No. 645004

GTH-3007,AGRI-730

Ganie

210.1 605838 Front Axle - Brake

33



I 200 Drive Chassis Components January 2011

211.1 605839 Front Axle - Reduction Gear

FOR SERIES 2

TEREX BRAND

34 GTH-3007,AGRI-730 Part No. 645004




January 2011 200 Drive Chassis Components |
211.1 605839 Front Axle - Reduction Gear
Item Part No. Description Qty. |Item Part No. Description Qty.
1 639799 O-RiNG..iiiieiieiiiiiee e 1 39 639808 PLUG. ..o 2
2 639779 PLUG,BREATHER........cvvvvviiiiiiinnnn, 1 40 639816 O-RING.......coooiiiiiiiiiriiniees 1
3 639789 COVET i 1 41 639809 ROd......oiiiiieiie e 1
4 639790 SEAL . 1 42 639810 SEAL i 1
5 629327 ThIiCKNESS....ciiiieiiiieeie e 1 43 639815 PiStON......vviiiiiieiiee e 1
5 629733 SHIM, THICKNESS...........cuvvviieeeees 1 44 639781 O-RING......ooeiiiiiiiiiiee 1
5 629735 SHIM, THICKNESS.........ccccoeeiienennn 1 45 639814 PLATE,COVER.......ccoovveieiiieereeiinnn, 1
5 639328 SHIM. .o 1 47 639813 Selector Shaft.........ccoeveiiiiieiiiennns 1
5 639329 SHIM. ..o 1 48 639811 SLIDING GUIDE.........cccciiiiiiiiiinnns 2
6 633202 BEARING.......ccoiiiecieee e, 1 49 639812 Selector Fork..........coooeeeciivinininnns 1
7 639782 COVET ittt 1 50 637584 WASHER,SEALING..........cccccvvninnnns 1
9  07.0709.0848 BeEAING.....ceeeriiurriereeeiiiieieaeiiiireenaanns 1 52 637536 SEAL RING.......oooiiiiiiiiiiieee 1
10 639797 Split Pines 2 53 633161 RING/SEAL...covvvveiieiiiiieieieee, 1
11 639785 DOWEL ..ot 2 55  56.0012.0021 Proximity SwitCh..........ccccovvieiinnnenn. 1
12 640196 HOUSING..ccoiiiiiiiieeeieee e 1 56 633208 PLUG. ..., 1
13 07.0709.0939 SCIEeW.......ccevvvrerrinniiriaeeeeeeeeeeeennnnnnns 12 57 637577 Sealciiii 1
14 637574 Sealiiiiiiiiiii 1 58 639800 COVEI ettt 1
16 639818 WASHER.......ooiiiiis 1 59  07.0709.0079 Flange.......ccccoeiiiuiiiiieeiiiiiiee e 1
17  07.0709.0422 SCIEW......cceveeeiiiiiieeeeeeeeeeeiiiianeaeaeans 1 60 639802 NUL e 1
18 640198 SPACET it 1 61 07.0709.0440 Oil CatCher........ccovvvvveeiiiiieee e, 1
19 639792 SCIEW ..o 2 65 633109 Spring Washer........cccocoevieeiinenn, 12
20 07.0709.0718 WaSher....cccocveveveeiiiiiiieieeeeeieieeeeen, 2 66  07.0709.0367 Shaft......cccccvrvveeiiiiiiiiieieii, 1
21 0707090719 Sheet....ccccoiiiieiiiiiieiie e 1 67  07.0709.0368 GAI......cceervierieerieeriieiieasieeaeeenieeans 1
22 639794 Bearing.....cccooecueeeieeeiiiiee e 4 68  07.0709.0369 GeAr........cceiiiiiiiiiiiiiiiireie et 1
23 07.0709.0366 Shaft......cccccvvvvrriieiiiiiiiiiiieieiin, 1
24 639796 SIEEVE ..t 1
25 639778 SCIEW...cii i 2
26  07.0709.0720 Shee€t....ccccuvrrririiiiiiiiiiieieeee e, 1
27 628275 PLUG,MAGNETIC.......cvvvvviiinnannn. 1
28 639791 SPACET i 1
29 0707090356 SECURITY SWITCH......ccccovvivreennnn 1
30 637582 Rubber Protection...........cccccecvvennee. 1
31 635594 SCIEW...ci i 1
32 635596 SPHNG oo 1
33 07.0709.0443 Bearing.......ccccoevveerreeeniiieeriieenninen 1
34 07.0709.0327 SPHERE.......ccccooiiiiiiiiiiii, 1
35 639803 SCIEW..coeiiiiieeie e 1
36 639804 SEAL..ooitiiiie et 1
37 639807 Seal.cciiiiii 2
38 639780 Cylinder......cccooviiiiiiiiiicee 1
Genie
Part No. 645004 GTH-3007,AGRI-730 35



I 200 Drive Chassis Components

January 2011

212.1 605840 Rear Axle - Differential

Ganie

36

GTH-3007,AGRI-730

Part No. 645004



January 2011

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 633160 NUE et 1
2 07.0709.0388 Flange........ccccccouiurireeeiiiireeeeesiivnenn 1
3 07.0709.0174 BeaAriNg....ccccovemrirremrreeenrieenineeeenes 2
4 633098 SEAL,DIFFERENTIAL......c.ccccvveennee 1
5  07.0709.0359 SPACEN......uururiririiiiiiiriiiiieeeanaeinaninnnns 1
6 634391 SHIM, THICKNESS.........ccocveevvveene 1
6 634392 SHIM, THICKNESS..........ccceevieeene 1
6 634393 SHIM, THICKNESS..........ccceevviieene 1
7 07.0709.0245 RiNQ..cciiiiieeiiiieeeiiieeiieeesiieesnieee s 1
8 07.0709.0717 RING NUT....cccoeiiiieiiiee e 1
9 07.0709.0882 Bevel Gear Set.......ccccvevrvieeiineenns 1
10 07.0709.0751 SCREW,016.28.3658 12............... 12
11  07.0709.0257 THICKNESS.......ccecoiieviireeieee e 2
11  07.0709.0258 THICKNESS.......cccccvieriiriiiieeenieenn 2
11  07.0709.0259 THICKNESS.......ccccoovieviireeiieee e 2
11  07.0709.0260 THICKNESS.......cccciveriireeiieaeceen. 2
12 633529 Bearing......cccoeevvieeeeeiiiiiee e 2
13  07.0709.0761 DIFFERENTIAL BOX.........ccccvernnnennn 1
14 07.0709.0914 Friction Washer..........ccccceeeeviireenenn. 2
15 07.0709.0762 DIFFERENTIAL PINION.................. 2
16  07.0709.0916 SATELLITE ART....ccccevivreriireninennn 4
17  07.0709.0917 Friction Washer..........cccccveerriivennennn 4
18  07.0709.0918 PiN...ccoiiiiiiiiiiieeiiiie e 2
19  07.0709.0254 DOWEL...ccceoiieeiiiieeiireeiee e 3
20  07.0700.0919 PiN..ccccciiiiiiieiiiee e 1
21  07.0709.0256 STAR WHEEL.........cccceeviiiininiennnn 1
22 07.0709.0235 SHEET.......ccocveiiiirerieesiieeeseee e 1
25 633110 O-RiNG..iiieiieeee e 1
26 07.0709.0441 Circlip...ccocveeeeeiiiiiiiee e 1
27  07.0700.0084 PLUG........cccviiiiieesiee e 1
28  07.0709.0747 MAGNETIC PLUG.........ccceeevvrrenne. 1

Part No. 645004

Ganie

212.1 605840 Rear Axle - Differential

GTH-3007,AGRI-730

37



I 200 Drive Chassis Components

January 2011

213.1 605841 Rear Axle - Coupling Support

Gm‘e
ATEREX BRAND

38 GTH-3007,AGRI-730

Part No. 645004



January 2011

200 Drive Chassis Components

Iltem Part No. Description Qty.
1 07.0709.0218 BUSHING.........coovvrvrriiiieeeeeeieeeennen 4
2 07.0709.0287 BUShING.......cccocvviiiiiiiiiieiiiceniiee e 2
3 07.0709.0931 SUPPOIt.....cevieiiiiriiieeiirinireeeeireeeenns 2
4 633176 GREASE NIPPLE......ccccccoeeiiiieeeenn 2
5 638548 CAP ..ot 2
6  07.0709.0289 SUPPORT.....covtviiiiiiiiiiiieeieeieieeeee 2
7 0140010001 SCREW....ccoiiiiiiiiiieee e 4
8 0100310061 WASHER,MM FL WASH 20 Z......... 8
9 0100230060 STOP NUT.....cccciiiiiiiiiiiiiieieieceeee e 4

Genie

213.1 605841 Rear Axle - Coupling Support

Part No. 645004

GTH-3007,AGRI-730

39



I 300 Engine Components January 2011

‘ 301.1 605843 Diesel Engine - Engine Cooling System

TEREX BRAND

40 GTH-3007,AGRI-730 Part No. 645004




January 2011 300 Engine Components |
301.1 605843 Diesel Engine - Engine Cooling System
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0100011465 SCREW,TE,M8X40,UNI5739,8.8 31 0100230054 NUTM8,UNI 7473....ccoovviviiiaieeaannns 3
ZN .................................................... 1 32 09.0805-m) CARBONPRES PlPE'Dgxls
2 0140310004 WASHER,CHMFRD,D.8X32ZN,UNI6593.2 (39.37") i, 1.00-m
3 0100230054 NUTM8,UNI 7473....cccovvvviiiiieeaaanns 1 33 0402270051 LIGHT HOSE-CLAMPDN
4 5108104100 Radiator Lateral Support................. 1 LO/1B,LGO. i 4
5  0L00010254 SCREW, 8.8 HCS 8MM-1.25X20Z...4 34 5109034500 Alternator Guard Cover................... 1
6 0L000L0256 SCREW, 8.8 HCS 8MM-1.25X257...2 35 0908050000 CARBONPRES PIPE,D8X15
(39.37") et 1.20-m
7 0402270058 CLAMP.....ccoiiiiciiieee e 4
From To Serial Number 20027 - ECN 36 07.07120087 RADIATOR CAP, GTH5519............. 1
0041/08 37 0705010026 SEAL..cccoiiiiiieiieiiiieee e 1
7  04.0227.0067 SLIGHT CLAMPDN50/70 LG12...... 4 38  07.0501.0027 Copper Washer.........ccccccvvvveeeiinnnnn. 1
Up To Serial Number 20026 - ECN 39 07.07120118 EXChANGEl.......rmorrreerreeeeerrrsreseeen 1
0041/08
) 40  07.07120134 CONVEYOI...cccccueiiiiirrreireieeeeeeeaeaaeeenns 1
53.3001.6702 Radiator HOSe.........cccovviiiiieeeiinne. 1
. 41  04.02270068 LIGHT CLAMP..........ccooiiniiririririnnans 2
53.3001.6300 Radiator Hose.............ccoceenvvvvinnnnns 1
Up To Serial Number 20026 - ECN 42  09.0805.0036 RUBBER HOSE..................... 1.22-m
0041/08
9 5330016710 Radiator HOSE........covvvveiiiieeiiieene 1
From To Serial Number 20027 - ECN
0041/08
10 5332000050 Complete Radiator............c.ccvvernvneenn 1
11 09.0803.0245 SEAL (UM =39.5INCHES).....0.20-m
12 0946700002 PUFFER/INSULATOR........cccoceveenne 2
13 0100310055 WASHER,D 8,UNI 6592 ZN............ 2
14 0140320003 SPRING WASHER,D 8,2ZN.............. 2
15 0140310003 Plain Washer D12x50..............c....... 2
16  01.0023.0055 NUT,SELFLOCK,M10,UNI7473,ZN..2
17 0100320054 WASHER,D8,UNI 1751 ZN............. 4
18 0946050016 FaN.....ccccoiiieiiieeiiieiiiesie e seeeniee e 1
19 (09.0803.0245 SEAL (UM =39.5INCHES).....0.70-m
20 0908030245 SEAL (UM=39.5INCHES).....1.10-m
21 09.08030245 SEAL (UM=39.5INCHES).....0.60-m
22 0100190104 NUT, M8-1.0 FINHEXNUT Z............ 4
23 09.0805.0000 CARBONPRES PIPE,D8X15
(39.37") e, 1.40-m
24 0140010078 SCREW,TE,M8X20........ccccevvvveenrnnn 2
25 0100030262 SCREW, 12.9SHCS
M10-1.5X60Z.......cuceeveieeiiiiieeiiiinnnnn, 8
26 0100310055 WASHER,D 8,UNI 6592 ZN............ 2
27 5401000087 Fan SUPPOIt.......ccceeeerriiurreeeeenrirnnn 1
28 53.3200.0045 Radiator TanK.........cccccvveveeeeeereeenennn. 1
29 0100010257 SCREW,8.8 HCS 8MM-1.25X30Z....3
30 0100310055 WASHER,D 8,UNI 6592 ZN............ 6
Genie
Part No. 645004 GTH-3007,AGRI-730 41



January 2011

I 300 Engine Components

-

‘ 302.1 605844 Diesel Engine - Exhaust System - Injection - Accelerator

EX BRAND

GTH-3007,AGRI-730

ATER

Part No. 645004

42



January 2011 300 Engine Components |
302.1 605844 Diesel Engine - Exhaust System - Injection - Accelerator
Item Part No. Description Qty. |Item Part No. Description Qty.
09.4656.0012 Complete Throttle Pedal.................. 1 38 094604.0054 PRE FILTER.......cccovmiiiiiiiiieieieeeeenn. 1
04.0227.0067 SLIGHT CLAMP,DN50/70 LG12......6 39 01.0031.0299 WASHER,CHMFRD,D8,UNI
3 0908030008 KNEE-CAP/ARTICULATION B593,ZN...cvvieceeieeee e 4
JOINT oo 2 40 01.0031.0301 WASHER,CHMFRD,D10(10X30)ZN.2
4 0100010357 SCREW, 8.8 HCS 10MM-1.5X35Z...1 41 5109034918 Mesh Spacer........cccocceeiiiiiieieennnns 1
5 01.0031.0056 WASHER,MM FL WASH 10 Z......... 2 42 0100230055 NUT,SELFLOCK,M10,UNI7473,ZN..2
6 0100230055 NUT,SELFLOCK,M10,UNI7473,ZN..1 43 0100010355 SCREW, 8.8 HCS 10MM-1.5X25Z...2
7 0442270007 CLAMPS16,D32TYPE,8.4HOLE....5 44  01.0031.0301 WASHER,CHMFRD,D10(10X30)ZN.2
8 01.0001.0357 SCREW, 8.8 HCS 10MM-1.5X35Z...2 45 0140320004 SPRING WASHER,D10 ZN............. 2
9 5331000035 MUffler......cccveeiiiiiiieieeeiiieeee e 1 46  09.0803.0347 COLLAR.....ccoiiiiiiiiiiiiiieeeeeec e 3
10 0442270001 CLAMP....cooiiiiiiiiiiiiieee 3 47  094604.0045 INDICATOR.....cccoiiiiiiriiiieeeeeeeeeeeeeen 1
11 09.0803.0259 GUARD (CUT @ 48  07.0501.0010 BeNnd.....cccccoiieeiivieniieeiiiee e 1
3937 IMETER).coovvvsvvesvnsvnsons 1| 49 5330016701 COUPING....rrreerrerrrerrrrerrerrrnnn 1
12 0100230053 NUT,NYLOCK ME-1.0 Z.....c.coovvenee. 1 50 51.0806.2800 Bracket for Spring..........ccccceeevruvneen. 1
13 5330016500 Stainless Steel Exhaust Pipe........... 1 51 0100010254 SCREW. 8.8 HCS 8MM-1.25X207...1
14 0707230486 Throttle Cable..........ccccccvvrivrciiennnne 1 52 0100310055 WASHER,D 8,UNI 6592 ZN............ 1
15 09.0803.0539 Soundproof Muffler Cap D 60.......... 1 53 0140320003 SPRING WASHER.D 8,ZN............. 1
16 07.07000039 Filter BOAY.......cocecovevrveeeeeeeereeenn 1 54  0LO00LOI54 SCREW, 8.8 HCS 6MM-1.0X16 Z....3
17  07.07000040 Main Air Filter.........cccvviiniiriinnnnns 1 55 0140320002 WASHER,MM LW 6 ZPoorovooooo. 3
18 0707000041 Secondary Air Filter..........cccocvernneen. 1 56 0100310054 CHAMFERED WASHER,D6,UNI
19 5108112500 SUPPOIt...ccieieiiiiiiiiiaeeeaeaeaeaeeeeiiens 1 B6592ZN.....coiiiiiieeee 3
20 07.0700.0043 Compression Spring.......ccccceeceevvne.. 1 57  09.0803.0251 SPriNG...cccceeeiiiirririeeeiiiirieeeeeiiiveneaaans 1
21 0707000034 AIR FILTER,RING.........cevvrrerrieienannn. 2 58 5108110600 Support Throttle...........cccvveeeeerinnnenn. 1
22 07.0700.0042 Output Valve..........ccccounuireeeeenniinnnnn. 1
23 0946040056 Kit Air Filter.........cccvvvvriieriiiiienins 1
24 0100011465 SCREW,TE,M8X40,UNI 5739,8.8
ZN oot 2
25 0707300052 Pedal........cccceeeiiiiiiiiiiiiiiieee e 1
26 07.07300053 Removable Pedal............c.ccoccuvennnnne 1
27 0402270067 SLIGHT CLAMPDN50/70 LG12......2
28 5330015800 Manifold.........cccouveeeiiiiiiiiieeiiiiieeenn 1
29  010001.0252 SCREW,8.8 HCS 8MM-1.25X16Z....2
30 07.0730.0056 Crinkle Washer UNI 8840................ 2
31 5330016400 Manifold.......ccccvveeeiniiiiiiieeiiiiieeen 1
32 0100010257 SCREW,8.8 HCS 8MM-1.25X30Z....1
33  07.0730.0058 Nut 8MA Slim UNI 4035.................. 1
34 0100030205 SCREW,12.9SHCS M8-1.25X30Z....1
35 0100310055 WASHER,D 8,UNI 6592 ZN............ 1
36  09.0805.0058 RUBBER HOSE............ccvvvveieieiennnnn. 1
37  09.0805.0097 MANIFOLD......cccvvviiiiiiiriiiiiieeeeeeaen, 1
Genie
Part No. 645004 GTH-3007,AGRI-730 43



January 2011

I 300 Engine Components

‘ 303.1 605845 Diesel Engine - Hydraulic Pumps

-

NI

REX BRAND

ATE

Part No. 645004

GTH-3007,AGRI-730

a4



January 2011 300 Engine Components |
303.1 605845 Diesel Engine - Hydraulic Pumps
Iltem Part No. Description Qty.
1 0604010123 GASKET/SEAL.......ccccvmirienriaiieananenn 1
2 0707010200 SEAL KIT....ccooimiriiriiiiienrienieenreees 1
3 0604010123 GASKET/SEAL......cccoccieriiiiieniene 1
4 0100010356 SCREW, 8.8 HCS
10MM-1.5X30Z......ccccverrriireneennne. 16
5 0946700003 INSULATOR......c.ccooviriierriiiienreee 4
6 0100230055 NUT,SELFLOCK,M10,UNI7473,ZN.16
7 09.0804.2300 Rear Electric Prearrangement......... 1
8 0745290112 SEAL KlIT....cooiiiiiiiiiiiiieniieniee e 1
9  07.07130061 Flange.......cccouevemiireriiieiiieeesiiee e 1
10 01.0001.0355 SCREW, 8.8 HCS
10MM-1.5X25Z......cccoveniriiiennenn. 20
11 0140320004 SPRING WASHER,D10 ZN........... 20
12 0100030255 SCREW.....ccccomiiiiiiiiieniecieeniee e 2
13 0140320004 SPRING WASHER,D10 ZN............. 2
14 0442380058 PUMP A4VG56G 5519.......cccccceueee 1
15 0707130063 Bell.....coooviiiiiiiiiiiiiiiierieeeee 1
16 0707130062 HUD.....cccooiviiiiiiiiiicceee 1
17 0946010052 Diesel Engine..........
18 5108101900 Engine Support
19 510810.1400 Engine SUupport......ccccccceveeriiireeeannn 1
20 5108101300 ENgine SUPPOrt.....ccccccevvuvrereeeninnnnnn. 1
21 0100011493 SCREW,M14X45,UNI
5739,8.8,ZN....cceiiiiiiiiiiiiniieeen 6
24 0442380068 PUMP..ccciiiiiiiiiiiieiieeiee e 1
25 0745010068 DIESEL FUEL FILTER ***............... 1
26 0745010067 DIESEL OIL FILTER.........ccccoeenunnne 1
27 0100010605 SCrEW........cceveiiiiriiiiaiiiiirireeeeiiiieeae 2
28 0100310058 PLAIN WASHER.........cccceiiiviiiiennnns 8
29 0140320006 WASHER,MM L/W 10 ZP................ 6
30 51.0811.0016 MoOtor SUPPOIt.........cevvvrriereieiririenannn. 1
31  51.0811.0600 SUPPOIT...ccccvvrvririririiiiiiieiriereneeeeaaeanns 1
32 0100010156 SCREW,TE,MB6X20........ccceererrunenne 4
33 0140320002 WASHER,MM L/W 6 ZP................. 4
34 07.050L.0001 Alternator........c.cccccovvveeerivveernineennnnne 1
35 (07.0501.0002 STARTER MOTOR, DEUTZ
FAM2011. ..o 1
36 07.07220053 REAR COVER.........cccocoeeniiiiiiennnns 1
37 0707010241 DA VaIVe......cocoviiviieeeeeeiiiee e 1
Genie

Part No. 645004

GTH-3007,AGRI-730

45



January 2011

I 400 Cab Components

401.1 605670 Cabin, View 1

Ganie

GTH-3007,AGRI-730

Part No. 645004

46



January 2011 400 Cab Components |
401.1 605670 Cabin, View 1
Item Part No. Description Qty. |Item Part No. Description Qty.

1 0707230165 RIGHT SIDE GLASS............eeee. 1 38 0707230054 PLUG......cccciiiiiiiiiiiiieeeeeeee e 2
2 0707230174 SEAL...oooiiiiiiiiiiieiiieee e 1 39 01.00230058 NUT, NYLOCK M16-2.0Z................ 4
3  07.0723.0169 40 07.07230485 LIGHT SUPPORT BRACKET.......... 1
4 0707230114 WASHER.......ccooiiiiiiiieieceeee 16 41  56.0010.0005 Flashing Beacon...........ccccuvveeeennnns 1
5 0707230096 RUBBER..........cccoovieeiiiiiiieeeeciienn. 2 42  07.0723.0498 Inside Roof Covering..........ccccccceuie 1
6 0707230281 SUPPORT....ccevtiiiiiiiiieiiieieeeeeeee 1 43 0946100025 SHOCK ABSORBER, SEAT............ 1
7 07.07230412 SUN ViSOl ....coiiiiiiiiieaeaeiiiiieee e 1 44 07.0723.0487
8 07.07230039 SCREW,PPH SMS 45  07.0723.0193

10X3/4ZAKEG........coooveeiiiiieiieee 7 46 09.0803.0568
9 07.0723.0409 SCIEW......cceeiuiiiiiririiinieirieeeeeaeaaaee e 2 47 901238
10 0707230407 BRACKET,RIGHT.........cceeiiiiiinee 1 48 0100010303
11 0707230408 BRACKET,LEFT.....cccccviiiiiiiiiieens 1 49 0100190105
12 637317 Wiper Pipe Fitting.......cccccoccveveeennnns 1 50  01.0031.0056
13 0707230491 Ceiling Light.........cccoviiiieiianniiiiienenn. 1 51 0908030569
14 0707230457 Cab Structure 52 0908030571
15 0707230142 LEVEL GAUGE 53  09.0803.0570
16 0946100035 Seatl.....ccoeeveeeeiiiiiiiiiiiiiniiiiiiieieieees 1 54 0100310059
17 0707030508 SEAT, CUSHION BACK............cc..... 1
18 0946100027 BELT,SEAT A5073.104.................... 1
19 0707230529 Wiper Pipe......ccccceeiiiiiieieeniiiieeeennn 1
20 0707230133 SCREW,FHSCS 8-1.25X70 P......... 1
21 641019 HANDLE
22 0707230135 NUT ..ot
23 0707230335 Windscreen Wiper Motor................. 1
24 0707230168 GLASS.......ccooiiiiiiiieeeeeeee e 1
25 0707230336 Windscreen Wiper Bracket.............. 1
26  07.0723.0013 BRUSH/WIPER BLADE.................. 1
27 0707230167 GLASS.......cooiiiieeeeeeeee e 1
28 0707230433 GASKET,GLASS5519(CUT

@157.48").cciiiiiieeeeeee 3,8-m
29 0707230149 FILTER......cccoiiiiiiiieeeieeee e 1
30 07.0723.0454 COVEING....civieriirieiiieeenieee e 1
31 0100010659 SCREW,8.8 HCS 16MM2.0X100Z...4
32 5401000002 Washer D70/16.......c.cccccvveveeeiiinnnnnn. 2
33 09.0803.0540 VIBRATION DAMPENING

SUPPORT ...ttt 4
34 5401000017 Washer D70/16.......c.ccccvveeeeenrunnnnn. 4
35 0140310001 WASHER,CHMFRD,D16,UNI

6593,ZN...cceiiiiiiiiiieeeee s 4
36 641042 GLASS STOP.....cooiiiiiiiiiiiis 16
37 0707230055 PLUG.......ccciiiiiiiiiiiiicieieieeeeeeeee e 1

Genie

Part No. 645004

GTH-3007,AGRI-730

47



January 2011

I 400 Cab Components

\
OBEBOHOD

N

(@(‘

402.1 605671 Cabin, View 2

/

I
@6 "~
\)\.)'v

oAt

Part No. 645004

GTH-3007,AGRI-730

48



January 2011 400 Cab Components |
402.1 605671 Cabin, View 2
Item Part No. Description Qty. |Item Part No. Description Qty.
07.07230432 REAR GLASS........cooiiiiiiiiees 1 36 0707230460 LOWER DOOR ASSY....ccccccvrvrnnnnn. 1
2 0707230433 GASKET,GLASS5519(CUT 37 0707230418 BELT, DOOR ASSY GTH5519........ 1
@157-48") ------------------------------ 2.08-m 38 07.0723-w75 SCREW’ LOWER DOOR ASSY
3 0707230176 SCREW,TSPEI M8X25.......cccceveee.n. 2 5519, e 4
4 0707230114 WASHER.......cccoiiiiiiiieeeieieeee 16 39 0707230419 PLATE, BELT RETAINING 5519......2
5 0707230155 HINGE.......cccocoiiiiiiiiiiieieeiiieceee 2 40 07.07230175 SCREW,M6X20DIN933 YZ HCS.....8
6 0707230161 PIN.....ooooiiiiiiiiiieeeeee e 2 41  07.07230076 WASHER
7 0707230441 SCREW,TCEI M5X50.......ccccevvveeennn. 2 42  07.07230342 HINGE........ccoiiiiiiieeeeeeee e
8 0707230434 TOGGLE LEVER,COMPLETE........ 2 43  07.07230185 SCREW, M6X30DIN933YZ HCS.....3
9 641042 GLASS STOP.....cooiiiiiiiiiiiiis 16 44  07.0723.0455 Air Filter COVer......ccuvvveeeeiiiiieieeeees 1
10 0707230236 STOP PAD......ovtiiiiieiiiiiiiieiieieieee, 2 45  07.0723.0090
11 0707230237 SCREW,M10-1.5X9012.9 SHCS.....1 46 640995
12 0707230024 MIRROR W/BRACKET, SINGLE.....1 47 641004
13 07.0723.0042 DRIVING MIRROR ONLY/ 48  07.0723.0452
SINGLE.....cciiiiiieeeeeeeeeeee e 1 49 0707230451
14 07.0723.0424 iijER DOOR ASSY GTH5519 . 50 07.07230453
"""""""""""""""""""""""""""""""" 51 0707230456 External Sound Proofing Panel.......1
15 0707230425 UPPER DOOR FRAME, 5519......... 1
52 0707400347 RUBBER PLATFORM............ccuveee. 1
16 0707230144 DOOR STOP KIT..oovviviiiieiiiiiiiiiine 1
53 0707230351 HINGE KIT, 5519........ccvvvivieieienennnn. 1
17 0707230429 CRINKLE WASHER,DM.10............. 1
54 641019 HANDLE.......otiiiiiiiiiiiiiiiiiieee, 1
18 07.0723.0428 WASHER,D10X20..........cceeviviinnnee 2
55 5112005300 Cap for Water Tank...........cc..ccouvvee.. 1
19 0707230427 SCREW,TE,M8X16..........ccccvvrnrnnns 2
56  07.0723.0494 Bracket for Wipers Water Tank......... 1
20 0707230426 UPPER DOOR GLASS GTH5519....1
57 0707230156 HANDLE.........ccooviiiiiiiiiiiiiiiaainin, 1
21 0707230410 PIN,8X85......uttiiiiiiiiieiiiiieieiaeeaeaeee, 4
58 0707230114 WASHER.......cccooiiiiiieiee 1
22 0707230345 BUSHING.......cccoviiiiiiiiiiiiiii, 8
59 0707230152 SEAL...oooiiiiiiiiiiiiiiiiee 1
23 0707230166 LEFT SIDE GLASS........ccccceevrinnnnn. 1
60 07.07230445 Windscreen Wiper Motor................. 1
24 0707230422 LOWER DOOR.........uvvviiiiiiiieieaeaann. 1
61 07.07230036 WIPER ARM........covveiiiiiiiieeiiiie 1
25 0707230433 GASKET,GLASS5519(CUT
@157.48") .o, 2.08-m 62 0707230446 WINDSCREEN WIPER BRUSH...... 2
26 07.07230156 HANDLE........ccoccomvorrirrrecrrerrenrenne. 1 63 0707230134 PLAIN WASHER......cooooooiiiiiniiniinnn. 2
Order Key Item 28 Separately 64 0707230444 SCREW,TPEI,M8X30
27 0707230459 Key BIOCK.......cciicireieniiiiiiieee e 1
28 56.0017.0066 Cab Door Key........ccccouruireeeeeniinnnnn. 1
29 0707230421 SCREW,TCB+M6X35.....cccvvvvvvveennnn. 4
30 641024 STOP .. 2
31 0707230172 Plate......ccooiiiiiieiieiiiiiiee e 1
32 0707230420 DOOR COATING, 5519 LOWER
DOOR.....ouititiiiiiiiiiiiie e 1
33 0707230183 SEAL,GHT5519 LOWER DOOR.....1
34 0707230157 HANDLE, INTERNAL DOOR.......... 1
35 0707230057 SCREW,M6-1.0X20MM FHSCS
ZP o 3
Genie

Part No. 645004

GTH-3007,AGRI-730

49



I 400 Cab Components January 2011

403.1 605846 Dashboard

Ganie

50 GTH-3007,AGRI-730 Part No. 645004



January 2011 400 Cab Components |
403.1 605846 Dashboard
Item Part No. Description Qty. |Item Part No. Description Qty.
1 0707230468 Hatch on Front Dashboard 35 5600210105 Gear Shift Controller........................ 1
S0t LR 1 36 56.0017.0064 Hazard warning lights switch........... 1
2 0707230469 REAR SIDE DASHBOARD.............. 1 37 0008030572 SPHiNG.oveeeeeeereereeereeseeeeerrerssseeen 4
3 0707230470 UPPER FRONT DASHBOARD....... 1 38 5212005000 Front Steering Column Cover.......... 1
4 0707230471 LOWER FRONT DASHBOARD....... 1 39 5212005200 Rear Steering Column Cover.......... 1
5 5600150007 Dashboard Cover 40 0707080420 KEY ..ooooooveeeeeeeeeseeeeseeseeeeeeeseeesseen 1
6 5600160089 Start SWItCh........oooovvvvvvvvvvvvvivivnnnnnen 41 0946181114 Starting Switch Label..........c........... 1
7 5600170049 Steering Mode Selector.................. 1 42 07.07030223 Relay SUPPOTt.......v.ccorrvrveeerrrrreeeee 3
8 07.07080429 GRIP....cocviiiiiiieiiicree e 1
9 56.0017.0053 Air Condition Switch.............c.cuueee. 1
Optional
10 56.0017.0046 Parking Brake Switch Cover............ 1
Complete Switch Item 10 + Item 11
11 56.0017.0044 Switch Body
12 5600170039 Cap.....cccccceriurerenn
13  56.0012.0053 Road/Jobsite Switch
14  56.0017.0050 Auxiliary Hydraulic Switch............... 1
Optional
15 56.0017.0051 Cover - Switch, Work Lights............. 1
Optional
16  56.0016.0088 Instruments Panel.............ccccueeeen. 1
17  56.0017.0048 Contact
18  56.0017.0037
19  56.0016.0090
20 56.0016.0079
21  07.0723.0530
22 0707230493 Ring Mechanism for Loading
Diagram
23 0707030420 KEY ..coooooiiiiiiiieeiieeenieee e
24 560016.0091 Emergency Switch..........ccccevvvvennnen. 1
25 07.0703.0532 CONTACT....cceeiiiieeiieeeeiiee e 1
26 0707230104 RETAINER......cccoimmiiiiiiiieiiiee, 6
27 0707230104 RETAINER.......ccoiiviireiiee e 9
28 56.0017.0054 Cabin Fan Switch..........cccccceeininnee. 1
29  56.0017.0047 Continuous Flow Switch.................. 1
30 56.0017.0055 Road Lights Switch...........cccccvvennee. 1
Optional
31 56.0017.0052 1°-2° Mechanical Gear Switch......... 1
32 56.0017.0035 CONtaC......cvvrvvereriiiiiiiiiiieeeeeeeiniiinnnns 1
33 5108114016 Bracket for Overload Warning Unit...1
34 0707030486 Relay.....ccccoeiiiiieiiiiiiiieeeieee e 2
Genie
Part No. 645004 GTH-3007,AGRI-730 51



I 400 Cab Components

January 2011

‘ 404.1 605825 Jaystick Connections

Ganie

52

GTH-3007,AGRI-730

Part No. 645004



January 2011

400 Cab Components

Iltem Part No. Description Qty.
1 0707410011 PUSH BUTTON.......cccceevrrrerirreannee 1
2 0707410010 CAP..coooiiiiee e 1
3 0707410023 SWITCH...cooioeeeiie et 1
4 5506020344 Main Valve Harness..........cccccceeeeneeee 1
5 56.0016.0085 Handle........cocoomiiiiriieeiniieeniieene 1
6  56.0016.0082 CaSING...cccciimrerrriiirieeeniiiennieee e 1
7 5600020246 Deutz Connector Kit........cccceerrueneeee. 1
8 5506020345 Cabling for Australian Version.......... 1
9  56.0016.0069 Full JOYSHCK......ccvovvreririeiriieeiiieenne 1
10 56.0012.0030 Potentiometer with Plate.................. 1
11  56.0016.0084 Knob Kit........oovveveeiiieeiniiieniiceiiieen 1
12 56.0021.008L Controller.......ccccceevviciiiieieiiiiiiieeeens 1
Up To Serial Number 20364
12 5600210122 Controller........ccccevviiiiiiiiiiiiiiieeees 1
From Serial NUmber 20365
13 5600020245 SICMA 24-Pole Connector Kit......... 1

Part No. 645004

GTH-3007,AGRI-730

Ganie

404.1 605825 Jaystick Connections

53



I 400 Cab Components

January 2011

405.1 606002 Heater

-

NI

ATEREX BRAND

54

GTH-3007,AGRI-730

Part No. 645004



January 2011 400 Cab Components |
405.1 606002 Heater
Iltem Part No. Description Qty.
1 09.0806.0058 Hose Fitting.......cccceevruvreiieriiiiiieneenns 2
2 0707230149 FILTER....ccccoiiiiieiiieeniie e 1
3 07.0723.0455 COVEN....uutiiiiiiiiiiieieiiiiaeeeee e e 1
4 0707230090 BALL-GRIP......cccevvireiireeieeeiienne 2
5 0707230076 WASHER..........cccviiriiieiiiieieee 2
6 0442270007 CLAMP,S16,D32TYPE,8.4HOLE....2
7 07.07230484 Paper Piping.......cccccveeeeiiinnnnn. 0.5-m
8 07.07230484 Paper Piping......c..cccccvvveeennnns 0.35-m
9  07.0723.0482 Air Coupling......ccccoveermmveiiireeeniineenns 1
10 044227.0012 Clamp...ccoccceeerieeeenieeeneeeeeneeeeseeeens 2
11 0707230483 Coupling.....ccocvveeiviiiiiiieeeiiiiienee e 1
12 640990 PAPER PIPING(1 EA =
39.36"). e 1.5-m
13 0707230523 Electrical Harness.........c.cccecuueeeennn. 1
14 0707230464 Panel......ccccoceviiiiiiiiinieeniece e 1
15 0707230109 SCREW......cccooviiiiiiiiiicnicceeee e 5
16 0707230108 Air Inlet......c.eeevceeeeiieeeiieeeiee e 1
17 0707230010 AIr Inlet......c.coovivieiiieeiniieeriieeeieeen 2
18 640985 Heater.......ccooiiiiiiiieeeeeeee, 1
19 0707230193 TAP....coiiiie et 1
20 0707230194 Rubber HoSe........ccccevvivevinnirannn 9-m
21 0402270051 LIGHT HOSE-CLAMPDN
10/16,LGY....evveecieeeee e 4
22 0707230524 Clamp...ccccooeeeriiieeiiieeeniieeenieee e 2
Genie

Part No. 645004

GTH-3007,AGRI-730

55



I 500 Boom Components

January 2011

501.1 605847 Boom (1st - 2nd Telescopic Element)

TEREX BRAND

56 GTH-3007,AGRI-730

Part No. 645004



January 2011 500 Boom Components |
501.1 605847 Boom (1st - 2nd Telescopic Element)

Item Part No. Description Qty. |Item Part No. Description Qty.

1 5102010200 1st Telescopic Element.................... 1 39 5108049000 ThiCKNeSS......ccuvvieeeiiiiiieeeeeiiiieeeen 6

2 5102010300 2nd Telescopic Element................... 1 40 5108094000 Thickness........cccovveveeiiiiieeeeeiiiinnnn. 2

3 54.0201.0007 BUShING.....cccoiieimiiieiiiieiiieeesiiee e 2 41  51.0806.3800 ThiCKNESS......evvvvviiiiiieiiiieeeieeee 2

4 540003.0027 PiN..ccoiiiiiiiiiiiiiiieae e 1

5 0140010012 SCREW, HCS 14-2.0X100 Z 8.8.....1

6  01.0023.0057 STOP NUT.....cccciiiiiiiiiiiiiieieieceeeeeeen 1

7 5400000115 PiN..ceeiiiiiiiiiieeeeeiiee e 1

8 01.0001.0209 SCREW, 8MM-1.25X70 8.8HCS Z...1

9 0100230054 NUT,M8,UNI 7473.....couvvivvieieienanann. 1

10 5400020014 PiNeeciiiiiiiiiiieiee e 1

11 0201170101 GREASE NIPPLE..........cccccooirnnnennn. 1

12 5400000117 PiNueeciiiiiiiieiecieiee e 1

13 0140010003 SCREW,8.8HCS

12MM1.75X100Z.....cccovviiiiiiieaaaaannn. 1

14  01.00230056 NUT,M12,UNI, 7473 6SZN............... 1

15 5400030026 PiN...coioiiiiiiiiieiiiiiee e 1

16 5407020013 Sliding GUIde.......cccoviurriereeriiiiaenannn. 2

17 5400020026 PiN..cccooiiioiiiiiiiieerenie e 1

18 01.0001.0310 SCREW, 8.8 HCS 10MM-1.5X80Z...2

19 0100230055 NUT,SELFLOCK,M10,UNI7473,ZN..2

20 5400020024 PiN...cccoiiiiiiieiiiieneeee e 1

21 5402010014 BUShING......cooieiiiiiiiiieeiiiieeee e 2

22 5407020000 Sliding Guide.........cccceevuvieeeeeriinnnnn. 4

23 5402000001 BuShing.......ccccoovvvieeeeeiiiiiieeeiiiine. 12

24 0140060013 BOLT / WEAR PAD........ccccceeerrunnnn. 4

25 0100320055 SPRING WASHER..........cccccevreenn. 16

26  01.0001.0357 SCREW, 8.8 HCS 10MM-1.5X35Z...8

27 0100010356 SCREW, 8.8 HCS 10MM-1.5X30Z...8

28 5402000000 BUSNING......ccceeiiiiiiiiiiiiiiiiiieee e 6

29 5407020001 Sliding Guide.........c.cccovveiririeirinnnnn. 2

30 5407020002 Sliding Guide.........ccceriueeriieiiieennens 2

31  01.0001.0088 SCreW.......cccccuumvrmrrirrrirreieieirieeaaaaeans 2

32 5407020005 Sliding Guide.........c.cccovveiverienrinnnnn. 2

33 0100030203 SCREW, 12.9SHCS

M8-1.25X20Z......ouvviiiiiiiiiiiiiiiiiaaeenn, 2

34 0100010254 SCREW, 8.8 HCS 8MM-1.25X20Z...1

35 0100320054 WASHER,D8,UNI 1751 ZN............. 1

36 0140320004 SPRING WASHER,D10 ZN............. 6

37 5108066100 Sliding Block Holder........................ 2

38  51.0809.3900 Thickness......cccoeviuieeiniiiiniiieniiennn 2

Genie

Part No. 645004 GTH-3007,AGRI-730 57



I 500 Boom Components January 2011

502.1 605826 Overload Warning Unit Up To Serial Number 20364

Up To Serial Number 20364

ATEREX BRAND

58 GTH-3007,AGRI-730 Part No. 645004




January 2011

500 Boom Components

Iltem Part No.

1 56.0016.0022

2 09.0802.0018

09.0803.0225
09.0803.0226
56.0016.0022
01.4032.0005
01.0031.0057
01.0001.0503
51.0902.2600

© 00 N o 0o b~ W

502.1 605826 Overload Warning Unit Up To Serial Number 20364

Description Qty.

DiSplay......ccueeeiiiiiieeiiee e 1

ECN 0117/08 Up To Serial Number
20364

Load Cell.....ccoovvrrrrririirieiieieieeeeeeee 1

ECN 0117/08 Up To Serial Number
20364

SCIEW..coiiiiiiee e 2
Washer.......cocooiiiiiiieee s 2
Wiring Harness.........ccccccovevveveeeenns 1
WASHER.......ccoi i 1
WASHER,MM FL WASH 12 Z......... 1
SCREW....oiiiiiiiiiei e 1
Load Cell Guard..........ccccvevveerrennnnn. 1

ECN 0113/08

Part No. 645004

GTH-3007,AGRI-730

Ganie

59



January 2011

From Serial Number 20365

WA
/A
AN

\A\W

AN

503.1 606481 Overload Warning Unit From Serail Number 20365

I 500 Boom Components

Part No. 645004

GTH-3007,AGRI-730

60



January 2011

500 Boom Components

Iltem Part No.

1 56.0021.0097

2 09.0802.0027

09.0803.0225
09.0803.0226
56.0016.0022
01.4032.0005
01.0031.0057
01.0001.0503
51.0902.2600

© 00 N o 0o b~ W

10  52.1200.5400

11 5212005502

503.1 606481 Overload Warning Unit From Serail Number 20365

Description Qty.

DiSplay......ccueeeiiiiiieeiiee e 1

ECN 0117/08 From Serial Number
20365

Load Cell.....ccoovvrrrrririirieiieieieeeeeeee 1

ECN 0117/08 From Serial Number
20365

SCIEW..coiiiiiiee e 2
Washer.......cocooiiiiiiieee s 2
Wiring Harness.........ccccccovevveveeeenns 1
WASHER.......ccoi i 1
WASHER,MM FL WASH 12 Z......... 1
SCREW....oiiiiiiiiiei e 1
Load Cell Guard..........ccccvevveerrennnnn. 1

ECN 0113/08

Dashboard.........ccccoceeeeeeieiiiiiiiiiinnnen, 1

ECN 0117/08 From Serial Number
20365

dashboard.............coeeevevcnnnrnnnnninnnes 1

ECN 0117/08 From Serial Number
20365

Part No. 645004

GTH-3007,AGRI-730

Ganie

61



January 2011

504.1 605848 Fork Attachments

I 500 Boom Components

(X

X——om— - —

-

ATER

EX BRAND

GTH-3007,AGRI-730

Part No. 645004

62



January 2011

500 Boom Components

Iltem

A W N P

©O© 0O N o o

10
12
13

14
15

16
17
18
19

20

Part No.

53.3001.0500
04.0600.0019
04.0600.0087
04.4210.0019

04.4210.0018
04.0607.0141
54.0000.0200
01.0001.0156
01.4032.0002
01.0023.0053
51.0400.5000
54.0001.0022

04.0600.0081
01.0031.0054

02.4102.0012
09.0803.0406
01.4032.0002
01.4001.0008

01.0023.0055

Description Qty.

Boom Pipe Manifold........................ 1
PIPE FITTING,MFK 90 1/2 BSP......1
PIPE FITTING,90 A207140-2121.....2
QUICK COUPLING,F 1/2"

FASTER......cciieiieeeee e 1
MALE COUPLING.........ccoeveririenne 1
PIPE FITTING 1/2GAS X M 13/16...2
Attachment Lock Pin...........c.ccccoee 1
SCREW, TE,M6X20........cccceevrrrennnn 3
WASHER,MM L/W 6 ZP.................. 2
NUT,NYLOCK M6-1.0 Z.................. 1
Fork Coupling Attach Point.............. 1
Mobile Pin for Fork Coupling Attach

POINt...co 1

PIPE FITTING,FMF+L 1/2 BSP....... 1
CHAMFERED WASHER,D6,UNI

6592ZN.....coiiiiiiiiiiii e 3
ELASTIC PIN D.10 ART.104............ 1
ROPE WITH EYES,D.3 LT.300........ 1
WASHER,MM L/W 6 ZP.................. 1
SCREW, TE,M0X90 UNI 5737

8.8, ZN. . 1

NUT,SELFLOCK,M10,UNI7473,ZN..1

Part No. 645004

GTH-3007,AGRI-730

Ganie

504.1 605848 Fork Attachments

63



January 2011

I 500 Boom Components

‘ 505.1 605849 Fork Attachments (Optional)

-

ATER

EX BRAND

GTH-3007,AGRI-730

Part No. 645004

64



January 2011 500 Boom Components |
505.1 605849 Fork Attachments (Optional)
Item Part No. Description Qty. |Item Part No. Description Qty.
04.0600.0019 PIPE FITTING,MFK 90 1/2 BSP...... 1 38 014001.0008 SCREW,TE,M0X90 UNI 5737
2 0442100019 QUICK COUPLING,F 1/2" 8.8, ZN...coiiii 1
FASTER.....coiiiiiiiieeiieee e 1 39 01.00230055 NUT,SELFLOCK,M10,UNI7473,ZN..1
3 0442100018 MALE COUPLING.......cccvvvveveienenennn. 1 40 5330010500 Boom Pipe Manifold........................ 1
4  04.0607.0141 PIPE FITTING 1/2GAS X M 13/16...2
5 040607.0110 PIPE FITTING......ccccccemiimirierirnnnnn.
6 0406050174 FLEXIBLE HOSE
7 040607.0114 PIPE FITTING,3/8.....ccccvvieieeiirnnnn. 3
8 040607.0112 PIPE FITTING......cccccevmiiriereeirnnnnn. 1
9 0406050114 FLEXIBLE HOSE.........cccevvvvveienennnnn. 1
10 04.0605.0113 FLEXIBLE HOSE.............ccceeeieinnnn. 1
11 0406050112 FLEXIBLE HOSE..........cccccoviivnnnennn. 1
12 04.0607.0131 PIPE FITTING.....ccccccvvviieiiiiiiiiiin, 1
13 0100230053 NUT,NYLOCK M6-1.0 Z.................. 1
14 5305000600 Cylinder......ccccccceevivvereeennnnnnn.
15 0100010156 SCREW,TE,M6X20
16  01.0001.0355 SCREW, 8.8 HCS 10MM-1.5X257...4
17  01.00320055 SPRING WASHER...........ccocvvinnennn. 4
18 0100310301 WASHER,CHMFRD,D10(10X30)ZN.4
19 5400010059 PiN..cciiiiiiiiiiiieiiiiiieee e 1
20 5104005000 Fork Coupling Attachment............... 1
21  04.4239.0002
22 04.0607.0132
23 54.0001.0022
24 0745290107 Joint Kit.......cooeiiiiiiieneeiiiieeee e 1
25 5109031500 Protection Cylinder...........ccccccouueeee. 1
26 010001.0254 SCREW, 8.8 HCS 8MM-1.25X20Z...3
27 0140320003 SPRING WASHER,D 8,ZN.............. 3
28 010031029 WASHER,CHMFRD,D8,UNI
6593,ZN....ccoiiiiiiie 3
29 0406000081 PIPE FITTING,FMF+L 1/2 BSP....... 1
30 0100310054 CHAMFERED WASHER,D6,UNI
B6592ZN.....coiiiiiieees 3
31 04.0607.0163 NIPPLE.......ccccooimimiiiiiiiiieiiieieeeeeee, 2
32 5400010058 PiN....eiieiiiiiiiieeiiiiiieeeeesiireeee e 1
33 0241020012 ELASTIC PIN D.10 ART.104............ 1
34 09.0803.0406 ROPE WITH EYES,D.3 LT.300........ 1
35 0140320002 WASHER,MM L/W 6 ZP.................. 1
36 04.0600.0087 PIPEFITTING,90 A207140-2121.....2
37 0100010104 SCREW, 8.8HCSM6-1.0X40ZFT.....1
Genie
Part No. 645004 GTH-3007,AGRI-730 65



I 500 Boom Components

January 2011

506.1 605850 Forks

Gm‘e
ATEREX BRAND

66

GTH-3007,AGRI-730

Part No. 645004



January 2011

500 Boom Components

Iltem Part No. Description Qty.
1 5113014300 Floating Fork Support Plate............. 1
2 5113006400 Floating Fork 100x40 LG.1200........ 2
3 5400000068 Floating Fork Pin..........cccocoveeviiieennns 1
4 5401000027 Washer D 88.9/58 SP.5................... 2
5 0100010409 SCREW, HCS 12-1.75X90 Z 8.8.....1
6 0100230056 NUT,M12,UNI,7473 6SZN............... 1
7 0140410005 SECURITY DOWEL 5519............... 2
8  01.4019.0004 NUT...ccoiiiiiiiieiiiiiriesie e 2

Part No. 645004

GTH-3007,AGRI-730

Ganie

506.1 605850 Forks

67



I 500 Boom Components

January 2011

507.1 605851 Cylinders

-

NI

ATEREX BRAND

68

GTH-3007,AGRI-730

Part No. 645004



January 2011 500 Boom Components |
507.1 605851 Cylinders
Iltem Part No. Description Qty.
1 530100.1600 2nd Telescope Extension Cylinder....1
2 639993 CYLINDER GASKET KlIT.....ccccvvvnnne 1
3 0442390099 Block Valve........ccoooveeviiiieiieeniinn. 2
4 0100010306 SCREW,8.8 HCS 10MM-1.5X60Z....4
5 5303001900 Fork Levelling Cylinder.................... 1
6 0442390100 ValVe......cooooveeiiiiiiiieeiiiiee e 1
7 0100030208 SCREW, 12.9SHCS
M8-1.25X40Z......oouceeieieeiiiiieeinn, 6
8 639992 GASKET/JOINT KlT..ooviiiiiiiirieeiins 1
10 0442390004 VALVE.....ccoooiiiiiiiiiiiiiiiiieeieeeeeee 2
12 Valve Gasket Kit........cccceovvveieeinnnis 2
13 5300003700 Boom Lifting Cylinder...................... 1
14 0745290091 GASKET KlT.uiiiiiiiiiiiiiiiiiiiiieiiiee 1
15 01.0003.0210 SCREWTCEI M8X50,UNI
5931,8.8ZN..cceeiiiiiiiiiiieiie e 4
16 5304000800 Knuckle Cylinder.........cccccccevvvvnnnnnn. 1
17 635965 SEAL KIT,CYLINDER...........cuvvunnee 1
18 0442390114 ValVe.....oeeveevviiiiiieeeeeeeeeieeeeeeeiiins 1
ECN 006/10
19 07.07050085 VALVE GASKET KIT......eeevvviviiinnn 1
20 0100030208 SCREW, 12.9SHCS
M8-1.25X40Z......ouuviiiiiiiiiiiiiiiiaaaaann, 6
Genie

Part No. 645004

GTH-3007,AGRI-730

69



I 600 Hydraulic System January 2011

601.1 605852 Hydraulic System - Fork Balancing

FRONT VIEW
(ENGINE SIDE)

Genie
70 GTH-3007,AGRI-730 Part No. 645004




January 2011 600 Hydraulic System |
601.1 605852 Hydraulic System - Fork Balancing
Iltem Part No. Description Qty.
1 632959 SNAP RING.....coooiiiiririiiieei e 4
2 03.0000.0006 Ball JOINt........cceeviurieriiieiiiieeiiieeene 2
3 04.0607.0141 PIPE FITTING 1/2GAS X M 13/16...2
4 09.0803.0043 RETAINER PIPE/SINGLE
BRACKET....oiiiiiieieee e, 6
5 0100030157 SCREW, M6X25 SHCS Z.............. 12
6 0100010257 SCREW,8.8 HCS 8MM-1.25X30Z....4
7 0908030060 DOUBLE BRACKET (PAIR)............. 4
8 0406050248 FLEXIBLE HOSE (SET)........ccuu..... 1
9 04.0605.083L HOSE.....uvtiieriiiiieiiiieeeeeeeee e 1
10 5334022100 Pipe..ciiiiiiiiiiiiiiiiiieeee et 1
11 5334022000 Pipe.uiiiiiiiiiiiiiiiiiiiieiee e 1
12 04.0600.0188 SCREW, 5519......cccccvvviiiiiiiniinnnnn. 1
13 0604420102 WASHER,JC 17,SP2.....ccccccevvvvennn. 2
14 0707210042 Snap RiNG......ccoccveeviiiiieiieeiiiiieeeen 4
15 0707210019 Ball JOINt.......ccuveieeeiiiiiereeeeiiieeene 2
16  04.0605.0838 HOSE....coviviieeeiiieiiiiiiieeeeeees 1
17 0100310061 WASHER,MM FL WASH 20 Z......... 2
18 04.0607.0124 PIPE FITTING,90M-M.................... 2
19 0406050260 Flexible HOSE........ccoviuuvveveeniiiiinnenn. 2
20  04.0607.0122 UNION....coiiiiiiiiiiieiiieeeniiee e 2
21  04.0605.0834 HOSE.....uuvviiiiiiiiiiiiiieieeeee e 1
22  04.0607.0111 PIPEFITTING,1/2BSP X 13/16-16...2
23 0100230054 NUT,M8,UNI 7473.....covvvvvvieieiennnnnnn 1
24 5400000198 PiN......coiiiiiiiiiiiaaiiiiiee e 1
25 0100010211 SCREW,8.8 HCS 8MM-1.25X80Z....2
26 04.0605.0473 HOSE.....oovviiiiiiiiiieeiiiieeee e 2
27 0406070111 PIPEFITTING,1/2BSP X 13/16-16...2
28 5400020025 PiN..cciiiiiiiiiiieieieeieiiieieceeccininnnnenens 1
29 0140010008 SCREW,TE,M0X90 UNI 5737
8.8, ZN....coiiiiiiiii 1
30 01.0023.0055 NUT,SELFLOCK,M10,UNI7473,ZN..1
31 0442390004 VALVE.....coiiiiiiieieiieeee e 2
32 04.0605.0473 Flexible Hose.......ccccceevvvvvieeeeiiii. 2
Genie

Part No. 645004

GTH-3007,AGRI-730

71



I 600 Hydraulic System

January 2011

602.1 605853 Hydraulic System - Auxiliary Circuits

FRONT VIEW
(ENGINE SIDE)

Ganie

72 GTH-3007,AGRI-730

Part No. 645004



January 2011

600 Hydraulic System

Iltem Part No.

602.1 605853 Hydraulic System - Auxiliary Circuits

Description Qty.

1 0406070111 PIPEFITTING,1/2BSP X 13/16-16...2
2 04.0605.0663 Flexible HOSE........ccccovvveiiiiieiiienne 2
3 5334022200 Pipe...ciciiiiiiieiiiie e 1
4 5334022300 PiP€.iiiiiiciieiiiieeiee e 1
5 0406050249 DOUBLE HOSES............ccovveviureenne 1
6 0406050260 Flexible Hose........cccceviiivieeeeniinnnn. 2
7 0100010257 SCREW,8.8 HCS 8MM-1.25X30Z....4
8 09.0803.0061 COVER BRACKET.......cccocvveriireenns 4
9 09.0803.0060 DOUBLE BRACKET (PAIR)............. 4
10 01.0031.0061 WASHER,MM FL WASH 20 Z......... 2
11  04.0607.0124 PIPE FITTING,90M-M........c.ccvnueen. 2

Part No. 645004

GTH-3007,AGRI-730

Ganie

73



I 600 Hydraulic System January 2011

603.1 605854 Hydraulic System - Lifting and Boom Extension

4
B

}

)

L
LY
Y

\
0
L
\

<)
OB\
Q

Q)
Qo

O
Qs
B
\

4
\ S |

A
“.

-
i\

FRONT VIEW
(ENGINE SIDE)

FRONT VIEW
(ENGINE SIDE)

TEREX BRAND

74 GTH-3007,AGRI-730 Part No. 645004




January 2011 600 Hydraulic System |
603.1 605854 Hydraulic System - Lifting and Boom Extension
Iltem Part No. Description Qty.
1 0908030043 RETAINER PIPE/SINGLE
BRACKET ... 12
2 0100030157 SCREW, M6X25 SHCS Z.............. 24
3 5334021900 PiPe....iieeiieeiircireisseeieeieninns 1
4 5334021800 PiPE.....iioieeriiiiiieniniseieninns 1
5 0100230056 NUT,M12,UNI7473 6SZN............... 2
6 5400000195 PiN....coiiveeceeciiniisiiseseciesierienss 1
7 01400100038 SCREW,8.8HCS
12MM1.75X100Z.......vvorrerierrinns 2
8 5402020005 BUSCH.....coovviiiieireireriieiiseieeinenns 2
04.0214.0035 DRILLED SCREW.......ccc.ccooorrvrnen. 2
10 0406070124 PIPE FITTING,90M-M..........c.......... 2
11  01.003L0061 WASHER,MM FL WASH 20 Z......... 2
12 0406050260 Flexible HOSE.......cccoviuviereeiiiiiiennn. 2
13 0406070141 PIPE FITTING 1/2GAS X M 13/16...2
14 0406070111 PIPEFITTING,1/2BSP X 13/16-16...1
15 5400000196 PiN......ccocorrerrincrsieiisnssesieessines 1
16  04.0605.0832 Flexible HOSE.......cccoviuvvierieiiiiiieennn 2
17 0406050258 FLEXIBLE HOSE.......ccoocovvvrrreneenne. 2
18 0406070111 PIPE FITTING,1/2BSP X 13/16-16...4
19 0604420103 WASHER,BRASS.......cc.ccoeorrrirnnnnn. 4
Genie

Part No. 645004

GTH-3007,AGRI-730

75



January 2011

I 600 Hydraulic System

‘ 604.1 605855 Hydraulic System - Negative Brake

Tav. 605852

pos. 16

Tav 605856

pos. 22

Part No. 645004

GTH-3007,AGRI-730

76



January 2011 600 Hydraulic System |
604.1 605855 Hydraulic System - Negative Brake
Iltem Part No. Description Qty.
1 0406070810 Pipe Fitting.......cccceeeeiiivieieeniiiiieeeenne 1
ECN 015/10
2 0406050835 HOSE.....coooovviiiiiiiiiiiiiee e, 1
3 0504010003 DRILLED SCREW.........cevvvvieieienannn. 2
4 0604420055 WASHER,D.14/20X1.5.......cccccunue.e 4
5 0406020570 HOSE, FLEXIBLE 5519................... 1
6 0543090002 BRAKE RESERVOIR W/
BRACKET ...ttt 1
7 0402270054 LIGHT CLAMP.......ovviiiiiiiiiiiieieieeeen. 2
09.0805.0000 CARBONPRES PIPE,D8X15
(39.37") et 1
9  07.0730.0019 PEDAL......ccvttriiiiiiiiieieiiieeeeeeeeeeee 1
10 0140320003 SPRING WASHER,D 8,ZN.............. 6
11 0100010252 SCREW,8.8 HCS 8MM-1.25X16Z....2
12 0707300025 BRAKE PEDAL KIT......cceeeeeiiiinnnnne 1
13 07.0730.0017 PIN...oiiiiiiiiiiiiiieieeieeeee e 1
14 0140320002 WASHER,MM L/W 6 ZP.................. 1
15 0100010154 SCREW, 8.8 HCS 6MM-1.0X16 Z....1
16 07.0730.0023 SPriNG...ovieeeeeeeeeeeeeeseseeeeenenn, 1
17 0707300013 Bushing........cccooeeeeviiiiiereeniiiieneeen 2
18 0745290027 SEAL KlIT...outiiiiiiiiiieiiiiiiieaeeeeeeeeee 1
19 09.0803.0088 KNURLED COUPLING.................... 1
20 0543090001 BRAKE PUMP........cccovviiiiiiiaiiiinnn. 1
21 0402270054 LIGHT CLAMP......ccevviiiiiiiiiieieieaenn. 2
22 0504010007 DRILLED SCREW, PRESSURE
SWITCH ..., 1
23 0543290003 Pressure SWitCh.........ccoervvicieennnns 1
24 0100310299 WASHER,CHMFRD,D8,UNI
6593, ZN....coiiiiiieee 4
25 0100010254 SCREW, 8.8 HCS 8MM-1.25X20Z...4
26 07.0730.0014 LeVer.....ccccoooiiiiciiiiiiiieiiiiieee e, 1
27 040607.0115 PIPE FITTING......cccoommiiiirieieieaeaenn. 1
28 605852 Ref. 16......ccevveveeiiiiiinnnn. Ref
29 605856 Ref. 22......cccvviveiriiennns Ref
30 0604420101 WASHER......ccooiiiiiiieieiiiiiieeeeeeee, 1
ECN 015/10
31 0406000240 Pipe Fitting........cccuvveeeriniuiieeeeeniiinnee. 1
ECN 015/10
32  56.0012.0027 Pressure SWItCh..........cccocvvvevivreennnee. 1
ECN 015/10
Genie

Part No. 645004

GTH-3007,AGRI-730

77



January 2011

600 Hydraulic System

605.1 605856 Hydraulic System - Hydraulic Switches

PR\WV
=)
/
- \

Tav 605860

Q)

T i

P NG ) D ) i —
} w g ) ,,,. ! i / [5¢]

Tav 605855
pos. 29

nie.

REX BRAND

ATE

Tav 605861
pos. 1

N

Tav 605859
pos. 22

pos. 21

Tav 605859

Part No. 645004

GTH-3007,AGRI-730

78



January 2011 600 Hydraulic System |
605.1 605856 Hydraulic System - Hydraulic Switches
Item Part No. Description Qty. |Item Part No. Description Qty.
1 044236.0074 38  04.0607.0791 Fitting....cceeiveeerniieeiieeesiieeeniee e 5
2 04.0607.0107 39 09.0803.0046 SINGLE STIRRUP FIRM TUBE....... 5
3 04.0605.0825 40 01.0003.0159 SCREW,M6X35,UNI 5931............. 10
4  04.0607.0115 41  07.0741.0002 Telescoping Pressure Reducing
5 0406050827 ValVe. ..o 2
6  04.0605.0556
7  04.0605.0556
8 04.0607.0114 PIPE FITTING,3/8...cccccceiiviveiinnans 1
9 0442270016 BRACKET.....cccceiiiieeiiiresiiieeesiee e 2
10 054320.0027 Accumulator Full..........ccccooviiiieeennn. 1
11  054329.0031 Accumulator Empty.....c.cccceevveeennn. 1
12 0406070113 PIPEFITTING,1/4BSP X 9/16-18.....5
13  04.0607.0115 PIPE FITTING......cccoeeiiveeriireeinennn 2
14 51.0811.0200 SUPPOIt..ceeieiiiiiiiiiiiieeeeeeeieiiiisiiiinines 1
15 0442100005 PRESSURE TUBE...........cccccoeenunnne 5
16  01.0001.0254 SCREW, 8.8 HCS 8MM-1.25X20Z...2
17 0140320003 SPRING WASHER,D 8,ZN.............. 2
18 07.0741.0057 Solenoid Valve.........cccoeeveeeiiiiennennn. 8
19 0707410059 Man On Board Solenoid Valve......... 1
20 07.0741.0062 Negative Brake Solenoid Valve........ 1
22 0406050028 HOSE.....cooiiuieiiiiiieniieeiee e 1
23 04.0605.0826 HOSE...cceeeiivireriiiieeiiieeeiieeeiiee e 1
24 0406050836 HOSE......coceviiuriiiieiiiiiiiiee e 1
25 605860 Ref. 21.....cccevvvieriiiieene. Ref
26 07.0741.0058 SOLENOID VALVE.........cccccecveennnee 2
27 0707410052 Gasket Kit................
28 07.0741.0063 Closing Section
29 0707410060 Maximum Pressure Valve................ 1
30 0442250008 Pressure Reducing Valve................. 1
ECN 012/10
31 0707410056 1stElement........cccccocovivivreninnennnn 1
Lifting
32 0707410055 2nd Element.......ccccccceririieeniineennnne. 1
Levelling
33  07.0741.0054 3rd Element.......ccccccevviiireneeenicinnnnn. 1
Extension
34  07.0741.0053 4th Element.......ccccccceveviveeniennennnn. 1
Forks
35 605861 Ref. 1....oooveeeiiiiieiieeee Ref
36 0140320003 SPRING WASHER,D 8,ZN.............. 2
37 0100310055 WASHER,D 8,UNI 6592 ZN............ 2
Genie
Part No. 645004 GTH-3007,AGRI-730 79



I 600 Hydraulic System January 2011

‘ 606.1 605857 Hydraulic System - Tank and Exchanger

> -——| Tav 605858
Pos. 15

Gm‘e
ATEREX BRAND

80 GTH-3007,AGRI-730 Part No. 645004



January 2011

600 Hydraulic System

606.1 605857 Hydraulic System - Tank and Exchanger

Iltem Part No. Description Qty.
1 0406070821 Pipe Fitting......cccccoeeeiiivieiieniiiiieeeenne 1
2 0406050821 Hose R1 x 3/4 Lg. 1500................... 1
3 04.0607.0107 PIPE FITTING,3/4"....ccccccveviiriannn 1
4 0406050823 HOSE....coccvvreiiiieeeiieeeiieeesieeeeniiee e 1
5 0442270027 Clamp...cccceeeeiiiieieeeiiiiieee e eireneee 2
6 09.0803.0515 Rubber Pipe R4 x 1-1/4

(B0 ) SR 1.80-m

7 5330015700 Manifold........cccevieririereiiee e 1
07.0722.0028 SCrEW.....ccciuvieiiiiieriiieeiiieesniieeenineeens 4
01.4032.0004 SPRING WASHER,D10 ZN............. 4

10 0604010123 GASKET/SEAL.....ccccveviieeiiienaniannn 1

Part No. 645004

GTH-3007,AGRI-730

Ganie

81



I 600 Hydraulic System January 2011

‘ 607.1 605858 Hydraulic System - Suction System Hydraulic Pumps

Tav 605857
pos. 2

Gm‘e
ATEREX BRAND

82 GTH-3007,AGRI-730 Part No. 645004



January 2011

600 Hydraulic System

Iltem Part No. Description Qty.
1 04.0605.0818 HOSE...ccoeeiiuireriiieeiieeeniieeeieeeeeeieen 1
2 0406070103 PIPE FITTING,M12X1.5X9/16-18....4
3 0406050820 HOSE.....utvvieiiiiiiiieiiieieeeeee e 1
4 0406070113 PIPEFITTING,1/4BSP X 9/16-18.....1
5 0406050816 HOSE......cceeeiiiiiiiiaiiiiiiieeeeeeiieeeeee 1
6 0406050819 HOSE...ccouvviiiiiiiieiiiieeeeee e 1
7  04.0605.0588 HOSE......euviiieiiiiiiiiiieeeeeeee e 1
8 0406070120 PIPE FITTING.....cccccoviveiirieeiiieenne 1
9 04.0607.0107 PIPE FITTING,3/4".....cc.covvveiiieaens 2
10 04.0607.0114 PIPE FITTING,3/8....ccccccvveriereannnnnn 1
11 0406050824 HOSE....cooiiiiriiieeiiiieiee e 1
12 0604420059 WASHER,JC 22......cccccvvvveeviereinnnnnn 1
13  04.0600.0050 PIPE FITTING,M22X1.5X3/4........... 1
14 0442390013 VALVE.......ccoomiiiiiiiiieiiiee e 1
15 605857 Ref. 2....ovvviiieiiiieeciiee Ref

Genie

607.1 605858 Hydraulic System - Suction System Hydraulic Pumps

Part No. 645004

GTH-3007,AGRI-730

83



I 600 Hydraulic System January 2011

608.1 605859 Hydraulic System - Transmission

Tav 605856
pos. 23
I

Tav 605856

. — —]1av 605860
Pos. 23

Genie
84 GTH-3007,AGRI-730 Part No. 645004




January 2011 600 Hydraulic System |
608.1 605859 Hydraulic System - Transmission
Iltem Part No. Description Qty.
04.42350018 Hydraulic MOtOr..........cccvveeeeeriinnen. 1
01.0001.0651 SCREW,TE,M16X50,UNI 5737
8.8ZN. oo 4
3 0140320007 SPRING
WASHER,D16,ZN,REINFORCD.....4
4 0100310059 WASHER,D16,UNI 6592,2N........... 4
5 0406050678 HOSE.......cceocvviiiiiiiiiiiicc i, 1
6 04.0607.0103 PIPE FITTING,M12X1.5X9/16-18....4
7 0442230003 SEMI FLANGE/PLATE..........ccuuue.. 4
8 0604010219 SEAL/GASKET.....cotviiiiiiriinieerienine 2
9 0406050289 HOSE......ceveeiriiriireeieriieee e 1
10 0140320004 SPRING WASHER,D10 ZN............. 8
11 01.0001.0401 SCREW.....ccoooiiiiiiiiiiiiiiiiiecees 8
12 0442200060 HOSE...ooiiiiiieeiiiieieieeeiieeeeeeee 1
Upper position
13 0442290059 HOSE...oovviviiieiiiieieieeeeeeeeeeee 1
Lower position
14 0442230004 PLATE/SEMI FLANGE.................... 4
15 0100030257 SCREW, 12.9SHCS
M10-1.5X35Z....cuuviiiiiiiiiiiieiiiiaeeaeen, 8
16 0140320004 SPRING WASHER,D10 ZN............. 8
17 0604010214 SEAL,O-RING......ccccovvvieiiiiiiieeens 2
18 07.0701.0007 SOLENOID.......ccceeeeiiiiiiiiiiiiiiines 2
19 0406050640 HOSE R1 X 1/2 LG. 1100 5519....... 1
20 07.0701.0196 Solenoid Valve...........cccoceriiviiriennnns 1
21 605856 Ref. 24.......ccvveveiiiii. Ref
22 605856 Ref. 23.......ccvveiiiiiiiie, Ref
Genie

Part No. 645004

GTH-3007,AGRI-730

85



I 600 Hydraulic System January 2011

609.1 605860 Hydraulic System - Power Steering System

Tav 605859

Tav 605856
pos. 25

Ganie

86 GTH-3007,AGRI-730 Part No. 645004



January 2011 600 Hydraulic System |
609.1 605860 Hydraulic System - Power Steering System
Iltem Part No. Description Qty.
1 094636.0019 Steering Wheel.........cccceeeeiviiiinnenn. 1
2 5506020340 HAarnNesS.......ocoovviviiiiiiieeiinireniiie e 1
3 094636.0012 POWER STEERING.........cccccvvveeennn. 1
4  04.0607.0113 PIPEFITTING,1/4BSP X 9/16-18.....2
5 040607.0110 PIPE FITTING......ccccccemiimrrrennrnnnnn. 2
6 0406070111 PIPEFITTING,1/2BSP X 13/16-16...3
7 040607.0137 PIPE FITTING......cccvtiiiiiieieieieeeeennnn 2
8 04060600817 Hose R2 x 3/8 Lg. 280..........cc......... 1
9 04.0605.0638 HOSE R2 X 3/8 LG. 1100 F45
FOO .o 1
10 04.0605.0637 HOSE R2 X 3/8 LG. 530 5519......... 1
11 0442400052 ELECTROVALVE.......cccccccmniinnnnnnnn. 1
12 04.0607.0117 PIPE FITTING.....cccccoeviieiiiiiiiiinn, 4
13 01.0001.0104 SCREW, 8.8HCSM6-1.0X40Z FT.....2
14 0406050840 HOSE......cccoviiiiiiiiiiiie i 1
15  04.0605.0839 HOSE.....ooiiiiiieieeiiiieiee e 1
16 0402140156 DRILLED SCREW...........cccceeieinnnnn. 2
17 0604420057 WASHER.........ccccoimmiiiiiiiiiiieees 4
18  04.0605.0772 HOSE...oooiiiiiiieiee e 1
19  04.0605.0927 HOSE...ooevivieeeieiieiiiieeeieeeeeeee 1
20 04.0607.0107 PIPE FITTING,3/4"....ccccccovveiiriannnn 1
21 04.0605.0822 HOSE......ooveiiiiiiiiieeiieeeee e 1
22 0745290111 SOLENOID.....ccccoiiiiiiiiiiiiiiiieeeeeee, 2
23 0406050640 HOSE R1 X 1/2 LG. 1100 5519....... 1
24 992989 SEAL KIT.ooiiiieieieees 1
25 0406050100 HOSE.....uvrvririiiiiiiriiieieeeee e 1
26 04.0607.0237 Pipe Fitting.........ccccvveeiiiiiieeeesiiinnn. 1
27 0406050299 HOSE.....cccoooiiiiiiiiiiiiiiiiis 1
28 0406070236 Pipe Fitting......cccoovvvvveeereereieennnns 1
29  (09.08030546 KNOD......ccoooiriiiiiriieniiniinieeeeeee 1
30 0946181107 Label - Genie logo to SN 19747......1
From s.n. 19747 for GTH 3007
31 0908030562 Steering Wheel Cover...................... 1
Genie

Part No. 645004

GTH-3007,AGRI-730

87



I 600 Hydraulic System January 2011

‘ 610.1 605861 Hydraulic System - Gear Box

Tav 605856
pos. 35

88 Part No. 645004



January 2011

600 Hydraulic System

Iltem Part No. Description Qty.
1 0406050830 HOSE...oooviiiieeeiiiiiiieiieiiieeeeees 1
2 0406070114 PIPE FITTING,3/8...cccccceeiviveiinnnnns 1
3 0442400053 Electrovalve.........cccccoecuvereeiiiirnnnnnnn. 1
4 0745290111 SOLENOID......ccccciiieriiieiiiee e 2
5 0406050925 HOSE......covvviiiiiiiieeiiiiiieee e 1
6 0100310055 WASHER,D 8,UNI 6592 ZN............ 2
7 0100010257 SCREW,8.8 HCS 8MM-1.25X30Z....2
8 0406050828 HOSE.......ceeeiiiriiiieeiiiiiieeee e 2
9 04.0607.0153 PIPE FITTING........cecoveeirireiiieens 1
10 0707280006 JOiNt Kit......cueeeviereiiieeesiieeeeee e 1

Genie

Part No. 645004

610.1 605861 Hydraulic System - Gear Box

GTH-3007,AGRI-730

89



I 700 Electric Installation

January 2011

701.1 605688 Fuse Box

OO0
OO0

SEEERUERRE

OO

NN

NN/

QOO

|

17

OO

OO

NN

U
aYa

S

QO

OO

JEEEEERRED

OO
OO

OO
OO
OO
OO

ATEREX BRAND

90

GTH-3007,AGRI-730

Part No. 645004



January 2011

700 Electric Installation

Iltem Part No.

Description Qty.

1 5600210108 Complete Fuse and Relay Card......1
2 0707030080 FUSE BA......cccooiiiiiiiieiiienienree 3
3 0707030148 FUSE 10A......ccccemiiiniieriiieieeninens 12
4 634973 FUSE 15A. ..o 4
5 0707030071 FUSE 25A......cccoiiiiiiiieniieneenreee 1
6  56.0005.0008 Relay - Fuse Support GTH 3007.....1
7 07.0703.0487 RELAY,INTERMITTENCE............... 1
8  56.0021.0078 TiMer...c.cciiiiieriieiiieiieeiie e 1

Part No. 645004

GTH-3007,AGRI-730

Ganie

701.1 605688 Fuse Box

91



I 700 Electric Installation January 2011

‘ 702.1 605643 Complete Rear Lights

Gm‘e
ATEREX BRAND

92 GTH-3007,AGRI-730 Part No. 645004



January 2011

700 Electric Installation

Iltem Part No. Description Qty.
1 56.0010.0056 Left Support Light.........cccceeviivienenn. 1
2 56.0017.0057 PlUQ...ccccoiiiiiieiiiirienienrie e 1
3 0644010001 O-Ring Seal......cccooemmvviiirieeniiieens 1
4 56.0010.0052 Rear light.......ccccooimiiiiiiniiiiiiiens 1
5  56.0010.0053 Light.....cccoeiouiiiiiiiiiiieniicneecreee 1
6 56.0010.0054 Light group with harness................. 1
7 0100030948 Self-threading Screw M 2,9x13....... 3
8  56.0010.0050 Reflector.......cccoirviiiiiiriiiniicnieenee, 1
9 56.0010.0051 RefleCtor......ccccevviiiiriieieiiieceieeee 1

10 01.0003.0949 Screw M 5X45........ccccvviiiiiiiiiennnns 2
11 0140310006 Washer.......c.cccoviiriiiiieniiiiiienieee, 2
12 0140320012 Spring Washer..........ccccccvevcveennnnenn. 2
13 0100030950 Self-threading Screw M 3,5x9,5...... 2
14 0100030951 Self-threading Screw M 3,5x22....... 2
15 5108114044 Light SUPPOIt......cccvimveeenrirenieeeiineens 1
16  56.0010.0055 Reflector.......ccccoviiiiieiiiiiiiiiiieeenns 1
17 0644010002 Seal....ccccoemiiriiiiiiiiieniiieeneeene 1
18 0707030175 Indicator/Rear Light Lamp............... 2
19 0707030319 BULB, TAIL LIGHT.....cccceiiiiiiieninne 1
20 56.0010.0057 Right Support Light..........ccceeevrunnnene. 1
21 5600100041 Complete Right Rear Light.............. 1
22 5600100042 Complete Left Rear Light................. 1

Part No. 645004

GTH-3007,AGRI-730

Ganie

702.1 605643 Complete Rear Lights

93



| /./////W///Dw\ )

NN
N\ \7/ U/M/, HuH.H..\\&\

January 2011

Part No. 645004

‘ 703.1 605862 Electric Installation, View 1

I 700 Electric Installation

GTH-3007,AGRI-730

94



January 2011

700 Electric Installation

Iltem Part No. Description Qty.
1 5506020442 Chassis LiNe......cccccoviiiieiieniiiiiinneenn. 1
2 5506020566 ENgine Line........cccoceveeviiireeeeesinnnnnn. 1
3 5600120058 Water temperature sensor............... 1
4  56.0005.0007 Engine Fuse BOX........c.cccoceuvereernnunns 1
5 56.00069201 Relay 12V 50A.......cccccoeririeneerineennn 2
6 5600050001 S50A Large FUuse........ccccooivererircnnnnn. 1
7  56.0005.0000 40A Large FUSE.......cccovreeerrerienennnnn. 1
Genie

703.1 605862 Electric Installation, View 1

Part No. 645004

GTH-3007,AGRI-730

95



I 700 Electric Installation

January 2011

704.1 606463 Electric Installation, View 2

Genie

96 GTH-3007,AGRI-730

Part No. 645004



January 2011 700 Electric Installation

704.1 606463 Electric Installation, View 2

Iltem Part No. Description Qty.
55.0602.0446 Upper Cabin Line.........cccceeeeeriinneen. 1
55.0602.0561 Lower Cabin Line...........cccceevvvvvnnnnns 1
55.0602.0563 Switch Dashboard Line.................... 1

Genie

Part No. 645004 GTH-3007,AGRI-730

97



January 2011

I 700 Electric Installation

Part No. 645004

-

NI

ATEREX BRAND

G

GTH-3007,AGRI-730

‘ 705.1 605863 Electric Installation, View 3

98



January 2011

700 Electric Installation

Item Part No. Description

55.0602.0410 Boom Line Kit........

55.0602.0334 Farming Kit............
Optional

3 56.0014.0026 Air Conditioning Kit
Optional

705.1 605863 Electric Installation, View 3

Ganie

Part No. 645004

GTH-3007,AGRI-730

99



800 Optionals

January 2011

801.1 606450 Transport Locking Devices

Only for machines
destined for the Italian market

Gm‘e
ATEREX BRAND

100

GTH-3007,AGRI-730

Part No. 645004



January 2011

800 Optionals

Iltem Part No. Description Qty.
1 0908030026 SPRING SPLIT PIN,WIRE,DA4......... 2
2 09.0803.0074 CABLE........ccccemviiiiniieiniee e 1
3 0100230054 NUT,M8,UNI 7473.....cccccvveveeeiiirnnnn. 3
4 5113002600 Bracket.......ccccoevereiuereiiireeiieeesieennn 1
5 0140010010 SCREW, 8.8 HCS
8MM1.25X100Z......ccccvveeirieaiiriennne 3
6  51.1300.2500 Bracket.........ccccoeeuviereeiiiiiieeeesiiiaenn 1
Genie

801.1 606450 Transport Locking Devices

Part No. 645004

GTH-3007,AGRI-730

101



January 2011

I 800 Optionals
802.1 606451 T.U.V. Kit

-

Qe
Part No. 645004

ATEREX BRAND

GTH-3007,AGRI-730

102



January 2011

800 Optionals

Iltem Part No. Description Qty.
1 0946180339 Label.....ccooveeeeiiiiiiieieeeeeieeeeeccns 3

2 5600100029 ReEfIEX.iiiiiiiiiiiiiiiiiiiieeiieiiiesie e 2

3 0241150000 RIVETTO A STRAPPO..........ceeeen 4

4 0946160114 Plate......ccccciiviriiiiiieiieeeree e, 1

5 0908030081 Wedge.......ceoevurrireeeiiiiiieeeeeiiieeeeeens 1

6 0100030153 SCREW.....ooiiiiiiiciee e, 4

7 0140320002 WASHER,MM L/W 6 ZP.................. 4

8 0100310298 PLAINWASHER,FEND 6MM X 18MM

Z e 4

Part No. 645004

GTH-3007,AGRI-730

Ganie

802.1 606451 T.U.V. Kit

103



I 800 Optionals January 2011

803.1 606452 Hydraulic Jack

A\
\A

Genie
104 GTH-3007,AGRI-730 Part No. 645004




January 2011 800 Optionals |

803.1 606452 Hydraulic Jack

Iltem Part No. Description Qty.

1 0946750003 Hydraulic JacK........ccccoeeiieriiiirennann. 1

2 0946750000 Ratchet Socket........cccoeviviieiiiiennne 1
Genie

Part No. 645004 GTH-3007,AGRI-730 105



January 2011

800 Optionals

804.1 606453 Air Conditioning Cabin

Boom Hose Bracket

£ " , ./,. WL\ NN

. A_\'\\ -~ /0// \ W

S/ 0 A \ n
> ///f N\,

NN W\

LAY a@ NEh Wiy A

Part No. 645004

GTH-3007,AGRI-730

106



January 2011 800 Optionals |
804.1 606453 Air Conditioning Cabin
Item Part No. Description Qty. |Item Part No. Description Qty.
A Draft 58.0904.7002 Position A 36  07.07230556 Outlet HOSE........c.oeveveiiiiiiieeeeiie 2
B Draft 58.0904.7002 Position B 37 5108114060 Boom Hose Lock Bracket................ 1
D Draft 58.0904.7002 Position D 38 01.0003.0157 SCREW, M6X25 SHCS Z................ 2
S Draft 58.0904.7002 Position S 39 0100230054 NUT,M8,UNI 7473....ccccccvvrevierennen 6
1 0707230542 Carter...ccooveeriieieiiieeesieee e 1 40 0100310055 WASHER,D 8,UNI 6592 ZN.......... 12
2 07.07230545 Flexble HOSE.......ccceevvvveeiiieeiiieens 1 41 0100010256 SCREW, 8.8 HCS 8MM-1.25X25Z...6
3 07.07230540 CONAENSEN......ceevivereeiereaiiieeeneeeennees 1 42  01.0031.0298 PLAINWASHER,FEND 6MM X 18MM
4 0707230544 Manual Screw M6x40...................... 1 Lo s 2
5 0707230557 Manual Screw MBX25..................... 5 43  07.0723.0555 Pipe Fitting.......cccooovvernveeiniieeniiieenns 2
6  07.07230547 Condenser Support.........ccccceeeeuveeen. 1
7 07.07230546 Flexble Hose
8 07.07230548 Filter Lock Bracket...........cccceevvunnee. 1
9 07.07230550 Flexble HOSe.........ceeveeiiiiiiieeiiee, 1
10 0707230549 Gas Filter.......ccccvevvieeiniieiiceiienn 1
11 0707230551 Filter Bracket.........ccoccuveeveeniiiiennennn. 1
12 0707230194 Rubber Hose.........ccccevinennennn. 1.5-m
13 0707230520 Clamp 12/18.....ccccccceveiiireniieeiinennn 4
14 0707400218 Heater Manual Valve........................ 1
15 0707230372 Air Inlet D68
16 0707230365 Carter.....cccvvieeiiiiiiiieeeiiiieeeee e
17 0707230558 Heater Carter......cccccccveveeeeeeenniennnnn. 1
18 0707230371 Air Inlet......eevevieiiiiiieeiiieeeeee e 1
19 0707230559 Hose PVC Carter.......cccccceevviiveneennn. 1
20 0707230560 Filter PVC Carter........cccvveeeeeriennnn. 1
21 0100010256 SCREW, 8.8 HCS 8MM-1.25X257...2
22 0140320003 SPRING WASHER,D 8,ZN.............. 2
23  01.0031.0299 WASHER,CHMFRD,D8,UNI
6593, ZN....ceiiiieiiiie e 2
24 01.0023.0054 NUT,M8,UNI 7473.....cccccvvevevinnennn 1
25 0707230552 Upper Heater Bracket...................... 1
26 0707230370 Lower Heater Bracket...................... 1
27  07.0723.0397 Heater........cccoeeviiieiiieeeiieee e 1
28 0707230561 Flexble HOSE......cccovvvveiiiiieiiiieee 1
29  01.0003.0153 SCREW.....cccceeiireiiireeiieeenieee s 2
30 0707230079 Clamp 16/27.....cccccumveeeiiieenienennne 4
31 0140320002 WASHER,MM L/W 6 ZP.................. 2
32 0707230553 Rubber Hose........ccccoeviiiiieniiiiinnnn. 2
33 0707230554 HoOSe......cccocuvennee.
34  07.0723.0555 Brass Pipe Fitting
35 07.0723.0404 PVC Pipe FIltting 90°.........ccccvvvenneee. 4
Genie
Part No. 645004 GTH-3007,AGRI-730 107



January 2011

I 800 Optionals

‘ 805.1 606454 Air Conditioning Deutz Engine

-

NI

G

ATEREX BRAND

Part No. 645004

GTH-3007,AGRI-730

108



January 2011 800 Optionals |
805.1 606454 Air Conditioning Deutz Engine
Iltem Part No. Description Qty.
A Draft 606261 Position A
B Draft 606261 Position B
D Draft 606261 Position D
S Draft 606261 Position S
1 0908050107 HOSE.....ccoocviiiiiiiiiiiieeiie e 1
2 0908050106 HOSE......cevieirirriireeierieeeee e 1
3 0100010256 SCREW, 8.8 HCS 8MM-1.25X25Z...2
4 0140320002 WASHER,MM L/W 6 ZP.................. 2
5 09.08030575 Hose Flange.........ccccooveirvieeniineenns 1
6 0100010256 SCREW, 8.8 HCS 8MM-1.25X25Z...3
7 0140320003 SPRING WASHER,D 8,ZN.............. 8
8 0100310299 WASHER,CHMFRD,D8,UNI
6593, ZN...ceiiiiiiiiiiee e 1
9 5108114046 Compressor Braket..........cccccevvuneen. 1
10 01.0031.0055 WASHER,D 8,UNI 6592 ZN............ 7
11 5108114030 Compressor Support.........ccccceeeennn. 1
12 07.0723.0378 COMPIeSSOr...cccviieieeeeaeaiiriiiaiininens 1
13 0140010010 SCREW, 8.8 HCS
8MM1.25X100Z........ceecviiriiririennnn 1
14  01.0031.0058 PLAIN WASHER..........ccccoovviiieeninenne 2
15 0140320006 WASHER,MM L/W 10 ZP................ 2
16  01.0001.0605 Screw TE M14X35 UNI 5739 8.8
ZN.iiiiiie 2
17  54.0100.0098 SPACEN.......cccmiieeiriririieeeaireeeeee s 1
18 01.0001.0257 SCREW,8.8 HCS 8MM-1.25X30Z....4
19 0908030544 BELT....cccoiiiiiiiniiiiiieiee e 1
20 0707230194 Rubber HoSe........coceevivvreiinirenne 8-m
21 0707230520 Clamp 12/18.......ccccocvmieeriiiiieennnns 2
22 09.0806.0050 Rubber Hose Fitting..........cccccevuvnnen.. 2
23 0644420000 Copper Washer JC 26..................... 2
Genie

Part No. 645004

GTH-3007,AGRI-730

109



January 2011

‘ 806.1 606455 air Conditioning Electrical Parts

I 800 Optionals

-

NI

ATEREX BRAND

G

Part No. 645004

GTH-3007,AGRI-730

110



January 2011

800 Optionals

Iltem Part No.

1 56.0014.0026
2 07.07230377
3 01.4006.0006
4 56.0005.0009
5 07.0703.0188
6 634975
7  07.0703.0486
8  56.0005.0017
9 07.07230494
10  01.0031.0053
11  01.0023.0052
12 56.0017.0053
13 56.0017.0048
14 07.0723.039%
15 07.0723.0%41
16  01.0031.0055
17  01.4032.0003
18  01.0001.0254

806.1 606455 air Conditioning Electrical Parts

Description Qty.
Eletric Line........ccouvveeeiiniiiiieeie, 1
Pressure Sensor.........cccceeeeeeiiinnenn. 1
SCREW....oo oot 1
Fuse Support........cccceeeeeeeeeeieiinennnnn. 1
RELAY HOLDER.........ccocovveiiiniennnnn 2
FUSE,20A.......ooiieeeiee e 1
Relay....ccoooiiiiiii e 2
LOCK Clip..uvierieiiiiiieee e 1
Bracket........c.ccooecviieeiiiiiiieee e 1
WASHER,D5,UNI 6592,ZN............. 1
NUT,M5-0.8 NYLOCKHXNUT Z......1
SWItCh KeY....ocovveiiiieiiiiciieee e 1
SWILCH. .o, 1
Temperature Switch..........ccccceeeeens 1
Fan......oo 2
WASHER,D 8,UNI 6592 ZN............ 2
SPRING WASHER,D 8,ZN.............. 2

SCREW, 8.8 HCS 8MM-1.25X20Z...2

Part No. 645004

GTH-3007,AGRI-730

Ganie

111



I 800 Optionals January 2011

807.1 606456 Windshield Protection Grid

Genie
112 GTH-3007,AGRI-730 Part No. 645004




January 2011

800 Optionals

Iltem Part No.

1 01.4001.0038

01.4032.0003
01.0031.0299

4 51.0903.3800
5 01.0001.0252

Description Qty.
Screw TE M8X12 UNI 5739 8.8

ZN ittt 2
SPRING WASHER,D 8,ZN.............. 4
WASHER,CHMFRD,D8,UNI

6593, ZN....cceiiiieiiiie e 4
(€] = 1 1

SCREW,8.8 HCS 8MM-1.25X16Z....2

Part No. 645004

Ganie

807.1 606456 Windshield Protection Grid

GTH-3007,AGRI-730

113



I 800 Optionals January 2011

808.1 606457 Adjustable Spotlight on Boom

Genie
114 GTH-3007,AGRI-730 Part No. 645004




January 2011 800 Optionals |
808.1 606457 Adjustable Spotlight on Boom
Iltem Part No. Description Qty.
1 560017.0044 SWItCh......ccoooiviriverirriiniieeieniinnes 1
2 56.0017.0045 KEY.....cosveorvrmrirreiseisnissesnsssenesneens 1
3 5506020410 Cable.......ccoosvirrrinireiecieiininnn. 1
4 0442270003 ClIAMP.....rvoiieeieieeineiseieeissions 1
5 0100310054 CHAMFERED WASHER,D6,UNI
B592ZN....ooiorireirciiee s 1
6 0140320002 WASHER,MM L/W 6 ZP.................. 1
0100030150 Screw TCEI M6X10 UNI 5931
8.8ZN ..o 1
56.0010.0039 Work Light Kit........ccoovvvivieeeeiiiinn. 1
07.0703.0047 Electric Bulb........ccooviviviiiiieeeiiiie. 1
10 010030055 WASHER,D 8,UNI 6592 ZN............ 2
11 0140320003 SPRING WASHER,D 8,ZN.............. 2
12 0100010256 SCREW, 8.8 HCS 8MM-1.25X25Z...2
13 0108065700 Bracket.........cccuveeeeiiiiiiieieeniiieeeenne 1
Genie

Part No. 645004

GTH-3007,AGRI-730

115



I 800 Optionals January 2011

809 1 606458 Special Air Filter

-

NI

ATEREX BRAND

116 GTH-3007,AGRI-730 Part No. 645004




January 2011 800 Optionals |

809 1 606458 Special Air Filter

Iltem Part No. Description Qty.

1 094604.0054 PRE FILTER......ccccoiiieiiiieeniee e 1

2 07.07000045 Clamp...ccccccoiiiiieeeeiiiiiieeeesiiireneeens 1
Genie

Part No. 645004 GTH-3007,AGRI-730 117



January 2011

I 800 Optionals

‘ 810.1 606459 Inching Valve

Part No. 645004

GTH-3007,AGRI-730

118



January 2011 800 Optionals |
810.1 606459 Inching Valve

Iltem Part No. Description Qty.

04.0607.0011 Nipple 3/8 X M14........ccovveeeeeiiinnnnn. 1
04.0605.0911 Flexible Hose R1 X 3/8 850 F90

11/16-16 F90 11/16-16.................... 1

3 04.0607.0137 PIPE FITTING.......cccovvriiiriieieienenenn. 2

4 044239.0107 InchingValve.........ccooceeiiiiiiieiennnnnns 1
6 0406050912 Flexible Hose R1 X 3/8 2200 F90

11/16-16 F90 11/16-16.................... 1

04.0607.0117 PIPE FITTING.........coooiiiiiiiiiiees 1
04.0605.0910 Flexible Hose R1 X 1/4 2500 FD

9/16-18 D14...ccooiiiiiieeeeeiiecee e 1

9 04.0607.0200 Nipple 1/8"BSP-9/16-18 ORFS........ 1

10 05.0600.0217 Drilled SCrew.......cccoocvvereeriiireneennn 1

11 0604420055 WASHER,D.14/20X1.5.......ccccceeenne. 4

12 04.0607.0164 Pipe Fitting......ccccceeeviiviereeeiiiiieeeenn 1

13 0100230053 NUT,NYLOCK M6-1.0 Z.................. 2
14  01.0031.0054 CHAMFERED WASHER,D6,UNI

B6592ZN.....coiiiiiieees 4

15 0100010106 SCREW/MANBASKET PART.......... 2

Part No. 645004

GTH-3007,AGRI-730

Ganie

119



I 800 Optionals January 2011

811.1 606460 Towing Hitch

NI

ATEREX BRAND

120 GTH-3007,AGRI-730 Part No. 645004




January 2011

800 Optionals

Iltem Part No.

09.0803.0039
01.0031.0059
01.4032.0007

4 0100011492

5 09.0803.0038

Description Qty.

PIN/DOWEL HOOK........cccevcvnrenne
WASHER,D16,UNI 6592,ZN...........

SPRING
WASHER,D16,ZN,REINFORCD.....

Screw TE M14X50 UNI 5739 8.8

Part No. 645004

GTH-3007,AGRI-730

Ganie

811.1 606460 Towing Hitch

121



I 800 Optionals January 2011

812.1 606461 Rear View Mirror

Genie
122 GTH-3007,AGRI-730 Part No. 645004




January 2011

800 Optionals

Iltem Part No.

09.4610.0028
51.0810.7200
01.0031.0056
01.4032.0004
01.0001.0355

ga b~ W N P

Description Qty.
Driving Mirror.........cccoovviveeeenniinnnnn. 1
SUPPOIt...cooeieiiiecciriirr e 1
WASHER,MM FL WASH 10 Z......... 4
SPRING WASHER,D10 ZN............. 2

SCREW, 8.8 HCS 10MM-1.5X25Z...2

Part No. 645004

GTH-3007,AGRI-730

Ganie

812.1 606461 Rear View Mirror

123



I 800 Optionals January 2011

813.1 606462 Plate For Swiss Market

Genie
124 GTH-3007,AGRI-730 Part No. 645004




January 2011 800 Optionals |

813.1 606462 Plate For Swiss Market

Iltem Part No. Description Qty.

1 0946160000 NAMEPLATE.........ccccceviierriieeannnennn 1

2 0241150000 RIVETTO A STRAPPO........ccccveene 4
Genie

Part No. 645004 GTH-3007,AGRI-730 125



I 800 Optionals January 2011

814.1 606464 Concrete Mixing Bucket Pre-arrangement

-

NI

ATEREX BRAND

126 GTH-3007,AGRI-730 Part No. 645004




January 2011 800 Optionals |

814.1 606464 Concrete Mixing Bucket Pre-arrangement

Iltem Part No. Description Qty.
55.0602.0416 Cable Kit.......coevveeeeeiiiiiiiiiiiiivinenes 1
56.0005.0011 Fuse B0A...........ccccceieivieeeiiiinrnrnnnnnns 1
56.0005.0012 Fuse Holder...........ccoovvvvvvvvieeeeeeeenns 1

Genie

Part No. 645004 GTH-3007,AGRI-730 127



January 2011

‘ 815.1 606465 Second Hydraulic Circuit (Hydraulic Part)

I 800 Optionals

-

NI

ATEREX BRAND

GTH-3007,AGRI-730

G

Part No. 645004

128



January 2011

800 Optionals

Iltem Part No.

1 0406000019 PIPE FITTING,MFK 90 1/2 BSP......2
2 04.06000017 NIPPLE/PIPE FITTING.......cccccverne 4
3 0604420103 WASHER,BRASS........cccccvvvevvireen. 6
4 0442400011 SOLENOID/ELEC. VALVE............... 1
5 0406000091 PIPE FITTING.......cccooiieirrireniieenns 2
6 0442100008 FEMALE QUICK COUPLER........... 3
7 0442100007 MALE QUICK COUPLER................ 3
8 01.0001.0207 SCREW,8MM-1.25X608.8HCS Z....2
9 0100310055 WASHER,D 8,UNI 6592 ZN............ 6
10 04.0600.0018 Pipe Fitting.......ccceeeriiirieeeeniiiieeeeenns 2
11 0406020581 HOSE,FLEX R2 1/2 400 F90........... 2
12 0402200051 PLUG.....ccccoiiiiiiiieeeiiiiiee e 1
13 0604420101 WASHER.....ccoooieiiiie e 1
14 0100010254 SCREW, 8.8 HCS 8MM-1.25X20Z...2
15 0140320003 SPRING WASHER,D 8,ZN.............. 2
16  51.0807.1800 Bracket.........ccoooiiiiiiiiiieiiiiiiieeeenne 1
17 0100230054 NUT,M8,UNI 7473....cccccvviriniennnennn 2
18 07.0704.0153 Solenoid Valve.........ccccoeveeeviiiennennn. 1
19 04.0607.0110 PIPE FITTING......cccoeeviveeriireeinennn 2
20 04.0605.0300 Flexible Hose R2 X 3/8 1100 FD F90
11/16-16 ORFS.....coccvvviirieeiiieeene 2

815.1 606465 Second Hydraulic Circuit (Hydraulic Part)

Description Qty.

Part No. 645004

GTH-3007,AGRI-730

Ganie

129



I 800 Optionals January 2011

816.1 606466 Second Hydraulic Circuit (Electrical Part)

TEREX BRAND

130 GTH-3007,AGRI-730 Part No. 645004




January 2011

800 Optionals

816.1 606466 Second Hydraulic Circuit (Electrical Part)

Iltem Part No. Description Qty.
1 56.0017.0048 SWItCh......cccviiriiiiiiiiieiiee e 1
2 56.0017.0050 KEY....ooeirierieiiieeeniiieenieeesireeeniiee e 1
3 5506020420 Cable.....cccccoeeeiiiiiiiieeiiiee e 1
4 0100310298 PLAINWASHER,FEND 6MM X 18MM

Z e 2

5 0140320002 WASHER,MM L/W 6 ZP.................. 2
6 01.0001.0104 SCREW, 8.8HCSM6-1.0X40Z FT.....2
7 5506020420 Cable....ccccooieiiiiiiiiieee e 1
8 5401010015 SPACE......utriririiiiiiiiiiieieieeearaeieanannnns 2
9 56.0023.0003 Cable Re€l.....cccccccuvveriireeiiiresiieeens 1
10 5108114040 Cable Guide......cc.cccoveeriererereeeennn 1
11  01.0019.0104 NUT, M8-1.0 FINHEXNUT Z............ 1
12 56.00020071 Connector DIN.......cccccevveeeeerinininnnn. 1

Part No. 645004

GTH-3007,AGRI-730

Ganie

131



January 2011

I 800 Optionals

817.1 606467 Wheels 24"

Part No. 645004

GTH-3007,AGRI-730

132



January 2011 800 Optionals |

817.1 606467 Wheels 24"

Iltem Part No. Description Qty.
09.4629.0019 RIM.....ooviiiiiieiiiee e 2
09.4627.0017 TIRE 405/70-24 14PR R1................ 2
5504030047 Complete Wheel 24"....................... 2

Genie

Part No. 645004 GTH-3007,AGRI-730 133



I 800 Optionals January 2011

818.1 606468 Lock Forks FEM3

Genie
134 GTH-3007,AGRI-730 Part No. 645004




January 2011

800 Optionals

Iltem Part No. Description Qty.
1 5113000500 GUAId......coeiiieeeniieeriieeaiiieeeneeee s 2
2 09.0803.0026 SPRING SPLIT PIN,WIRE,DA4......... 4
3 5113000400 Plate....cccceeiireeiiiiieiiiee e eee e 1
4  010001.0256 SCREW, 8.8 HCS 8MM-1.25X25Z7...2
5 0140320003 SPRING WASHER,D 8,ZN.............. 2
6 0100310055 WASHER,D 8,UNI 6592 ZN............ 2
7 5113000100 Stop GUArd.......cccceeeeeriiiieeeeeniiienen. 2
8  09.0803.0391 FOrK.....cooeevviieiiiiiiiieeesiee e 2
9  09.0803.0068 CHAIN.....cceeeiireeiieeeciee e 1,2
10 09.0803.0069 SPRING ATTACH.......cccoeevierennnnnn 1
11 0946180093 Label.......cccooviiiiniiieiiieeiiee, 3,1
12 5113000300 Fork Guard........cccccoeiuviereeniiiiieneannn 1

Part No. 645004

GTH-3007,AGRI-730

Ganie

818.1 606468 Lock Forks FEM3

135



I 800 Optionals January 2011

819.1 606469 Special Air Filter

-

NI

ATEREX BRAND

136 GTH-3007,AGRI-730 Part No. 645004




January 2011 800 Optionals |

819.1 606469 Special Air Filter

Iltem Part No. Description Qty.

1 094604.0054 PRE FILTER......ccccoiiieiiiieeniee e 1

2 07.07000045 Clamp...ccccccoiiiiieeeeiiiiiieeeesiiireneeens 1
Genie

Part No. 645004 GTH-3007,AGRI-730 137



January 2011

I 800 Optionals

‘ 820.1 606470 Cab Roof Windscreen Wiper

Part No. 645004

GTH-3007,AGRI-730

138



January 2011 800 Optionals |

820.1 606470 Cab Roof Windscreen Wiper

Iltem Part No. Description Qty.

1 0707230533 Wiper ArM......ccccceeeiniiieieeniiiiieeeenns 1

2 07.07230534 Wiper Blade..........cccccevvivevreeninnnnnn. 1

3 07.07230535 Complete Windscreen Wiper Kit......1

4 07.0723.0532 Electric Wiper Motor.........cccccceeeennene 1
Genie

Part No. 645004 GTH-3007,AGRI-730 139



January 2011

I 800 Optionals

‘ 821.1 606471 Boom Electric Line And Optionals Adapter

Part No. 645004

GTH-3007,AGRI-730

140



January 2011

800 Optionals

821.1 606471 Boom Electric Line And Optionals Adapter

Iltem Part No. Description Qty.
55.0602.0141 Boom Electric Line............cccccvvvvvnnens 1
04.0227.0501 BLACK CLAMP......ccccevivieeiiiiennne 10

3 01.0003.0150 Screw TCEI M6X10 UNI5931
8.8ZN..oiiiiie e 6
4 0140320002 WASHER,MM L/W 6 ZP.................. 6
5 56.0007.0001 Cable Gland..........ccccooouveiriireniinennns 1
6  56.0002.0023 Connector BoX........ccccuveeeeieieienennnnn. 1
7  56.00020024 CONNECIOr.....ccvvvuiieeeeeeeeeieeiiiiiieaeenn 1
8 5506020510 New Attachment Plug To Old Machine
Plug Interface........ccccccovvveveeeiiinnnn. 1
ECN 1809
9 5506020509 Old Attachment Plug To New Machine
Plug Interface........cccocevievenineinnne. 1
ECN 1809

Part No. 645004

GTH-3007,AGRI-730

Ganie

141



January 2011

| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number

Page

Part Number

Page Part Number

Page

Part Number

Page

01.0001.0004 ..
01.0001.0007 ..
01.0001.0034 ..
01.0001.0044 ..
01.0001.0086 ..
01.0001.0088 ..
01.0001.0104 ..
01.0001.0106 ..
01.0001.0154 ..
01.0001.0156 ..
01.0001.0158 ..
01.0001.0204 ..
01.0001.0207 ..
01.0001.0209 ..
01.0001.0211 ..
01.0001.0252 ..
01.0001.0254 ..

01.0001.0256

01.0001.0257

01.0001.0303 ..
01.0001.0306 ..
01.0001.0310 ..

01.0001.0355

01.0001.0356

01.0001.0357 ..
01.0001.0358 ..
01.0001.0401 ..
01.0001.0409 ..
01.0001.0503 ..
01.0001.0605 ..
01.0001.0606 ..
01.0001.0651 ..
01.0001.0659 ..
01.0001.0703 ..
01.0001.1465 ..
01.0001.1492 ..
01.0001.1493 ..
01.0003.0110 ..
01.0003.0150 ..
01.0003.0153 ..
01.0003.0157 ..
01.0003.0159 ..
01.0003.0203 ..
01.0003.0205 ..
01.0003.0208 ..
01.0003.0210 ..
01.0003.0255 ..
01.0003.0257 ..
01.0003.0262 ..
01.0003.0948 ..
01.0003.0949 ..
01.0003.0950 ..
01.0003.0951 ..
01.0006.0033 ..
01.0019.0103 ..
01.0019.0104 ..
01.0019.0105 ..
01.0023.0052 ..
01.0023.0053 ..

01.0023.0054

01.0023.0055

01.0023.0056 ..
01.0023.0057 ..
01.0023.0058 ..
01.0023.0060 ..
01.0023.0062 ..

.19
.15

...15,19, 41, 43,

57, 65,77, 79,
111, 129

15, 41, 107, 109,
115, 135

41, 43,71, 73,
89, 109

19, 21, 43, 45,

65, 123

63, 65, 119

15,17, 19, 21,
41,57, 71,101,
107, 129

19, 41, 43, 45,
57, 63, 65, 71

01.0031.0053 ....
01.0031.0054 ....

01.0031.0055

01.0031.0056 ...
01.0031.0057 ....
01.0031.0058 ....
01.0031.0059 .
01.0031.0061 ....
01.0031.0063 ....
01.0031.0154 .
01.0031.0295 ....
01.0031.0298 ....
01.0031.0299 ....

01.0031.0301 ....
01.0032.0054 .
01.0032.0055 .
01.0032.0058 .
01.0806.5700 .
01.4001.0001 .
01.4001.0003 .

01.4001.0006 ....
01.4001.0008 ....

01.4001.0010 .

01.4001.0012 ....
01.4001.0038 ....

01.4001.0045 .

01.4001.0052 ....
01.4001.0057 ....

01.4001.0078 .

01.4001.0080 ....
01.4001.0102 ....

01.4003.0012 .

01.4006.0006 ...
01.4006.0013 ....

01.4006.0016 .

01.4019.0004 ....
01.4031.0001 ....

01.4031.0003 .
01.4031.0004 .
01.4031.0006 .
01.4032.0000 .
01.4032.0002 ....

01.4032.0003

01.4032.0004

01.4032.0005 ....
01.4032.0006 ....
01.4032.0007 ....
01.4032.0011 .

01.4032.0012 ....
01.4041.0005 ....

02.0117.0101 .

02.4102.0012 ....
02.4115.0000 ....

03.0000.0006 .

04.0214.0035 ....
04.0214.0156 ....

04.0220.0051 .
04.0220.0055 .
04.0227.0051 .
04.0227.0054 .
04.0227.0058 .
04.0227.0067 .

04.0227.0068 ....

04.0227.0144

15, 21, 43, 63, 04.0227.0501 ..

65, 115, 119 04.0600.0017
15, 17,19, 41, 04.0600.0018

43,79, 89, 107, 04.0600.0019 ..

109, 111, 115, 04.0600.0050
129, 135 04.0600.0055

43, 47, 123 04.0600.0081 ..

59, 61 04.0600.0087
45, 109 04.0600.0091

.15, 47,85,121  04.0600.0188 ..

39,71,73,75 04.0600.0240
17 04.0602.0570

.15 04.0602.0581

15 04.0605.00817
15, 103, 107, 131 04.0605.0100

19, 43, 65, 77, 04.0605.0112 ..
107, 109, 113 04.0605.0113 ..
19, 43, 65 04.0605.0114 ..
.17, 19, 41, 57 04.0605.0174 ..
04.0605.0248 ..
04.0605.0249 ..
04.0605.0258 ..
04.0605.0260 ..
04.0605.0289 ..

04.0605.0299
04.0605.0300

04.0605.0556
04.0605.0588

04.0605.0638
04.0605.0640

04.0605.0678
04.0605.0772

04.0605.0818
04.0605.0819

04.0605.0821
04.0605.0822

65, 77,79, 107, 04.0605.0834
109, 111, 113, 04.0605.0835

115,129, 135 04.0605.0836 ..

19, 21, 43, 45, 04.0605.0838
57,81, 85,123  04.0605.0839

59, 61 04.0605.0840 ..

45, 109 04.0605.0910
15, 85, 121 04.0605.0911

04.0605.0925
04.0605.0927

04.0607.0011
04.0607.0046

04.0607.0103
04.0607.0107

04.0607.0117

Genie

ATEREX BRAND

142

04.0605.0473 ..
04.0605.0637 ..
04.0605.0663 ..
04.0605.0816 ..
04.0605.0820 ..

04.0605.0823 ..
04.0605.0824 ..
04.0605.0825 ..
. 04.0605.0826 ..

15, 43, 45, 63, 04.0605.0827 ..
65, 77, 103, 107, 04.0605.0828 ..
109, 115, 131, 04.0605.0830 ..
141 04.0605.0831 ..
15, 19, 41, 43, 04.0605.0832 ..

04.0605.0912 ..
04.0605.0928 ..
04.0607.0101 ..

04.0607.0110 ..
04.0607.0111 ..
04.0607.0112 ..
04.0607.0113 ..
04.0607.0114 ..
04.0607.0115 ..

21,79, 81, 83, 87
.65, 87, 129
71,73, 75, 87
.65

.79, 83, 87

.21, 65,79, 83, 89
77,79

04.0607.0120

04.0607.0121 ...

04.0607.0122
04.0607.0124

04.0607.0131 ...

04.0607.0132
04.0607.0137

04.0607.0139 ...

04.0607.0141
04.0607.0153

04.0607.0163 ...

04.0607.0164
04.0607.0174

04.0607.0194 ...

04.0607.0200
04.0607.0236

04.0607.0237 ...
04.0607.0791 ...
04.0607.0810 ...
04.0607.0821 ...
04.4210.0005 ...
04.4210.0007 ...
04.4210.0008 ...
04.4210.0018 ...
04.4210.0019 ...

04.4220.0060
04.4220.0063

04.4223.0003 ...

04.4223.0004
04.4224.0000

04.4225.0008 ...

04.4227.0001
04.4227.0003

04.4227.0006 ...

04.4227.0007
04.4227.0012

04.4227.0016 ...

04.4227.0027
04.4229.0059

04.4235.0018 ...

04.4236.0074
04.4238.0058

04.4238.0068 ...
04.4239.0002 ...
04.4239.0004 ...
04.4239.0013 ...
04.4239.0083 ...
04.4239.0099 ...
04.4239.0100 ...
04.4239.0107 ...
04.4239.0114 ...

04.4240.0011
04.4240.0052

04.4240.0053 ...

05.0401.0003
05.0401.0007

05.0600.0217 ...

05.4309.0001
05.4309.0002

05.4329.0003 ...

05.4329.0027
05.4329.0031

06.0401.0123 ...

06.0401.0214
06.0401.0219

06.0442.0055 ...

06.0442.0057
06.0442.0059

06.0442.0101 ...
06.0442.0102 ...
06.0442.0103 ...
06.0442.0105 ...
06.0442.0107 ...
06.0442.0111 ...

06.4401.0001

GTH-3007,AGRI-730

Part No. 645004



January 2011

Part Number Page

Part Number

Part Number

Part Number Index (continued) |

Page

Part Number

Page

06.4401.0002
06.4442.0000
07.0501.0001 ...
07.0501.0002
07.0501.0010
07.0501.0026 ...
07.0501.0027 ...
07.0700.0006 ...
07.0700.0023 ...
07.0700.0028 ...
07.0700.0034 ...
07.0700.0039 ...
07.0700.0040 ...
07.0700.0041 ...
07.0700.0042
07.0700.0043
07.0700.0045 ...
07.0701.0007
07.0701.0196
07.0701.0200 ...
07.0701.0241
07.0703.0047
07.0703.0071 ...
07.0703.0080
07.0703.0148
07.0703.0175 ...
07.0703.0188
07.0703.0223
07.0703.0302 ...
07.0703.0304
07.0703.0305
07.0703.0306 ...
07.0703.0310 ...
07.0703.0319 ...
07.0703.0420 ...
07.0703.0429 ...
07.0703.0486 ...
07.0703.0487 ...
07.0703.0508 ...
07.0703.0532 ...
07.0704.0153
07.0705.0085
07.0709.0034 ...
07.0709.0057
07.0709.0065
07.0709.0070 ...
07.0709.0071
07.0709.0079
07.0709.0084 ...
07.0709.0104
07.0709.0113
07.0709.0117 ...
07.0709.0118
07.0709.0119
07.0709.0171 ...
07.0709.0174
07.0709.0218
07.0709.0235 ...
07.0709.0245 ...
07.0709.0249 ...
07.0709.0254 ...
07.0709.0256 ...
07.0709.0257 ...
07.0709.0258 ...
07.0709.0259 ...
07.0709.0260 ...
07.0709.0261

07.0709.0262 ............ 25,27
07.0709.0264 ... .

07.0709.0265 ............ 25,27
07.0709.0267 ............ 25,27
07.0709.0268 ... .

07.0709.0269 ............ 25,27
07.0709.0270 ............ 25, 27

07.0709.0271 ...
07.0709.0275

07.0709.0278

07.0709.0279 ....
07.0709.0280 .
07.0709.0281 ....
07.0709.0282 ....
07.0709.0287 .
07.0709.0289 .
07.0709.0290 .
07.0709.0291 .
07.0709.0301 .
07.0709.0302 .
07.0709.0303 .
07.0709.0305 .
07.0709.0306 .
07.0709.0310 ....
07.0709.0311 ....
07.0709.0320 .
07.0709.0321 ....
07.0709.0323 ....
07.0709.0324 .
07.0709.0325 ....
07.0709.0327 ....
07.0709.0330 .
07.0709.0331 ....
07.0709.0332 ....
07.0709.0333 .
07.0709.0334 ....
07.0709.0335 ....
07.0709.0336 .
07.0709.0337 ....
07.0709.0338 ....
07.0709.0339 .
07.0709.0340 .
07.0709.0341 .
07.0709.0342 .
07.0709.0343 .
07.0709.0344 .
07.0709.0345 .
07.0709.0346 .
07.0709.0347 .
07.0709.0348 ....
07.0709.0349 ....
07.0709.0350 .
07.0709.0351 ....
07.0709.0352 ....
07.0709.0356 .
07.0709.0358 ....
07.0709.0359 ....
07.0709.0361 .
07.0709.0363 ....
07.0709.0365 ....
07.0709.0366 .
07.0709.0367 ....
07.0709.0368 ....
07.0709.0369 .
07.0709.0370 ....
07.0709.0388 ....
07.0709.0390 .
07.0709.0391 .
07.0709.0392 .
07.0709.0422 .
07.0709.0440 .
07.0709.0441 .
07.0709.0443 .
07.0709.0713 .
07.0709.0716 .
07.0709.0717 ....
07.0709.0718 ....
07.0709.0719 .
07.0709.0720 ....
07.0709.0747 ....
07.0709.0751 .
07.0709.0752 ....
07.0709.0754 ....
07.0709.0757 .
07.0709.0758 ....

07.0709.0761
07.0709.0762

07.0709.0848
07.0709.0882

07.0709.0920
07.0709.0921

07.0709.0926
07.0709.0928

07.0709.0931
07.0709.0932

07.0709.0934
07.0709.0935

07.0709.0937
07.0709.0938

07.0712.0087
07.0712.0118

07.0723.0013
07.0723.0024

07.0723.0039
07.0723.0042

07.0723.0055
07.0723.0057

07.0723.0076
07.0723.0079

07.0723.0096
07.0723.0104

07.0723.0109
07.0723.0114

07.0723.0157
07.0723.0161

07.0723.0166
07.0723.0167

07.0723.0169
07.0723.0172

07.0723.0175

Genie

ATEREX BRAND

Part No. 645004

07.0709.0764 ...

07.0709.0897 ...
07.0709.0900 ...
07.0709.0912 ...
07.0709.0914 ...
07.0709.0915 ...
07.0709.0916 ...
07.0709.0917 ...
07.0709.0918 ...
07.0709.0919 ...

07.0709.0925 ...

07.0709.0930 ...

07.0709.0933 ...

07.0709.0936 ...

07.0709.0939 ...

07.0712.0134 ...
07.0713.0061 ...
07.0713.0062 ...
07.0713.0063 ...
07.0721.0019 ...
07.0721.0042 ...
07.0722.0028 ...
07.0722.0053 ...
07.0723.0010 ...

07.0723.0036 ...

07.0723.0054 ...

07.0723.0075 ...

07.0723.0090 ...

07.0723.0108 ...

07.0723.0133 ...
07.0723.0134 ...
07.0723.0135 ...
07.0723.0142 ...
07.0723.0144 ...
07.0723.0149 ...
07.0723.0152 ...
07.0723.0155 ...
07.0723.0156 ...

07.0723.0165 ...

07.0723.0168 ...

07.0723.0174 ...

07.0723.0176
07.0723.0183

07.0723.0185 .

07.0723.0193
07.0723.0194

07.0723.0236 .
07.0723.0237 .
07.0723.0281 .
07.0723.0335 .
07.0723.0336 .
07.0723.0342 .
07.0723.0345 .
07.0723.0351 .
07.0723.0365 .

07.0723.0370
07.0723.0371

07.0723.0372 .

07.0723.0377
07.0723.0378

07.0723.0396 .

07.0723.0397
07.0723.0404

07.0723.0407 .

07.0723.0408
07.0723.0409

07.0723.0410 .

07.0723.0412
07.0723.0418

07.0723.0419 .

07.0723.0420
07.0723.0421

07.0723.0422 .
07.0723.0424 .
07.0723.0425 .
07.0723.0426 .
07.0723.0427 .
07.0723.0428 .
07.0723.0429 .
07.0723.0432 .
07.0723.0433 .

07.0723.0434
07.0723.0441

07.0723.0444 .

07.0723.0445
07.0723.0446

07.0723.0451 .

07.0723.0452
07.0723.0453

07.0723.0454 .

07.0723.0455
07.0723.0456

07.0723.0457 .

07.0723.0459
07.0723.0460

07.0723.0464 .

07.0723.0468
07.0723.0469

07.0723.0470 .
07.0723.0471 .
07.0723.0482 .
07.0723.0483 .
07.0723.0484 .
07.0723.0485 .
07.0723.0486 .
07.0723.0487 .
07.0723.0491 .

07.0723.0493
07.0723.0494

07.0723.0498 .

07.0723.0520
07.0723.0523

07.0723.0524 .

07.0723.0529
07.0723.0530

07.0723.0532 .

07.0723.0533

GTH-3007,AGRI-730

143



January 2011

| Part Number Index (continued)

Part Number

Page

Part Number

Part Number

Part Number

07.0723.0534

07.0723.0535 ..
07.0723.0540 ..
07.0723.0541 ..
07.0723.0542 ..
07.0723.0544 ..
07.0723.0545 ..
07.0723.0546 ..
07.0723.0547 ..
07.0723.0548 ..
07.0723.0549 ..
07.0723.0550 ..
07.0723.0551 ..
07.0723.0552 ..
07.0723.0553 ..
07.0723.0554 ..
07.0723.0555 ..
07.0723.0556 ..
07.0723.0557 ..
07.0723.0558 ..
07.0723.0559 ..
07.0723.0560 ..
07.0723.0561 ..
07.0726.0102 ..
07.0726.0107 ..
07.0726.0109 ..
07.0728.0006 ..
07.0730.0013 ..
07.0730.0014 ..
07.0730.0017 ..
07.0730.0019 ..
07.0730.0023 ..
07.0730.0025 ..
07.0730.0052 ..
07.0730.0053 ..
07.0730.0056 ..
07.0730.0058 ..
07.0738.0002 ..
07.0740.0218 ..
07.0740.0347 ..
07.0741.0002 ..
07.0741.0010 ..
07.0741.0011 ..
07.0741.0023 ..
07.0741.0052 ..
07.0741.0053 ..
07.0741.0054 ..
07.0741.0055 ..
07.0741.0056 ..
07.0741.0057 ..
07.0741.0058 ..
07.0741.0059 ..
07.0741.0060 ..
07.0741.0062 ..
07.0741.0063 ..
07.4501.0067 ..
07.4501.0068 ..
07.4529.0027 ..
07.4529.0091 ..
07.4529.0107 ..
07.4529.0111 ..
07.4529.0112 ..
09.0802.0018 ..
09.0802.0027 ..
09.0803.0008 ..
09.0803.0012 ..
09.0803.0026 ..
09.0803.0038 ..
09.0803.0039 ..
09.0803.0043 ..
09.0803.0046 ..
09.0803.0060 ..
09.0803.0061 ..
09.0803.0068 ..
09.0803.0069 ..
09.0803.0074 ..

09.0803.0081

09.0803.0088 ....
09.0803.0225 .
09.0803.0226 ....
09.0803.0245 ....
09.0803.0251 .
09.0803.0259 .
09.0803.0347 .
09.0803.0352 .
09.0803.0357 .
09.0803.0391 .
09.0803.0406 .
09.0803.0420 .
09.0803.0421 .
09.0803.0513 ....
09.0803.0514 ....
09.0803.0515 .
09.0803.0518 ....
09.0803.0529 ....
09.0803.0539 .
09.0803.0540 ....
09.0803.0544 ....
09.0803.0546 .
09.0803.0562 ....
09.0803.0568 ....
09.0803.0569 .
09.0803.0570 ....
09.0803.0571 ....
09.0803.0572 .
09.0803.0575 ...
09.0804.2300 ....
09.0804.3400 .
09.0804.3401 .
09.0805.0000 .
09.0805.0036 .
09.0805.0058 .
09.0805.0087 .
09.0805.0097 .
09.0805.0106 .
09.0805.0107 .
09.0806.0020 ...
09.0806.0050 ...
09.0806.0058 .
09.4601.0052 ....
09.4604.0004 ....
09.4604.0045 .
09.4604.0047 ....
09.4604.0054 ....
09.4604.0056 .
09.4605.0016 ....
09.4610.0025 ....
09.4610.0027 .
09.4610.0028 ....
09.4610.0035 ....
09.4616.0000 .
09.4616.0100 ....
09.4616.0102 ....
09.4616.0109 .
09.4616.0112 .
09.4616.0114 .
09.4616.0794 .
09.4618.0061 .
09.4618.0093 .
09.4618.0240 .
09.4618.0241 .
09.4618.0242 .
09.4618.0339 ....
09.4618.0484 ....
09.4618.0485 .
09.4618.0547 ....
09.4618.0563 ....
09.4618.0734 .
09.4618.0736 ....
09.4618.0776 ....
09.4618.0784 .
09.4618.0786 ....

09.4618.0791
09.4618.0792

09.4618.0917
09.4618.0918

09.4618.0928
09.4618.0949

09.4618.0986
09.4618.1001

09.4618.1025
09.4618.1030

09.4618.1107
09.4618.1114

09.4618.1350
09.4627.0016

09.4629.0019
09.4629.0020

09.4661.0016
09.4661.0020

09.4661.0022
09.4670.0000

09.4670.0003
09.4675.0000

51.0112.3000
51.0201.0200

51.0400.5000
51.0600.4300

51.0800.3800
51.0804.9000

51.0810.1400
51.0810.1900

51.0810.4100
51.0810.4200

51.0810.5100
51.0810.6100

51.0810.7300

Genie

ATEREX BRAND

144

09.4618.0916 ..

09.4618.0919 ..
09.4618.0920 ..
09.4618.0921 ..
09.4618.0922 ..
09.4618.0923 ..
09.4618.0924 ..
09.4618.0925 ..
09.4618.0926 ..
09.4618.0927 ..

09.4618.0984 ..

09.4618.1023 ..

09.4618.1033 ..

09.4618.1349 ..

09.4627.0017 ..

09.4632.0076 ..
09.4632.0078 ..
09.4635.0014 ..
09.4635.0036 ..
09.4636.0012 ..
09.4636.0019 ..
09.4656.0012 ..
09.4661.0002 ..
09.4661.0014 ..

09.4661.0021 ..

09.4670.0002 ..

09.4675.0003 ..

51.0201.0300 ..

51.0600.8000 ..

51.0806.2800 ..
51.0806.3800 ..
51.0806.6100 ..
51.0806.6400 ..
51.0806.6500 ..
51.0807.1800 ..
51.0809.3900 ..
51.0809.4000 ..
51.0810.1300 ..

51.0810.3200 ..

51.0810.5000 ..

51.0810.7200 ..

51.0811.0016
51.0811.0100

51.0811.0200 ...

51.0811.0600
51.0811.2000

51.0811.2500 ...
51.0811.4005 ...
51.0811.4006 ...
51.0811.4016 ...
51.0811.4019 ...
51.0811.4026 ...
51.0811.4027 ...
51.0811.4030 ...
51.0811.4040 ...

51.0811.4044
51.0811.4046

51.0811.4060 ...

51.0902.2600
51.0903.1500

51.0903.3800 ...

51.0903.4200
51.0903.4300

51.0903.4400 ...

51.0903.4500
51.0903.4600

51.0903.4700 ...

51.0903.4917
51.0903.4918

51.1000.4900 ...

51.1200.5300
51.1300.0100

51.1300.0300 ...
51.1300.0400 ...
51.1300.0500 ...
51.1300.2500 ...
51.1300.2600 ...
51.1300.6400 ...
51.1301.4300 ...
51.1301.8700 ...
52.1100.7600 ...

52.1100.7900
52.1100.8000

52.1200.5000 ...

52.1200.5200
52.1200.5400

52.1200.5502 ...

53.0000.3700
53.0100.1600

53.0300.1900 ...

53.0400.0800
53.0500.0600

53.3001.0500 ...

53.3001.4800
53.3001.5700

53.3001.5800 ...

53.3001.6300
53.3001.6400

53.3001.6500 ...
53.3001.6701 ...
53.3001.6702 ...
53.3001.6710 ...
53.3100.0035 ...
53.3200.0045 ...
53.3200.0050 ...
53.3301.0005 ...
53.3402.1800 ...

53.3402.1900
53.3402.2000

53.3402.2100 ...

53.3402.2200
53.3402.2300

54.0000.0027 ...

54.0000.0068
54.0000.0115

54.0000.0117 ...

54.0000.0195

GTH-3007,AGRI-730

Part No. 645004



January 2011 |

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page

54.0000.0196
54.0000.0198
54.0000.0200 ...
54.0001.0022
54.0001.0058
54.0001.0059 ...
54.0002.0014 ...
54.0002.0024 ...
54.0002.0025 ...
54.0002.0026 ...
54.0003.0026 ...
54.0003.0027 ...
54.0100.0002 ...
54.0100.0017 ...
54.0100.0027
54.0100.0087
54.0100.0098 ...
54.0101.0002
54.0101.0015
54.0200.0000 ...
54.0200.0001
54.0201.0007
54.0201.0014 ...
54.0202.0005
54.0702.0000
54.0702.0001 ...
54.0702.0002
54.0702.0005
54.0702.0013 ...
54.0800.0000
55.0403.0047
55.0403.0051 ...
55.0602.0141 ...
55.0602.0334 ...
55.0602.0340 ...
55.0602.0344 ...
55.0602.0345 ...
55.0602.0407 ...
55.0602.0408 ...
55.0602.0410 ...
55.0602.0416
55.0602.0420
55.0602.0442 ...
55.0602.0446
55.0602.0509
55.0602.0510 ...
55.0602.0561
55.0602.0563
55.0602.0566 ...
56.0002.0005

56.0010.0052
56.0010.0053 ....
56.0010.0054 .
56.0010.0055 ....
56.0010.0056 ....
56.0010.0057 .
56.0012.0021 .
56.0012.0027 .
56.0012.0030 .
56.0012.0053 .
56.0012.0058 .
56.0012.0074 .
56.0013.0000 .
56.0013.0028 .
56.0014.0026 ....
56.0015.0007 ....
56.0016.0022 .
56.0016.0069 ....
56.0016.0079 ....
56.0016.0082 .
56.0016.0084 ....
56.0016.0085 ...
56.0016.0088 .
56.0016.0089 ....
56.0016.0090 ....
56.0016.0091 .
56.0017.0035 ....
56.0017.0037 ....
56.0017.0039 .
56.0017.0044 ....
56.0017.0045 ....
56.0017.0046 .
56.0017.0047 .
56.0017.0048 .
56.0017.0049 .
56.0017.0050 .
56.0017.0051 .
56.0017.0052 .
56.0017.0053 .
56.0017.0054 .
56.0017.0055 ....
56.0017.0057 ....
56.0017.0064 .
56.0017.0066 ....
56.0021.0078 ....
56.0021.0081 .
56.0021.0097 ....
56.0021.0105 ....
56.0021.0108 .
56.0021.0122 ...

635596
635965
636202 ...
637317
637536
637574 ...
637577 ...
637582 ...
637584 ...
638548 ...
639327 ...
639328 ...
639329 ...
639637 ...
639639
639641
639642 ...
639643
639646
639778 ...
639779
639780
639781 ...
639782
639785
639789 ...
639790
639791
639792 ...
639794
639796
639797 ...
639799 ...
639800 ...
639802 ...
639803 ...
639804 ...
639807 ...
639808 ...
639809 ...
639810
639811
639812 ...
639813
639814
639815 ...
639816
639818
639992 ...
639993

56.0002.0023 56.0023.0003 .... 640196
56.0002.0024 ... 640198 ...
56.0002.0071 640206
56.0002.0245 640207
56.0002.0246 ... 640985 ...
56.0005.0000 640990
56.0005.0001 640995
56.0005.0007 ... 641004 ...
56.0005.0008 ... 641019 ...
56.0005.0009 ... 641024 ...
56.0005.0011 ... 641042 ...
56.0005.0012 ... 77172 ..
56.0005.0017 ... 77184 ..
56.0006.9201 ... 901238 ...
56.0007.0001 ... 902404 ...
56.0008.0002 ... 992989
56.0009.0003
56.0010.0000
56.0010.0001 ...
56.0010.0005
56.0010.0029
56.0010.0039 ...
56.0010.0041
56.0010.0042
56.0010.0050 ...
56.0010.0051

Genie

ATEREX BRAND

Part No. 645004 GTH-3007,AGRI-730 145




I January 2011

| Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is
used on.

BEARING.....35 CHAIN.....135
1 Bearing.....25, 27, 31, 35, 37 Chain.....15
Bell.....45 Chamfered Washer.....15
1st El t.....79
stelement..... BELT.....109 Chamfered washer D6 UNI 6592.....15
1st Tel El t......57
1§ Zoel\jscﬁp'c. Iege” e 51 BELT, DOOR ASSY GTH5519.....49 CHAMFERED WASHER,D6,UNI 65922N...15,
-< Mechanical Sear switeh..... BELT,SEAT A5073.104.....47 21, 43, 63, 65, 115, 119
Bend.....43 Chassis Line.....95
2 Bevel Gear Set.....31, 37 Circlip.....31, 37
2nd Element.....79 BLACK CLAMP.....141 CLAMP.....15, 21, 41, 43
2nd Telescope Extension Cylinder.....69 BLEEDER VALVE,LONG.....33 Clamp.....55, 81, 115, 117, 137
2nd Telescopic Element.....57 Block Valve.....69 Clamp 12/18.....107, 109
BOLT / WEAR PAD.....57 Clamp 16/27.....107
3 Boom Electric Line.....141 CLAMP,S16,D32 TYPE,8.4 HOLE.....43, 55
Boom Hose Lock Bracket.....107 CLIP.....49
3rd Element.....79 BOOM LEVEL IND......11 Closing Section.....79
Boom Lifting Cylinder.....69 CLOSING TO JAM.....19
4 Boom Line Kit.....99 CLUTCH DISC.....31
40A Large Fuse.....95 Boom Pipe Manifold.....63, 65 Clutch Disc.....31
4th Element.....79 BRACKET.....79 COLLAR....43
Bracket.....101, 111, 115, 129 Collar For Cylinder Raising Ar.....17
5 Bracket for Overload Warning Unit.....51 Compartment Access.....13
Bracket for Spring.....43 Complete Frame.....17
S0A Large Fuse.....95 Bracket for Wipers Water Tank.....49 Complete Fuse and Relay Card.....91
BRACKET,LEFT.....47 Complete Left Rear Light.....93
6 BRACKET,RIGHT.....47 Complete Radiator.....41
605643 ref. 21.....15 BRAKE DISC.....33 Complete Right Rear Light.....93
605643 ref. 22....15 BRAKE PEDAL KIT.....77 Complete Throttle Pedal.....43
605852 Ref. 16.....77 BRAKE PUMP.....77 Complete Wheel.....23
605856 Ref. 22....77 BRAKE RESERVOIR W/ BRACKET.....77 Complete Wheel 24".....133
605856 Ref. 23.....85 Brass Pipe Fitting.....107 Complete Windscreen Wiper Kit.....139
605856 Ref. 24.....85 BRUSH/ WIPER BLADE.....47 Compression Spring.....43
605857 Ref. 2.....83 Bulb.....17, 19 Compressor.....109
605860 Ref. 21.....79 BULB, HEADLAMP.....17, 19 Compressor Braket.....109
605861 Ref. 1.....79 BULB, TAIL LIGHT.....93 Compressor Support.....109
Burn Hazard.....13 Condenser.....107
A Burn/Explosion Hazard.....11 Condenser Support.....107
Busch.....75 Connector.....141
Accumulator Empty.....79 Bush.....47 Connector Box.....141
Accumulator Full.....79 Bushin.....33 Connector DIN.....131
Air Condition Switch.....51 BUSHING.....39, 49 CONTACT....51
Air Conditioning Kit.....99 Bushing.....25, 27, 39, 57, 77 Contact.....51
Air Coupling.....55 Continuous Flow Switch.....51
Air Filter Cover.....49 C Controller.....53
AIR FILTER,RING.....43 Conveyor.....41
AIR INLET.....15 Cab Approval Plate.....13 Copper Washer.....41
Air Inlet.....55, 107 gag Eotor Kleé/....'.49 17 Copper Washer JC 26.....109
Air Inlet + Frame.....51 o Strcure Cosmetic - Genie AGRI-730.....11, 13
Air Inlet D68.....107 ap SUclre. ... Cosmetic - Genie GTH-3007.....11, 13
Alternator.....45 Cabin Fan Switch.....51 Counterweight.....15
Alternator Guard Cover.....41 CABLE.....101 i
Coupling.....43, 55
ARM....27 Cable.....115, 131
Cable Gland.... 141 Cover.....15, 19, 35, 49, 55
Arm.....25, 27 ape =iand..... Cover - Switch, Work Lights.....51
Articulated Tie Rod.....29 Cable QUIde ----- 131 COVER BRACKET.....73
ARTICULATION.....25, 27 Cable kit.....127 COVER, OIL FILTER....21
Attachment Lock Pin.....63 Cable Reel.....131 ) Covering.....47
Auxiliary Hydraulic Switch.....51 Cabling for Australian Version.....53 Crinkle Washer UNI 8840....43
Axle Case.....25 SAP“"ff':f' 33,39, 53 CRINKLE WASHER,DM.10.....49
ap....a1, CROWN SUPPORT.....25, 27
B Cap for Water Tank.....49 Crush Hazard....11. 13
CARBONPRES PIPE,D8X15 (39.37")...15, 41, cvlind 2935 6'5
Back-up Ring.....33 " YLINDER GASKET KIT.....69
Ball Joint.....71 CARDAN JOINT ASSY KIT.....23 CYLINDER GASKETKIT.....
BALL VALVE,MANUAL.....21 Cardan Shaft....23
BALL-GRIP.....49, 55 Carter... 107 d
Battery.....19 Casing.....53 dashboard.....61
Battery Cable Line (+).....19 Ceiling Light.....47
Battery Cable Line (') ..... 19 Central Casing ..... 17

BATTERY HOLD DOWN BRACKET.....19

Genie
146 GTH-3007,AGRI-730 Part No. 645004




January 2011 |

Part Description Index (continued) |

D

Dashboard Cover.....51

Decal.....47

DECAL,ENGINE COVER CLOSING

DECAL,SAFETY PIN OPERATION

DECAL,TIRE PREASURE.....13

DECAL,UPPER DOOR INT UNLOCK SY
DECAL,UPPR DOOR EXT UNLOCK SYS....11

Deutz Connector Kit.....53
Diesel Engine.....45
Diesel Fuel Cap.....13

DIESEL FUEL FILTER ***.....45

DIESEL OIL FILTER.....45

Fan.....41, 111

Fan Support.....41

Farming Kit.....99

FEMALE QUICK COUPLER.....129
FILM,POLY,CLEAR,4.5 X 5.87** ....11
FILTER.....47, 55

Filter.....21

Filter Body.....43

Filter Bracket.....107

Filter Lock Bracket.....107

Filter PVC Carter.....107

FILTER, FUEL TANK.....21
Fitting.....79

Flange.....35, 37, 45

FLANGE BOLT W/ NYLON PATCH.....25, 27
Flashing Beacon.....47

Flexble Hose.....107

Guaranteed sound power level.....13
Guard.....135
GUARD (CUT @ 39.37"/IMETER).....43

HANDLE.....47, 49

Handle.....53

HANDLE, INTERNAL DOOR.....49
Harness.....87

Hatch on Front Dashboard Support.....51
Hazard warning lights switch.....51
Heater.....55, 107

Heater Carter.....107

Heater Manual Valve.....107

Hex-head Cap DA 1" Gas.....21

DIFFERENTIAL BOX.....37 HINGE.....49
Differential Case.....31 IE:_eE?SIEII-lEo?eOSE:.Lm???’ ;g Hinge.....15
DIFFERENTIAL PINION.....37 " o o S HINGE KIT, 5519.....49
Differential Side Gear.....31 FLEXIBLE HOSE (SET).....71 Hitch.....15

""" Flexible Hose R1 X 1/4 2500 FD 9/16-18 .~ "
DISK.....33 Hitch Pin.....15
Display.....59, 61 D14....119 Horn.....17
DOOR COATING, 5519 LOWER DOOR Flexible Hose R1 X 3/8 2200 F90 11/16-16 F90 HOSE.... 87

DOOR STOP KIT.....49

DOUBLE BRACKET (PAIR).....71, 73

DOUBLE HOSES.....73
DOWEL.....31, 33, 37

DRILLED SCREW.....75, 77, 87

Drilled Screw.....119

DRILLED SCREW, PRESSURE SWITCH

Driving Mirror.....123

DRIVING MIRROR ONLY/ SINGLE

11/16-16.....119

Flexible Hose R1 X 3/8 850 F90 11/16-16 F90
11/16-16.....119

Flexible Hose R2 X 3/8 1100 FD F90 11/16-16

Floating Fork 100x40 LG.1200.....67

Fork Coupling Attach Point.....63
Fork Coupling Attachment.....65
Fork Data Plate.....13

Fork Guard.....135

Fork Levelling Cylinder.....69
Friction Washer.....31, 37

Front Axle Bracket Fixing Plate.....17
Front Steering Axle.....23

Front Steering Column Cover.....51
Fuel Gauge.....15

Hose....71, 77, 79, 81, 83, 85, 87, 89, 107, 109
Hose Fitting.....55

Hose Flange.....109

Hose PVC Carter.....107

HOSE R1 X 1/2 LG. 1100 5519.....85, 87
Hose R1 x 3/4 Lg. 1500.....81

HOSE R2 X 3/8 LG. 1100 F45 F90.....87
Hose R2 x 3/8 Lg. 280.....87

HOSE R2 X 3/8 LG. 530 5519.....87
HOSE, FLEXIBLE 5519.....21, 77
HOSE,FLEX R2 1/2 400 F90.....129
Housing.....31, 35

HUB.....25, 27

HYD OIL FILTER 5519.....21
Hydraulic Jack.....105
Hydraulic Motor.....85
Hydraulic Oil.....11

Fuel Tank.....15
E Full Joystick.....53 I
ELASTIC PIN D.10 ART.104.....63, 65 FUSE 10A....91 Inching Valve.....119
Electric Bulb.....115 FUSE 15A....91 INDICATOR.....43
Electric Wiper Motor.....139 FUSE 25A....91 INDICATOR (OIL CLOGGING).....21
Electrical Harness.....55 FUSE 5A....91 Indicator/Rear Light Lamp.....93

ELECTROVALVE.....87
Electrovalve.....89
Eletric Line.....111
Emergency Switch.....51
Engine Casing.....19

Fuse 60A.....127
Fuse Holder.....127
Fuse Support.....111
FUSE,20A.....111

Inside Roof Covering.....47
Inspection Hatch.....21

Instruments Panel.....51

INSULATOR.....45

Engine Cover Frame.....19 G J
E:g:zz Qover ey 19 Gas Filter.....107 Joint.....25, 27

. Lo GASKET KIT.....69 Joint Kit.....29, 65, 89
Engine Cover Opening.....19 .
Engine Cover Sound Proofing.....19 Gasket Kit..... 79
Engine Cover Support.....19 GASKET,GLASS5519(CUT @157.48")......47, K

49

Cone it L chemonrior.e oo
gine Fuses ys Board..... GASKET/SEAL.....45, 81 Key.....115, 131
Engine Housing.....19 Gear....35 Key Block.....49

Engine Line.....95

Engine Support.....45
Exchanger.....41

External Sound Proofing Panel

Falling Object Hazard.....11, 13

49

Gear Shift Controller.....51
Genie Logo in White.....11

Ganie

Part No. 645004

Kit Air Filter.....43
KNEE-CAP/ARTICULATION JOINT.....43

Knuckle Cylinder.....69
KNURLED COUPLING.....77

GTH-3007,AGRI-730

147



January 2011

| Part Description Index (continued)

L

L Front Light.....17
Label.....103, 135

Label - Genie logo to SN 19747.....87

Label - Testing ports.....11

LABEL,BLANK,4X5,CHROME POLY***

LABEL,GENIE DECAL.....13
Left Mudguard.....17

Left Mudguard Support.....17
LEFT SIDE GLASS.....49

Left Steering Column Switch Unit...
Left Support Light.....93
LEVEL GAUGE.....47
Lever.....77

License plate support.....15
Lift Point.....11, 13

Light.....93

LIGHT CLAMP.....41, 77

Light group with harness.....93

51

.11

LIGHT HOSE-CLAMP,DN 10/16,LG9....15, 41,

55
Light support.....93
LIGHT SUPPORT BRACKET.....47
Load Cell.....59, 61
Load Cell Guard.....59, 61
Lock.....15, 17
Lock Clip.....111
Locking Plate.....27
Low Level Indicator Control.....21
Lower Cabin Line.....97
LOWER DOOR.....49
LOWER DOOR ASSY.....49

LOWER FRONT DASHBOARD.....51

Lower Heater Bracket.....107

M

Machine Data Plate.....11
Machine data plate.....13
MAGNETIC PLUG.....31, 37
Main Air Filter.....43

Main Valve.....79

Main Valve Harness.....53
Maintenance Collar.....11

MALE COUPLING.....63, 65
MALE QUICK COUPLER.....129

Man On Board Solenoid Valve.....79

MANIFOLD.....43

Manifold.....43, 81

Manual Screw M6x25.....107
Manual Screw M6x40.....107

Max Capacity.....11

Maximum Pressure Valve.....79
Mechanical Gear Instructions.....13
Mesh Spacer.....43

MIRROR W/BRACKET, SINGLE.....

Mobile Pin for Fork Coupling Attach Point

Motor Support.....45
Muffler.....43

N
NAMEPLATE.....125

49

Negative Brake Solenoid Valve.....79
New Attachment Plug To Old Machine Plug

Interface.....141
NIPPLE.....21, 65
Nipple 1/8"BSP-9/16-18 ORFS.....1
Nipple 3/4” GAS x 1 3/16-16 ORFS
Nipple 3/8 X M14.....119

19

21

63

NIPPLE/PIPE FITTING.....129
No Riders.....11

NUT.....25, 27, 47, 67
Nut.....25, 27, 31, 35, 37

Nut 8MA Slim UNI 4035.....43
Nut M8 UNI 5588 6SZNW.....17

NUT, M8-1.0 FINHEXNUT Z.....19, 41, 131

NUT, NYLOCK M16-2.0Z.....47

NUT,DIN439 JAM M16-2.0 P.....25, 27

NUT,M 6 UNI 5588 6SZN.....15, 19

NUT,M12,UNI,7473 6SZN.....57, 67, 75
NUT,M5-0.8 NYLOCKHXNUT Z.....19, 111
NUT,M8,UNI 7473....15, 17, 19, 21, 41, 57, 71,

101, 107, 129

NUT,NYLOCK M6-1.0 Z......15, 17, 19, 43, 63,

65, 119

NUT,SELFLOCK,M10,UNI7473,2ZN......

43, 45, 57, 63, 65, 71

O

O-RING.....35

0O-Ring.....29, 35, 37

O-Ring Seal.....93

Oil Catcher.....35

OIL FILTER,CARTRIDGE.....21
OIL LEVEL INDICATOR.....21
Oil Manifold.....21

Oil Tank.....21

Old Attachment Plug To New Machine Plug

Interface.....141
Outlet Hose.....107
Output Valve.....43

Panel.....19, 55

Paper Piping.....55

PAPER PIPING(1 EA = 39.36").....55
Parking Brake Switch Cover.....51
PEDAL.....77

Pedal.....43

PIN.....25, 27, 49, 77

Pin.....17, 31, 33, 37, 57, 65, 71, 75
PIN,8X85.....49

PIN/DOWEL HOOK.....15, 121
PINION,DIFFERENTIAL.....25, 27
Pipe.....71, 73, 75

PIPE FITTING....21, 27, 65, 77, 79, 83, 87, 89,

119, 129

Pipe Fitting.....21, 77, 81, 87, 107, 119, 129
PIPE FITTING 1/2GAS X M 13/16...63, 65, 71,

75

PIPE FITTING,1/2BSP X 13/16-16.......

75, 87

PIPE FITTING,1/4BSP X 9/16-18.....79, 83, 87
PIPE FITTING,3/4".....21, 79, 81, 83, 87

PIPE FITTING,3/8.....21, 65, 79, 83, 89

PIPE FITTING,90 A207140-2121.....63, 65

PIPE FITTING,90M-M.....71, 73, 75

PIPE FITTING,FMF+L 1/2 BSP.....63, 65
PIPE FITTING,M12X1.5X9/16-18.....83, 85

PIPE FITTING,M22X1.5X3/4.....83

PIPE FITTING,MFK 90 1/2 BSP.....63, 65, 129

Piston.....33, 35

PLAIN WASHER.....45, 49, 109
Plain Washer.....15

Plain Washer D12x50.....41

PLAIN WASHER,FEND 6MM X 18MM Z

103, 107, 131

Genie

ATEREX BRAND

148

Plate.....49, 103, 135

Plate Genie Logo 12".....13
PLATE, BELT RETAINING 5519
PLATE,COVER.....35
PLATE/SEMI FLANGE.....85

..... 49

PLUG.....25, 27, 31, 35, 37, 47, 129

Plug.....15, 21, 25, 27, 93
Plug, ,Breather.....25

PLUG,BREATHER.....35
PLUG,MAGNETIC.....35

PLUG/STOPPER HEAD.....15, 21

Potentiometer with Plate.....53
POWER STEERING.....87
PRE FILTER.....43, 117, 137
Pressure Reducing Valve.....79
Pressure Sensor.....111
Pressure Switch.....77
PRESSURE TUBE.....79
Protection.....17

Protection Cylinder.....65
Proximity Switch.....35
PUFFER/INSULATOR.....41

PUMP A4VG56G 5519.....45

PVC Pipe Fltting 90°.....107

Q

QUICK COUPLING,F 1/2" FASTER.....63, 65

Quick guide and Control lever....

R

R Front Light.....19

A3

RADIATOR CAP, GTH5519.....41

Radiator Hose.....41

Radiator Lateral Support.....41
Radiator Tank.....41

Ratchet Socket.....105

REAR COVER.....45

Rear Electric Prearrangement.....45

REAR GLASS.....49
Rear light.....93

REAR SIDE DASHBOARD.....51

Rear Steering Axle.....23

Rear Steering Column Cover.....
Reduction Gear.....23
Reflector.....93

Reflex.....103

Relay.....51, 111

51

Relay - Fuse Support GTH 3007.....91

Relay 12V 50A.....95

RELAY HOLDER.....111

Relay Support.....51
RELAY,INTERMITTENCE.....91
Removable Pedal.....43
RETAINER.....51

RETAINER PIPE/SINGLE BRACKET.....71, 75

RETAINER/DOOR LOCK.....15
Right Mudguard.....19

Right Mudguard Support.....19
Right Rear Mirror Support.....19
RIGHT SIDE GLASS.....47

Right Steering Column Switch Unit.....51

Right Support Light.....93
RIM.....23, 133
Ring.....31, 37

RING GEAR.....25, 27

Ring Mechanism for Loading Diagram.....51

GTH-3007,AGRI-730

Part No. 645004



January 2011

RING NUT.....31, 37

Ring Nut.....33

RING/SEAL.....35

RIVETTO A STRAPPO.....103, 125
Road Lights Switch.....51
Road/Jobsite Switch.....51

ROPE WITH EYES,D.3 LT.300.....63, 65
RUBBER.....47

Rubber Gasket 240 x 330 Sp. 3.....21
RUBBER HOSE.....41, 43

Rubber Hose.....55, 107, 109

Rubber Hose Fitting.....109

Rubber Pipe R4 x 1-1/4 (D.30).....81
RUBBER PLATFORM.....49

Rubber Protection.....35

S

SATELLITE ART.....31, 37

SCREW......19, 25, 27, 39, 45, 47, 55, 59, 61,
85, 103, 107, 111

Screw.....15, 21, 25, 27, 29, 33, 35, 45, 47, 57,
59, 61, 81

SCREW CYLINDER HEAD.....15

Screw M 5x45.....93

SCREW M24.....17

Screw TCEI M6X10 UNI 5931 8.8ZN.....115

Screw TCEI M6X10 UNI5931 8.8ZN.....141

Screw TE M10X45.....47

Screw TE M14X35 UNI 5739 8.8 ZN.....109

Screw TE M14X50 UNI 5739 8.8 ZN.....121

Screw TE M24x90.....15

Screw Te M6x20.....19

Screw TE M6x90 UNI 5739 8.8......15

Screw TE M8X12 UNI 5739 8.8 ZN.....113

SCREW, 10.9 FHSC M6-1.0X60Z.....17, 19

SCREW, 10.9HCS 12MM-1.75X50.....25, 27

SCREW, 12.9SHCS M10-1.5X35Z.....85

SCREW, 12.9SHCS M10-1.5X60Z.....41

SCREW, 12.9SHCS M8-1.25X20Z.....57

SCREW, 12.9SHCS M8-1.25X40Z.....69

SCREW, 5519.....71

SCREW, 8.8 HCS 10MM-1.5X25Z....... 19, 21,
43, 45, 65, 123

SCREW, 8.8 HCS 10MM-1.5X30Z.....45, 57

SCREW, 8.8 HCS 10MM-1.5X35Z.....43, 57

SCREW, 8.8 HCS 10MM-1.5X80Z.....57

SCREW, 8.8 HCS 14MM2.0X40 Z.....15

SCREW, 8.8 HCS 6MM-1.0X16 Z.....43, 77

SCREW, 8.8 HCS 8MM-1.25X20Z....... 15, 19,
41, 43,57, 65, 77, 79, 111, 129

SCREW, 8.8 HCS 8MM-1.25X25Z....... 15, 41,
107, 109, 115, 135

SCREW, 8.8 HCS 8MM1.25X100Z.....101, 109

SCREW, 8.8HCSM6-1.0X40Z FT....65, 87, 131

SCREW, 8MM-1.25X70 8.8HCS Z.....57

SCREW, HCS 12-1.75X90 Z 8.8.....67

SCREW, HCS 14-2.0X100 Z 8.8.....57

SCREW, LOWER DOOR ASSY 5519.....49

SCREW, M6-1.0X25MM FHSCS ZP.....17, 19

SCREW, M6X25 SHCS Z.....71, 75, 107

SCREW, M6X30DIN933YZ HCS.....49

SCREW,016.28.3658 12.....31, 37

SCREW,12.9SHCS M8-1.25X30Z.....43

SCREW,5MM-0.8X10 8.8 HCS Z.....15

SCREW,8.8 HCS 10MM-1.5X40Z.....19

SCREW,8.8 HCS 10MM-1.5X60Z.....69

SCREW,8.8 HCS 16MM2.0X100Z.....47

SCREW,8.8 HCS 4M-0.7X8 Z.....15

Part Description Index (continued) |

SCREW,8.8 HCS 6MM-1.0X25 Z.....15

SCREW,8.8 HCS 8MM-1.25X16Z...43, 77, 113

SCREW,8.8 HCS 8MM-1.25X30Z...41, 43, 71,
73, 89, 109

SCREW,8.8 HCS 8MM-1.25X80Z.....71

SCREW,8.8HCS 12MM1.75X100Z.....57, 75

SCREW,8.8HCSM8-1.25X45Z FT.....15, 19

SCREW,8MM-1.25X60 8.8HCS Z.....129

SCREW,FHSCS 8-1.25X70 P.....47

SCREW,M10-1.5X90 12.9 SHCS.....49

SCREW,M14X45,UNI 5739,8.8,ZN.....45

SCREW,M6-1.0X20MM FHSCS ZP.....49

SCREW,M6X20DIN933YZ HCS.....49

SCREW,M6X35,UNI 5931.....79

SCREW,PPH SMS 10X3/4ZAKEG.....47

SCREW, TCB+M6X35.....49

SCREW, TCEI M5X50.....49

SCREW, TE,M0X90 UNI 5737 8.8,ZN....63, 65,
71

SCREW,TE,M16X35.....15

SCREW, TE,M16X50,UNI 5737 8.8ZN.....85

SCREW,TE,M6X20.....15, 45, 63, 65

SCREW, TE,M8X16.....49

SCREW,TE,M8X20.....15, 17, 41

SCREW, TE,M8X40,UNI 5739,8.8 ZN....17, 19,
41, 43

SCREW,TPEI,M8X30.....49

SCREW, TSPEI M8X25.....49

SCREW/MANBASKET PART.....119

SCREWTCEI M8X50,UNI 5931,8.82N.....69

SEAL.....25, 27, 33, 35, 41, 47, 49

Seal.....31, 35, 93

SEAL (UM = 39.5 INCHES).....19, 41

SEAL / DIFFERENTIAL.....25, 27

SEAL KIT.....45, 77, 87

SEAL KIT,CYLINDER.....69

SEAL RING.....35

SEAL, GHT5519 LOWER DOOR.....49

SEAL,DIFFERENTIAL.....37

SEAL,O-RING.....85

SEAL/GASKET.....85

SEALING WASHER.....33

Seat.....47

SEAT, CUSHION BACK.....47

Secondary Air Filter.....43

SECURITY DOWEL.....33

SECURITY DOWEL 5519.....67

SECURITY SWITCH.....35

Selector Fork.....35

Selector Shaft.....35

Self-threading Screw M 2,9x13.....93

Self-threading Screw M 3,5x22.....93

Self-threading Screw M 3,5x9,5.....93

SEMI FLANGE/PLATE.....85

Shaft.....35

SHEET.....37

Sheet.....19, 25, 35

SHIM.....33, 35

SHIM, THICKNESS.....31, 33, 35, 37
SHOCK ABSORBER, SEAT.....47
SICMA 24-Pole Connector Kit.....53
SINGLE STIRRUP FIRM TUBE.....79
Sleeve.....35

Sliding Block Holder.....57

SLIDING GUIDE.....35

Sliding Guide.....57

SLIGHT CLAMP,DN50/70 LG12.....41, 43
SNAP RING.....25, 27, 31, 71

Ganie

Part No. 645004

Snap Ring.....25, 27, 31, 33, 71

Snap Ring (Circlip).....31

Socket.....15

SOLENOID.....85, 87, 89

SOLENOID VALVE.....79

Solenoid Valve.....79, 85, 129

SOLENOID/ELEC. VALVE.....129

Soundproof Muffler Cap D 60.....43

SPACER.....25, 27

Spacer.....31, 33, 35, 37, 47, 109, 131

SPHERE.....33, 35

Split Pin.....33, 35

Spring.....33, 35, 43, 51, 77

Spring 2.5x18x100.....19

SPRING ATTACH.....135

SPRING CLIP.....15, 17

SPRING SPLIT PIN,WIRE,DA4...... 15, 17, 101,
135

SPRING WASHER.....15, 57, 65

Spring Washer.....35, 93

Spring Washer A 8,4.....17

SPRING WASHER,D 8,ZN....... 15, 19, 41, 43,
65, 77,79, 107, 109, 111, 113, 115, 129, 135

SPRING WASHER,D10 ZN...... 19, 21, 43, 45,
57, 81, 85, 123

SPRINGWASHER,D16,ZN,REINFORCD...15,
85, 121

Stainless Steel Exhaust Pipe.....43

STAR WHEEL.....23, 31, 37

Start Switch.....51

STARTER MOTOR, DEUTZ F4M2011.....45

Starting Switch Label.....51

Steering Case.....25, 27

Steering Mode Selector.....51

Steering Wheel.....87

Steering Wheel Cover.....87

STOP.....49

Stop Guard.....135

STOP NUT.....39, 57

STOP NUT M24.....17

STOP PAD.....49

Stud.....25, 27, 31

Sun Visor.....47

SUPPORT.....25, 27, 31, 39, 47

Support....... 15, 17, 19, 25, 27, 39, 43, 45, 79,
123

Support Throttle.....43

SUPPORT/RUBBER DOOR.....21

SWITCH.....53

Switch.....111, 115, 131

Switch Body.....51

Switch Dashboard Line.....97

Switch Key.....111

T
TANK, WIPER W/ PUMP.....49

Teflon Spacer.....15

Telescoping Pressure Reducing Valve.....79
Temperature Switch.....111
Thermistor M16 x 1,5.....21
THICKNESS.....25, 27, 31, 37
Thickness.....35, 57

Throttle Cable.....43

Timer.....91

TIRE 405/70-24 14PR R1.....133
TIRE 405/70/20 OPTION.....23
TOGGLE LEVER,COMPLETE.....49
TOWING HOOK.....15, 121

GTH-3007,AGRI-730

149



January 2011

| Part Description Index (continued)

Truck And Attachment.....11 Wiring Harness.....59, 61
Tyre Inflation Sticker.....11 Work Light Kit.....115

U
Union.....71

Upper Cabin Line.....97

UPPER DOOR ASSY GTH5519 ****, .. .49
UPPER DOOR FRAME, 5519.....49
UPPER DOOR GLASS GTH5519.....49
UPPER FRONT DASHBOARD.....51

Upper Heater Bracket.....107

Use limits close to electric power lines.....13

\Y,

VALVE.....65, 69, 71, 83

Valve.....69

VALVE GASKET KIT.....69

Valve Gasket Kit.....69

VALVE VUC 3/4 8 BAR 5519.....21
Vent.....27

VIBRATION DAMPENING SUPPORT.....47

wW

WASHER.....17, 21, 25, 27, 35, 47, 49, 55, 59,
61, 77,87, 129

Washer.....25, 27, 35, 59, 61, 93

Washer D 88.9/58 SP.5.....67

Washer D70/16.....47

WASHER M24.....17

WASHER,BRASS.....15, 21, 75, 129

WASHER,CHMFRD,D.8X32ZN,UNI6593.....41

WASHER,CHMFRD,D10(10X30)2ZN.....19, 43,
65

WASHER,CHMFRD,D16,UNI 6593,ZN.....47

WASHER,CHMFRD,D8,UNI 6593,ZN...19, 43,
65, 77,107, 109, 113

WASHER,COUNTERSUNK.....17, 19

WASHER,D 4,2N.....21

WASHER,D 8,UNI 6592 ZN...... 15,17, 19, 41,
43,79, 89, 107, 109, 111, 115, 129, 135

WASHER,D.14/20X1.5.....77, 119

WASHER,D10X20.....49

WASHER,D16,UNI 6592,ZN.....15, 47, 85, 121

WASHER,D5,UNI 6592,ZN.....19, 111

WASHER,D8,UNI 1751 ZN.....17, 19, 41, 57

WASHER,JC 17,SP.2.....21, 71

WASHER,JC 22.....83

WASHER,JC 27,SP.2,5.....21

WASHER,MM FL WASH 10 Z.....43, 47, 123

WASHER,MM FL WASH 12 Z.....59, 61

WASHER,MM FL WASH 20 Z.....39, 71, 73, 75

WASHER,MM L/W 10 ZP.....45, 109

WASHER,MM L/W 6 ZP.....15, 43, 45, 63, 65,
77,103, 107, 109, 115, 131, 141

WASHER,SEALING.....35

WASHER,SHIM,111.04.060.01.....31

WASHER/UNION.....21

Water temperature sensor.....95

Wedge.....103

WHEEL STUD.....25, 27

Windscreen Wiper Bracket.....47

WINDSCREEN WIPER BRUSH.....49

Windscreen Wiper Motor.....47, 49

WIPER ARM.....49

Wiper Arm.....139

Wiper Blade.....139

Wiper Pipe.....47

Wiper Pipe Fitting.....47

Ganie

150 GTH-3007,AGRI-730

Part No. 645004



January 2011 |

Part Description Index (continued) |

This Page Intentionally Left Blank

Genie
Part No. 645004 GTH-3007,AGRI-730 151




January 2011

| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
152

ATEREX BRAND

Genie PN Parker PN
42794 1CR-S
42795 BV-0839
42796 BV-0838
42874 6-8 CLO-S
42912 13943-6-4
42920 BV-0840
42932 AS-B-17
42936 10243-2-4
42953 1/2 DD-S
42956 6 WELO-WLNL-S
45349 8 V50X-S
45351 4 V50X-S
47223 10343-6-6
47419 PS690503-6-6
48750 421-4
48751 481TC-4
48752 482TC-4
48753 451TC-6
48754 482TC-6
48755 381-6
48756 4517C-8
48757 482T7C-8
48758 381-8
48759 381-10
48760 4517C-10
48761 482T7C-12
48762 4517C-12
48763 77212
48764 881-16
48765 77216
48766 AS-B-15
48767 AS-B-22
48770 881-8
enie

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS

ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE

ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE

HOSE END,MALE,JIC

SWIVEL,90°, STRAIGHT THREAD TO 37° FLARE

HOSE,1/4 INCH ID
HOSE,1/4 INCH ID
HOSE,1/4 INCH ID
HOSE,3/8 INCH ID
HOSE,3/8 INCH ID
HOSE,3/8 INCH ID
HOSE,1/2 INCH ID
HOSE,1/2 INCH ID
HOSE,1/2 INCH ID
HOSE,5/8 INCH ID
HOSE,5/8 INCH ID
HOSE,3/4 INCH ID
HOSE,3/4 INCH ID
HOSE,3/4 INCH ID
HOSE,1 INCH ID
HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42"ID
HOSE,1/2 INCH ID

GTH-3007,AGRI-730

Part No. 645004



January 2011

Genie PN Parker PN

48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK

48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875
48877

48878
48879
48880
48881
48883
48884

48885

48887
48888
48890
48891

nie.

ATEREX BRAND

Part No. 645004

Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S
4 F50LO-SW/.025

16-12 C50LO-S
8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S
8M18F870OMLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S
10-12 V50LO-S
4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS

GTH-3007,AGRI-730

153



I January 2011

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

-

NI

ATEREX BRAND

154 GTH-3007,AGRI-730 Part No. 645004




January 2011

Genie PN Parker PN

48971
48972
48973
48974
48975
48976
48977
48978
48980
48983
48984
48985
48986
48988
48989
48990
48991
48992
48993
48994
48995
48996
48997
48998
48999
49201
49202
49203
49205
49207
49209

49212

49213
49216
49217
49219
49418
49511
49512
49513
49514
49515
49517
49519
49520
49530

12 G5G5JG5-S
12 XHL6-S
12-1/2 F50G-S
12-10 C50L0-S
12-10 F5OLO-8
12-16 C50L0O-S
12-16 F5QOLO-S
12-16 V50LO-S
12-16 FLO-S
16 C50LO-S
16 FS0LO-S
16 VEOLO-S
16 FLO-S
16 CD45-S
12CD45-S
8 CD45-8
16-12 FLO-S
16-12 V50LO-S
XV501-12
XV501-16
XV510P-12
XV510P-16
PD341
PD 361
DT-500-MOMS-5
10 VBOLO-S
1JC43-12-10
10-8 V50LO-S
6 FS5OHAQO-S
PD34BTL
8M18F870MX-S

8 WGTX-WLN-S

30682-8-8
831-8
33982-8-8
PS-B-35
4-6 VEOLO-S
DT370-MOMS-5
1DD-S
1 FF-S
10 HPSON-S
12-16 CLO-S
6 HP50ON-S
16-12 F50OLO-S
4AVTX-S
16 C6LO-S

Description

TEE,FEMALE STRAIGHT THREAD
ADAPTER, 37° MALE TO SWIVEL ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,90°, STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPETO ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45°, STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPE TO ORFS
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45°,MALE TO FEMALE PIPE
CONNECTOR,MALE PIPETO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
BALL VALVE

BALL VALVE

BALL VALVE

BALL VALVE

DIAGNOSTIC NIPPLE, STRAIGHT THREAD
DIAGNOSTIC NIPPLE, STRAIGHT THREAD
VALVE,CHECK

ELBOW,45°, STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,45° STRAIGHT THREAD TO ORFS
UNION,STRAIGHT THREAD

DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
CONNECTOR ,METRIC,STRAIGHT THREAD TO
FLARE TUBE
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

HOSE END,FEMALE SWIVEL,JIC

HOSE,1/2 INCH ID

HOSE END,90° FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.19"ID

ELBOW,45°, STRAIGHT THREAD TO ORFS
VALVE,CHECK

ELBOW,90°,FEMALE PIPE

NIPPLE,PIPE

PLUG,STRAIGHT THREAD
ELBOW,90°,MALE PIPE TO ORFS
PLUG,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE PIPE TO FLARE TUBE
ELBOW,90°, SWIVEL NUT ORFS

Part No. 645004

49612
49613
49728
49729
49814
49829
49831
49834
49838
49840
49844
49854
49855
49859
49861
49867
51152
51153
51154
51264
51265
51508
51580
51628
51735
51803
53023
53497
53499
53500
53501
53502
53503

nie.

ATEREX BRAND

Fitting Cross References (Continued)

Genie PN Parker PN

PKT02586
PKT06276
10143-12-12
16-1 F50G-S
12-8 FLO-S
DT-500-MOMF-5
881-12
16 JLO-S
12-8 TRLO-BL-S
8JLO-S
10-8 TRLO-BL-S
8 PSON-S
1JC43-16-12
4 PSON-S
4 FF50L0-$
12-3/4 F50G-S
6 R6X-S
6-4 TRTX-S
4.4GTX
881-12
8JLO-S
8 BTX-S
12-8 TRLO-BL-S
6 R6X-S
38 HHP
1J943-6-8
125HBL-5-4
PKT02585
1JC71-16-16
3-904
3-906
3-908
3-910

Description

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS

HOSE END, MALE PIPE

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,MALE PIPE TO ORFS
VALVE,CHECK

HOSE,3/4 INCH ID

UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
PLUG,STRAIGHT THREAD

HOSE END,FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
RUN TEE,SWIVEL NUT,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
CONNECTOR,FEMALE PIPE TO FLARE TUBE
HOSE,3/4 INCH ID

UNION TEE,ORFS

NUT,FLARE TUBE

TUBE END REDUCER,ORFS

RUN TEE,SWIVEL NUT,ORFS

PLUG,PIPE THREAD

HOSE END,90° FEMALE SWIVEL,SEAL LOK
FITTING, HOSE BARB TO MALE PIPE

O-RING KIT

HOSE END,FEMALE SWIVEL,SEAL LOK
O-RING,STRAIGHT THREAD,-4
O-RING,STRAIGHT THREAD,-6
O-RING,STRAIGHT THREAD,-8
O-RING,STRAIGHT THREAD,-10

GTH-3007,AGRI-730

155



I January 2011

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS

-

NI

ATEREX BRAND

156 GTH-3007,AGRI-730 Part No. 645004




January 2011

Genie PN Parker PN
64271
64272 6 WLO-WLNL-S

4 WLO-WLNL-S

65776 8 F650L-S
65880 6001012
66154 6 WTX-WLNS
66155 6 WETX-S
66156 6 WLN-S
66389 6-8 F50X-S
66392 6 R50X-S
66396 811-12
66829 H3174PP
67217 4 KLO-S
67339  10-6 F50X-S
67357 13943-8-6
67358  10HPSON-S
67371 12 S6LO-S
67498 4 FNL-S
67906 DC-370-FOF0-5
69316 8 FLO-S
69333 H3174PP
69503 4 F650X-8
69775 8 FNL-S
71038  1/4X1/4F3HG-S
71196 12-8 F50LO-S
71383 1/4 CD45-S
72270 12FNL-S
73436 60C-4
73437 61C-4
73438 33482-4-4B
73767 1CD-S
73768 20-16-F50G5-S
73769 16-20 F50LO-S
74660 6-8 FA2EDMLO-S
74661 8-8 FA2EDMLO-S
75007 4 FLO-S
75008 1/8 HP-S
75014 1/2HP-S
75042 8 WELO-WLNL-S
75043 3/4 FF-S
75254 24 F50HAO-S
75255 12 F50HAQ-S
75256 XV506P-24
75574 4 WLNL-S
75612 8 WULO-WLNL-S
75613 12-8 F50G5-S
75614 8 CC50LO-8
75628 1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP, TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPETO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPETO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK

Part No. 645004

Fitting Cross References (Continued)

Genie PN Parker PN

75631
75654
75655
75656
75971
77307
77309
77379

77703
77711

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10

77758 12 WNLO-WLNL-S

78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

nie.

ATEREX BRAND

6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

GTH-3007,AGRI-730

157



I January 2011

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC 89449 6 WJJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC 89489 4 WJMLO-S BRANCH TEE,BULKHEAD,ORFS
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89551 1JB43-6-6 HOSE END,BULKHEAD,SEAL LOK
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC 89552 1JB43-8-8 HOSE END,BULKHEAD,SEAL LOK
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89593 20 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS
83069 14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC 94161 8-8 CLO-S ELBOW,90°, MALE PIPE TO ORFS
83070 772-8 HOSE,1/2 INCH ID 94358 351TC-12 HOSE,3/4 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC 94418 20 FLO-S CONNECTOR,MALE PIPE TO ORFS
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC 96358 12TX-S SLEEVE,FLARETUBE
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC 96359 12 BTX-S NUT,FLARE TUBE
83074 13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC 96397 8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96398  12-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83076 13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC 96402 10343-6-6 HOSE END,MALE,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96407  30382-6-6B HOSE END,MALE,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080 13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103 10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104 10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL,SEAL LOK
87033 126 TRLO-S REDUCER,TUBE END TO SWVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12 HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 C6X-S ELBOW,90°, SWIVEL NUT TO FLARE TUBE
87679 6 LHP-$ FLANGE SEAL FITTING, MALE
87681  6PLSNO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J843-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88353 20 V50OLO-S ELBOW,45° STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
88477 1JC88-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPE TO ORFS
88938  1JC88-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
88939  1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS
enie

ATEREX BRAND

158 GTH-3007,AGRI-730 Part No. 645004



Genie North America
Phone 425.881.1800
Toll Free USA and Canada
800.536.1800
Fax 425.883.3475

California Proposition 65

Warning

The exhaust from this product
contains chemicals known to
the State of California to
cause cancer, birth defects
or other reproductive harm.

Genie Australia Pty Ltd.

Phone +617 3375 1660
Fax +617 33751002

Genie Scandinavia
Phone +46 31 575100
Fax +46 31 579020

Genie China
Phone +86 2153852570
Fax +86 21 53852569

Genie France
Phone +33 (0)2 37 26 09 99
Fax +33 (0)2 37 26 09 98

Genie Malaysia
Phone +6598 480775
Fax +6567 533544

Genie lberica
Phone +34 93 579 5042
Fax +34 93 579 5059

Genie Gérmany
Phone +49 (0)4202 88520
Fax +49 (0)4202 8852-20

Genie Japan
Phone +81 33453 6082
Fax +81 334536083

Genie Korea
Phone +82 25 587 267
Fax +82 25 583 910

Genie U.K.
Phone +44 (0)1476 584333
Fax +44 (0)1476 584334

Genie Brasil
Phone +55 1141665755
Fax +55 1141665 754

Genie Mexico City
Phone +52 55 5666 5242
Fax +52 55 5666 3241

Genie Holland
Phone +31 183581102
Fax +31 183581566




Parts Manual
GTH-3007,AGRI-730

GTH from SN 19051 to 20630
GTH from SN 20632 to 20709
AGRI from SN 19241

Part No.

645004

Rev E

G

-

Qe

ATEREX BRAND




